T o T T i

. o a0
i




SERVICE & PARTS
MANUAL

S1.26/30SL
Kohler & Kubota Gas, & Diesel Models

Serial Numbers 9600 to 11199

When contacting UpRight for service or parts information,
be sure to include the MODEL and SERIAL NUMBERS from
the equipment nameplate. Should the nameplate be
missing the SERIAL NUMBER is also stamped on top of the
chassis above the front axle pivot.

UpRight, Inc.
1775 PARK ST. SELMA, CALIFORNIA, 93662, USA
TYP: TYPE MAX. NUTZLAST SERIEN-NR.

N CAPACITY SERIAL NO.

MAX. PLATFORM NO. SERIE
HOHE BaTTERIE SPANNUNG TN

HEIGHT _ VOLTAGE -

HAUTEUR

61205-001-.00

UpRight

UpRight, Inc.

1775 Park Street
Selma, California 93622

TEL: 559/891-5200

FAX: 559/896-9012
PARTS: 1-888-UR-PARTS
PARTSFAX: 559/896-9244

P/N 60587-005

060587-025-9708.1-K



Forward

Introduction
HOW TO USE THIS MANUAL

This manual is divided into 7 sections. The right hand pages
of each section is marked with a black tab that lines up
with one of the thumb index tabs on the right side of this
page. You can quickly find each section without looking
through the table of contents which follows this page. The
section number printed at the top corner of each page can
also be used as a quick reference guide.

SPECIAL INFORMATION

A DANGER A

Indicates the hazard or unsafe practice will
result in severe injury or death.

Indicates the hazard or unsafe practice
could result in severe injury or death.

Introduction &
Specifications

General description and machine specifications.

Machine Preparation

Information on preparation for use & shipment,
forklifting, transporting and storage.

Operation

Operating instructions and safety rules.

A CAUTION A

Indicates the hazard or unsafe practice could
result in minor injury or property damage.

Maintenance

Preventative maintenance and service information.

NOTES: Give helpful information.

WORKSHOP PROCEDURES

CAUTION: Detailed descriptions of standard workshop
procedures, safety principles and service operations are
not included. Please note that this manual does contain
warnings and cautions against some specific service
methods which could cause personal injury, or could
damage a machine or make it unsafe. Piease understand
that these warnings cannot cover all conceivable ways in
which service, whether or not recommended by Up-
Right, Inc., might be done, or of the possible hazardous
consequences of each conceivable way, nor could
UpRight Inc. investigate all such ways. Anyone using
service procedures or tools, whether or not recom-
mended by UpRight Inc., must satisfy themselves
thoroughly that neither personal safety nor machine
safety will be jeopardized.

All information contained in this manual is based on the
fatest product information available at the time of printing.
We reserve the s%ght to make changes at any time without
notice. No part of this publication may be reproduced,
stored in retrievai system, or transmitted, in any form by
any means, electronic, mechanical, photocopying, record-
ing, or otherwise, without the prior written permission of
the publisher. This includes text, figures and tables.

S1.26/30SL Work Platform

Troubleshooting

Causes and solutions to typical problems.

Schematics

2.

0

Schematics and valve block diagram with
description and location of components.

I1lustrated Parts
Breakdown

Complete parts lists with fllustrations.

7.0




Forward

NOTES

i

SL26/30SL Work Platform



Contents

Table of Contents
Section Page Section Page
No. No. No. No:
1.0 introduction 4.0 Maintenance
1.0 Introduction L 1-1 4.0 INrOGUCHON corieerceve s in e et 4-3
PUTIDOSE weeeremeiemriesescsanesoeioeaneesoms oo amencsenonnes 11 Special Tools .. . v 8%
SCOPE cervriieres s n e ne s csnssas e cemssaonesanesaon 1-1 Preventative Maintenance Table Key ............ 4-2
1.7 General Description ... 1-1 Preventative Maintenance Report ...ooveveee. 4-2
Platformm v immeecscrnsincemsrrerresvssvesercsvasavasmrsranes 171 4.2 Blocking Elevating Assembly (Figure 4-1} oo 4-3
COMTONET oo eeor e rneen s e eneeeennoeneenenne 11 Installation . 4-3
Elevating Assembly ... 1-1 REMOVAD e aeenaernernerstexssrnersees e vanne 4.3
P OWEE MOGEI i iieerseirterneisesreeressrtersorans 11 4.3 Battery Maintenance ... scineieieneeen 4-3
CONTOl MOGLI® e 1.1 Baﬁew nspection and C%eanmg ..................... 4-3
Leveling SYstem oo corireccercesnene 121 Battery Charging ... SOOI =
CRESSIS werrerscereon corcoreoesensaoscosabmneosesnionscsneteone -1 Battery Specific GCrAVIY e 4-4
Purpose Of EQUIPMENt ..ot 1-1 4.4 LUDICAON ©oorirnrin 4-4
Special LIMUAtoNS ...oereceacernerrenneneeneerncon -1 Grease FILNGS oo 44
1.2 SPECHICALIONS ovvoeoreese e oo 12 Linkage Gears ..o 4-5
. . Steering LInkage ...t e 4-5
2.0 Machine Preperation Hydraulic PUmD ..o 4-5
2.7 Preparation 07 USE crvcrreerercorcemeneerarercorcorcenns 2-1 HYDRAULIC OfL TANKAND FILTER
2.2 Forklifting Work Platform ..o 2-1 ’?;gu{e 4-3}.. retrrerenresarsreesresressnersens 475
2.3 Transporting the Work Platform ... 2-2 Fluid Level . w45
2.4 Preparation for Shipment ..o, 2-2 O:% and Filter Repfacemert R 3.1
2.5 STOTAZE «ovieireteecaeeinrcneneennansenreanrssne s s vaneeanen 2-2 4.5 Setting Hydraulic Pressures ...c.vvveivenernesnnronens 4-6
Preservation ..o e 2-2 Main Relief Vaive (Figure 4-4) v 4-6
BATRIY oo ere ettt 2-2 Counterbalance Valves ..o 4-6
. Fore/Aft Tilt Cylinder Relief Valve ..oveveveean. 4-6
3.0 Operatsqn Steering Relief Valve .o, 4-7
3.0 INTrodUCHON oo 3-1 Brake Pressure Reducing Valve .....o.cooovereen.. 4-7
General ?unctioning ....................................... 3-1 Orive Cross Rebelf Valves oo ceearonrnnsannes 4.7
DIVING v e e 3-1 4.6 Switch AQIUSIMENTS oo e st a s 4-8
Driving with the Platform Lowered ............. 3-1 ?ropomonai Control Adjustment v 4-8
Driving with the Platform Elevated ............... 3-1 Platform Down Limit SWitch v 4-8
SEERING 1ovvoriirerrcrrcanrcr s aaen s e 3-1 Axle Center Switch . I
LeVEHING .evioieie et 3-1 g}fssior Down Limit SWICh oo 4-9
Raising And Lowering The Platform ..o 3-1 _ FHESBASOT roooovicvmren it 4-9
Design FRalileS i o 31 47 Hyd;au%;c M?m%ki “““““““““““““““““““““““““““ f*;g
Controller/Platform. 3.2 EIMOVA! <ottt it e e s e 4-
3.1 Controls and Indicators 3.0 DHSaSSEMDbIY oo s e 4-10
: R FLALIES e e . Cleaning and InSpection ... e 4-10
) Chassis s 3-2 ASSEITIDN oo 410
3.2 Safety Rules and Precautions.....ccoviovrivvivncnnne 3-4 HISERUBLION wevrevroerecreoreesrererenresecerecsscemecnseirncen 4-10
3.3 Pre-Operalion Inspeclion . i v e -4 4.8 Hydraulic PUMD oot eceenn e nneseeseascienaes 412
Visual INSPECHON wruvirunreeresreseenmenmensenaenscseenee 34  REMOVAL e nnen e 4-12
System Function InSpection .. v vrasnonn 3°5 InStRllation oo 4-12
3.4 OPEIALON coooev oo cereesiirans s seesssiseeseonmariascons 3-6 4.9 Hydraulic Brakes, Drive Motors, And Hubs ........... 4-12
Travel with Platiorm LOWeres oo eeeeenn, 3-6 REAT AXIC oot s cencninnionaereansasinieasraen 4-12
Steering .. 38 RemMOVal ..o 4212
Leveimg ? ak}cozm ________________________________________ 3-6 INStElation (e esnernneens 4012
Ra;smo and i.OV\/eﬁQg the Platform oo 3.6 Fromt /‘\X§€2 ....................................................... 4-13
Trav ei with Platform Elevated 3.6 ROMOVAL oo e 4-13
Emergenc;x iiower%né """"""""""""" 3 10 A é’:s?a%;azson .................................................. jéz
Switching Fuels (Dual Fuel Oniy 37 Removal I
After Use Fach @ay ......................................... 3-7 e U - Ya e ¢ DURTORTIUNTU U VTSR UNNURUs SOTOR 4-14
3.5 Brake Release PUMD oo 3-7 4.17 Steering CYHNART .cc.vurronreesceorerevenesrivaresrmonnennee 4-14
3.6 Foid Down Guardrails ... oo cnnvencerseniane 3-8 REMOVE! corvevieereennercencormensaormesssusnasrrasmonmrassansin 4-14
Fold Down Procedure ....oeeceicciiiennens 3-8 DiISaSSeMDIY o cercrcerrereriens e arrr e ares s 4-14
Erection PrOCEAUTE v veeeeeeeeeeseeereeesreirereenes 3-8 Cleaning and InSpection .....oovemveamiiconsensien 4-14
Assembly and Installation ... 4-15
ACJUSTMEI ocvveicircncecrr e sn e 4-15

SL26/30SL Work Platform




Secﬁion

; Contents

Table of Contents
Section (cont’d.) Page Section Page
Number i . No. Number No.
4,12 izftRCyfmde%r ........................................................ 2-§ 6 Option: Kubota Dual Fuel ENgine ...oooomoovveceerrrnn: 7-40
D?égggn e 4—}2 Option: Generator
: A y; ...................................... - Dual Fuel, Kohler Oi’?iy ............................... 7472
Cleaning and Inspection .....ccccvrereecreene, 4-16 Option: Generator
NGt S22 101 o1 UV TSR o
%{}S{a;;ag}of} :”’:: """"""" Oyﬁzﬁsgéo.&-&- %é;sgé,;; 'éééé&,; ........................... ;:zg
R oo ——— Option: Deck Extension, SL26 ORlY e 7-d8
FHydraulic Components List of Illustrations
5.0 Troubleshooting Fig. Tifle Page
5.0 IntrOGUCHON .ot iecerieenierienetsieneesneenee s erasnas s eesseeans 5-1 L . A .
General Procetdure .veiorcincrnsnneereennens 5-1 P11 SL26/305L Work Platform e i1
5.1 Troubleshooting Guide ....co.oveeerrrereeririrenns 5-1 L ) B e e 2-1
6.0 Sch G T e 2-2: Emergency i.owe;ing \ffa%ve ................................... 2-1
.0 Schematics 2-3: Transporting Work Platform .o eeviviesiirersennenes -1
6.0 INTOQUCHON 1ovve e e aees e eeeease st neene e 6-1 310 CONtrols and INGICALOTS ovvvrrrrooor oo 3-3
6.7 Electrical SChemMAtCS ..orvvr o eericenesscossesconcerneeseneon 6-2 3-2: Brake Release PUMD oot 3-7
6.2 Hydraulic SChematic .ov..vvovmr oo i 6-8 3-3: Fold Down Guardrails ..........., resenseruns s sursenseasasies 3-8
4-1: Blocking the Elevating Assembly ....oovveriiirinnnns 4-3
7.0 Hiustrated Parts Breakdown 4.20 Lubrication POINLS oieeceircreieisceeneeeseneencs s -
7.0 éngoévc&ion OO OSU DRSS RROUR RO £ 4-3: E“éygrau?c Ol ”%";?n}éand F%%tg; ................................ 4-5
7 INTEX iieiver vt 7-% 4-4: Hydraulic Manifold Assembly, Front Vie ..o, 4-6
7‘% giustratsd ?as;s?Srea%down .................................. 7-2 4-5: ?yﬁ{au%? Manifold Assembly, Top View .............. 4-7
hassis Assembl 4-6: Brake Release PUump ..o 4-7
Dual Fuel & Diesel i 7-2 4-7: Drive Cross Relief \/paives ...................................... 4-7
Power Module Assembly 4-8: Proportional Control Circuit ... ercncvercrccne 4-8
Dual FUel et 74 4-9: Platform Down Relay and Terminal Block ..o 4-8
Pawgz_f M?éuie Assembly 4-10: ?iaform Down U?it SWHECH et ienercere et 4-
FESEL 1 iveriniiis e ir s e e aeecav e e e re s e erne e 7-6 4-17: Axie Center SWILCH v oo s 4-9
Confgoi ;Mod;zie Assembly 4-12: ga{'séion Dovém Mercury SWICh i 4-9
BRE FUEL o vsccn st enees s csen e 7-10 | 4-13: Tilt Sensor AQIUSIMENT oo inreercer s e 4-9
Comgro} E\foduie Assembly 4-14: Hyd ra?iic ?anéfoid, Exploded View ... 411
FOSR 11crieeiios couxeinierionescerconnces st senaeanseasen s 7-14 ¢ 4-15: Typical Hydraulic Pump i 4-12
Valve Block ASSembIY wrorreccrnsercrvereniconesnene 7-14 | 4-16: Répar Axiey%\ssembiv p ......................................... 4-13
Cushion VaIVe ASSY ... mmceeersssammnsenssssssssncesssanne 7-20  4-17: Front Axle Assembly oo, 413
Elevating Assembly, SL26 ...cocinninmineccrecnnaens 7-22 | 4-18: Steering Cylinder Assembly ..o 4-15
‘Elevating Assembly, SL30 ...oovvieriecreemieecenseennnn 7-22 1 4-19: Lift Cylinder Assembly it 4-16
Platform Assembly, SL26 .o 7-24 | 4-20: Valve Cartridge identification ...coeceevcivrcenecnn 417
Ega&‘ogm Agsembéjg, Séggé ......................................... ;7;22 6-1: ‘gierménai %ﬁrg} and Relay %;ﬁem&ﬁcation, Duai Fuel.6-3
uardrail Assembly, SL26 .ooiieornereeerrrcarennens -2 6-2: Electrical Schematic, Dual Fuel oeeieeeeeeeenen 6-3
guardzgi} f;xssem%iy, %ié{}é Sap— 728 1 6-3: ‘s'?minai ?zrépﬁand Relay identification, Diesel .............. 6-5
ontroller Assembly, 3 6-4: Electrical Schematic, DIesel v ceieverenins 6-5
Dual Fuel Model ... cereroniieiee e 7-30  6-5: Terminal Strip and Relay 1D, Optional Kubota Dual Fuel 6-7
Cozzgoiie;" &szez?bﬁy, SL26/30 6-6 Eiegtr%c?i Sc&;mat%c, Optional Kubota Dual Fuel .. 6-7
iesel Model ..o 7-32 1 6-7: Hydraglic SChematic v 6-9
Hose Kit, SL.26/30 6-8: ?y?)icai Hydraulic Manifold ..o 6-9
. Dzaé%i %z;%, 'S/er. NOs, thrt 9965 ieieiirirnennenns 7-34
ose Kit, S51.26/30 .
Dual Fuel, Ser. Nos. 9966 to Current ..., 7-34 List of Tables
Hose Kit, SL26/30 Table Title Page
Diesel, Ser. Nos. thrti 9965 wvevvvevverreenurerenrennn. 7-34 , e ]
Hose Kit, SL26/30 :i-? : SQQCMC?&EOQS T 12
D§€58§, Ser. Nos. 9966 10 Currente 734 j“%i YCQRUO%S and §§’1C§EC&LO?S ................ seenvsneeRaan en s naens 3-2
Label Installation, SL26 4-1: Preventative Maintenance Checklist .cceoerenees 4-2
Dual FUCE oo 7.36 i;;—Z: BOI TOrGUE w.vviiivisinen e 417
Label ingﬁ:aiiaﬁon, S130 ;-g: géﬁfé:?ﬁo%%z}gg?g; TOrGUR e nevincncinins ‘fré 7
Dusal FUB! oo ireerctciee ettt -3 T3 rouns 8 MUIGE oo >"
Label ?nsta%iaﬁon S12% 7-36 6-1: Electrical Schematic Legend, Dual Fuel........c...... 62
o T N 7-38 6-2: Eectrical Schematic Legend, Diesel ................... 6-4
Label Installation, S1.30 B 6-3: Electrical Schematic Legend, Optional Kubota ...... 5-6
Diesel oo 7.3 | 641 Hydraulic Schematic Legend .oreerneircinnnnnnn. 6-8 |

I S1.26/30SL Work Platform



Introduction & Specifications

Sectio

1.0

1.0 Introduction
PURPOSE

The purpose of this service and parts manual is to
provide instructions and Hlustrations for the operation
and maintenance of a SL26/30SL Work Platform manu-
factured by UpRight, Inc. of Selma, California.

SCOPE

The manual includes procedures for proper operation,
maintenance, adjustment, and repair of this product as
well as recommended maintenance schedules and
troubleshooting.

1.1 General Description

The SL26/30SL Work Platform consists of the platforim,
controiler, elevating assembly, leveling system, power
module, control module, and chassis.

Platform

The platform has a reinforced wood floor, 43.5 inch
(1.11 m) high guardrails with midrail, 6 inch (152 mm)
toeboards and an entrance gate at the rear of the
platform. The guardrails can be folded down for access
through doors or for shipment, except when equipped
with the optional roll-out deck extension.

DO NOT use the maintenance platform
without guardrails properly assembled and
in place.

Controller

The controller contains the controls to operate the
machine. It should be hung on the front guardrail, but
may be hand held if necessary. To operate the machine,
the interlock lever must be depressed to operate any
function. A complete explanation of contro} functions
can be found in Section 3.

Elevating Assembly

The platform is raised and lowered by the elevating
assembly, a two section arm pivoting on a gear, and
powered by a single stage lift cylinder. The hydraulic
pump, driven by the engine, actuates the cylinder.
Solenoid operated valves controt raising and lowering,

Power Module

The power module contains the engine, hydraulic pump,
LP gas bottle and/or fuel tank, battery and starter solenoid.

Control Module

The control module contains the hydraulic tank, hydraulic
valve manifold, horn/alarms, volt/hour meter, electrical
terminal strips, and chassis controls. A complete explana-
tion of the chassis control functions is found in Section 3.

S1.26/30SL Work Platform

Leveling System

The base of the elevating assembly is mounted on two
pivots. Hydraulic cylinders at the side and rear of the
elevating assembly tilt the elevating assembly and
platform side to side or fore and aft. Instructions for
leveling the platform and elevating assembly are found
in Section 3.1, Introduction.

Chassis

The chassis is a structural frame that supports all the
components of the SL26/30SL Work Platform.
PURPOSE OF EQUIPMENT

The SL26/30SL Work Platform is designed to elevate
personnel and materials to overhead work areas and be
driven with the platform elevated on firm, level surfaces
only.

Note: Travel with the platform raised is limited to a
low speed range.

SPECIAL LIMITATIONS

The objective of the SL26/30SL Work Platform is to
provide a quickly deployable, seif-propelled, variable
height work platform for worksite use that can be driven
over rough terrain.

A  DANGER

The elevating function shall ONLY be used
when the work platform is level and on a
firm surface. The work platform is NOT
intended to be driven over uneven, rough
or soft terrain when elevated.

. Platform A\
. Controller Assembly )

. Elevating Assembly 7
. Power Module

. Control Module

. Chassis

SO U B 0 R

. Leveling System

Figure 1-1: $126/30SL Work Platform

11



Section
1.2

Introduction & Specifications

1.2 Specifications

Table 1-1: Specifications

ITEM

512681

SL30SL

Platform Size {nside Toeboards)

Max. Platform Height
Min. Platform Height

Standard 65 i x 4L in 17T mx 359 mi 65 x 166250 1.7 mx4.22 m]
w/ Extension 63 in.x 1815 in. 17T mx 461 m N/A
Max. Platform Capacity
Standard 1500 ibs. [680kg! 1300 ibs. 1590 kg
wi Extension 1500 s, (680 kg {combined platform & extension) N/A
on Extension 500 Ibs, 1227 kg N/A
Max. No. of occupants
Stendard S peopie 5 peopie
on Extension 2 people N/A
Height
Working Height 32 8.19.75mi 36 &, 110,97 m}

26 17.93 m}
59 in. (1.5 m]

304 {914 ml
59in. 1.5 mi

Dimensions
Weight
Overall Width
Overall Height
Overall Length

Dual Fuel: 6,130 105.12,780 kgl Diesel: 6,290 12,853 kg
84 in. 12,13 m}

102.5 in, {260 mi

149 in, 13.79 m}

Dual Fuel: 6,380 1bs. 12,894 kg Diesel: 6,540 12,967 kel
84 in. 1213 m}

102.5 in. 12.60 m}

173 i [4.39 mt

Driveable Height

26 8.{7.93 m)

301 1974 m)

Surface Speed
Platform Lowered:
Platform Raksed:

G to 3.1 mph [0 t0 5.0 km/h]
0t0.5 mph {00 .8 k]

010 3.1 mph {010 5.0 kel
010 .5 mph 10 10.8 ke

System Voltage

T2 Vol DC

12 Volt BC

Hydraulic Tank Capacity

12 Galions 145.5 8

12 Gallons 145.5 §}

Maximum Hydraulic System
Pressure

2500 psi 1172 barl

2500 £si 1172 bar

Hydraulic Fluid
Normal Use {>32 °F 10 °C))
Low Temp. Use
101032 % 2300 0.°C)

SO #46

SW-20 Motor Ol

15C #46

5W-20 Motor Off

Lift System One Single Stage Lift Ovlinder One Single Stage Likt Cylinder
Lift Speed Raise, 27 sec./Lower, 32 seC. Raise, 24 sec/Lower, 36 sec.
Power Source
Standard 20 HP Kohler Dual Fuel, 2 Cylinder, Alr Cooled Engine 20 HP Kohler Dual Fuel, 2 Qvlinder, Air Cooled Engine
{Gasoline/Propane} or 18 HP Kubota Diesel, 3 oy, Water {Gasoline/Propane) or 18 HP Kubota Diesel, 3 cyl,, Water
Cooled Engine Cocled Engine '
Optional 23 HP Kubota Dual Fuel, 3 Cylinder, Water Cooled Engine | 23 HP Kubota Dual Fuel, 3 Cylinder, Water Cooled Engine
Drive Control Proportional Proportional

Control System

Joystick Controtier with Interiock Lever and Thumb Rocker
teering, Selector and Emergency Stop Switches

joystick Controlier with Interiock Lever and Thumb Rocker
teering, Selector and Emergency Stop Switches

Horizontal Drive

Four Wheel, Hydraulic Motors

Four Wheel, Hydraulic Motors

Tires

76 % 12.00 - 12 NHS Super Terra-grip with Trac Seal

36 % 12.00 - 12 NHS Super Terra-grip with Trac Seal

Parking Brake

Dual Spring-Applied/Hydraulic-Released, Multiple Disc

Dua! Spring-applied/nydraulic-released, multiple disc

Turning Radius {inside)

134 (3.96 m

134 13.96 m]

Maximum Gradeability

35%£19%

35% 197

Wheel Base W00 in 254 mi 100 in. {2.54 m]
Guardrails 2351, 11,11 m} high, Fold Down with Gate 43.5n. (1.17 m} high, Fold Down with Gate
Toeboard 6 in. 13152 mm} high 6 in, {152 mmi high

Note: Specifications subject to change without notice.

1-2

S1.26/30SL Work Platform



Machine Preparation

Sectio

2.1

Note: Read and familiarize yourself with all operating
instructions before attempting to operate the $126/
30SL Work Platform.

2.1 Preparation for Use
A CAUTION A |

STAND CLEAR when cutting the metal

banding to avoid being cut if the banding
snaps back.

1. Remove the metal banding from the module covers
and elevating linkage.

2. Remove the banding from the control console. -

3. Remove tie wraps holding guardrail gate.

4. Connect the negative (-} lead terminal to the
battery in the power module (Figure 2-1).

5. Close the emergency lowering valve (Figure 2-2), if
necessary.

1. Negative Battery Terminal
2. Battery

Figure 2-1: Battery

SL26/30SL Work Platform

Figure 2-2: Emergency Lowering Valve

2.2 Forklifting Work Platform

NOTE: Forklifting is for transporting only.

| See specifications for weight of work
| platform and be certain that forklift is of
| adequate capacity to lift the platform.

Forklift from the side of the platform by lifting under the
modules (Figure 2-3).

Front
Tie Downs
&

Typical Rear
Lifting Lug
Rear Tie
Downs

Figure 2-3: Transporting Work Platform

2-1



Machine Preparation

2.3 Transporting the Work
Platform

1. Maneuver the work platform into transport position
and chock the wheels.

2. Secure the work platform to the transport vehicle
with chains or straps of adequate load capacity
attached to the chassis tie down lugs (Figure 2-3).

3. Open the emergency lowering valve.

| A CAUTION A

The rear chassis tie down lugs are not to be
used for lifting the work platform.

Overtightening of tie down chains or straps
may result in damage to the machine.

2.4 Preparation for Shipment

1. Crease all the grease fittings (see Section 4.4).

2. Fully lower the platform.

3. Disconnect the battery negative {-) lead from the
battery terminal (Figure 2-1).

4. Band the controller to the front guardrail.

Band the elevating linkage to the frame just behind

the front wheels and at the rear wheels.

6. Open the chassis emergency lowering valve
(Figure 2-2).

w

2-2

2.5 Storage

No preparation for storage is required when the work
platform is in normal usage. Regular maintenance
procedures should continue to be performed (see Figure
4-1 and Table 4-1).

if the work platform is to be placed in long term storage
(dead storage), foliow the recommended preservation
procedures, below.

PRESERVATION
1. Clean painted surfaces. If the paint is damaged,
repaint.

2. With the platform fully down fill the hydraulic tank
to operating level, fluid will be visible at the sight
gauge. DO NOT fill the hydraulic tank while the
platform is elevated.

Note: DO NOT drain the hydraulic system prior to
long term storage.

3. Coat exposed portions of extended cylinder rods
with a preservative such as multipurpose grease and
wrap with barrier material.

4. Coat all exposed unpainted metal surfaces with
preservative.

Service the engine according to the manufacturers
recommendations.

BATTERY
1. Disconnect the battery ground cable and secure to
the chassis.

2. Disconnect the remaining battery lead and secure
to the chassis.

3. Remove the battery and place in alternate service.

¥4

SL26/30SL Work Platform



Operation
3.0 Introduction LEVELING

GENERAL FUNCTIONING

The engine directly drives a hydraulic pump. The pump
supplies oil under pressure to operate all the work
platform functions. The oil flow is directed to the differ-
ent functions by electrically activated solenoid valves.

DRIVING

With the controller key switch ON and the engine
running, both chassis and controller emergency stop
switches ON, the interlock lever depressed, and the
level/drive/lift switch on DRIVE, the machine will drive
forward or reverse at a speed proportional to the angle
the control lever is pushed or pulled.

Driving with the Platform Lowered

Selecting HIGH SPEED with the drive speed switch and
moving the control lever forward or reverse with the
platform fully lowered will energize the cutout relay thru
the platform down relay, drive relay contacts, the
platform down relay contacts, the series/paralle] coils,
the axle float valve solenoid, the proportional coil and
the forward or reverse coil to allow oil to flow into the
parking brakes (releasing the brakes) and serially through
the hydraulic motors. The proportional valve closes or
opens in proportion to the movement of the control
fever {from center). As the proportional valve closes,
more oil is allowed to flow to the forward or reverse
valve increasing drive speed.

Selecting HIGH TORQUE (low speed) with the drive
speed switch the series/parallel valves are not energized,
allowing the oil to divide through the hydraulic motors
producing the high torque/low drive speed.

Driving with the Platform Elevated

Raising the platform (see RAISING AND LOWERING
THE PLATFORM, below) opens the platform down
switch which cuts power to the platform down relay.
This energizes the cutout relay thru the tilt sensor and
orevents the axle float valve solenoid from energizing,
locking the axle in place. Also de-energized are the
series/parallel coils and the controller high speed circuit.
When raised, the platform will only drive at low speed
{motors in parallel) and then only if the front axie is
parallel with the rear axle and the platform is level.

Steering

On the top of the control lever is a momentary rocker
switch for steering the machine left and right. Pressing
the right or left side of the rocker switch will energize
the steering bypass valve and steering coils to allow oil
to flow through the steering vaive to the steering cylin-
der. Releasing the rocker switch de-energizes the
steering coils and hoids the steering cylinder in position.
Steering is not self-centering. Wheels must be returned
to the straight ahead position by operating the steering
switch.

SL26/30SL Work Platform

With the controller key switch ON (and the engine
running), both chassis and controller emergency stop
switches ON, the interlock lever depressed, and the
level/drive/lift switch on LEVEL, the machine can be
tilted right or left with the side/side switch or forward
and backward with the fore/aft switch to allow centering
of the platform bubble indicator. The side/side switch
and the forefaft switch energize the steering bypass coil,
to direct oil to the tiit valves, and the tiit vaives directing
oil to the right/left tilt cylinder and fore/aft tilt cylinder,
respectively.

RAISING AND LOWERING THE

PLATFORM

With the controller key switch ON {and the engine run-
ning), both chassis and controller emergency stop switches
ON, the interlock lever depressed, and the level/drive/lift
switch on LIFT, the machine will elevate at a speed propor-
tional to the angle the control lever is pushed forward.
Pushing forward on the control lever energizes the cutout
relay thru the tilt sensor, proportional coil, up coil and
accelerator or throttle relay to increase the engine speed.
The greater the angle (from center) of the control lever the
more the proportional valve closes. As the proportional
valve closes more oil is allowed to flow through the lift
valve to the ift cylinder increasing lift speed.

Lowering the platform electrically energizes the down
alarm and the down coil. This allows the oil to flow out of
the lift cylinder through an orifice, which controls the rate
of descent, then back to tank During the last 12 in. {304 mm)
of lowering the cushion down vaive is energized forcing the
oii thru another orifice slowing the platform rate of descent.
Lowering the platform manually with the emergency down
valve allows the oil to flow out of the lift cylinder in the
same manner but there is no down alarm or cushion down.

DESIGN FEATURES
The SL26/30SL has the following features:

» The drive speed is limited to low speed when operating the
work platform while platform is elevated.

» The platform descent rate is controlled by an orifice {fixed
speed) and is slowed further by another orifice during the last
12 in. (304 mm) of platform lowering (cushion speef}. The
fift cylinder is equipped with a velocity fuse to prevent
descent should the lift hose rupture.

* The front floating axle locks into position upon elevating
the platform.

» The machine will not drive while elevated unless the
front axle is parallel with the rear axle.

* An alarm sounds and the drive and lift colls are de-energized,
if the platform should become unlevel while elevated.

» Parking brakes are automatically engaged when the control
lever is released and the machine comes to a full stop.

» The controller and chassis controls are equipped with
emergency stop switches for stopping all powered functions.

31



Section

31

Operation

DESIGN FEATURES (Cont’d.)

* The interlock lever must be depressed for the controller
to function.

* An alarm is provided to signal when the platform is lowering.

« Allift switch is located in the control module on the chassis
for lifting and lowering platform from ground level.

* An emergency down valve is provided in the control mod-

ule, to lower the platform in the event electrical power is lost

3.1 Controls and Indicators

The controls and indicators for operation of the SL26/305L
Work Platform are shown in Figure 3-1. The name and

function of each control and indicator are listed in Table 3-1.

The index numbers in Figure 3-1 correspond to the index
numbers iny Table 3-1. The operator shall know the location
of each control and indicator and have a thorough knowl-
edge of the function and operation of each before attempt-

ing to operate the unit.
Table 3-1: Controls and Indicators
Controller/Platform Chassis
INDEX within the circle.
NO.. INAME FUNCTION INDEX
1 KEY SWITCH Turn key fully clockwise to start engine, NO. INAME FUNCTION
{Dual Fuel, shown) | when released key goes to RUN to provide 11 HOURMETER Shows hours machine has had power on.
power to the interlock switch. METER
KEY SWHCH Turn key fully counterclockwise to preheat 12 EMERGENCY STOP | Push red button to cut power to controls {offl.] -
(Diesel, on left side | engine glow plugs, 30 seconds max. Turn SWITCH {chassisy | Turn clockwise to provide power lon).
of controlle) §<€Y fully clockwise to start engé;ze{ when 13 CHASSIS LIFT Push switch up to Iift the platform and
;ﬁfiﬁfj@ﬁ%@f;&iix ;g}psovzde SWITCH push switch down to lower the platform.
o gr—y—— e - 14 JFUEL SELECTOR | Moving switch up or down changes the
2 EMERGENCY STOP | Push red button 10 cut power 1o controls {off). SWITCH h engin e“gs fael s:mgiv between G AgSOiiNE
SWITCH (platiosm) | Tum clockwise to provide power (on). (Dual Fuel Only) | and PROPANE. Placing the switch in the
3 CONTROL LEVER Move §oyst§c§< forward or backwards to ’ center ?055{509 purges the fuel ines p;‘igg
control drive and 1ift valves proportionally 10 changing fuels.
or down valve depending on. position of 15 JEMERGENCY Push in and turn knob % tm
arive it switch. LOWERING VALVE | counterciockwise, the knob will pop out
4 STEERING SWITCH | Moving the momentary rocker switch RIGHT and the platform will lower. To close, push
or LEFT steers the work platiorm in that in-and turnknob % turn clockwise until
SHecuon. {\%{h@ﬁg?ﬁ the Steermg switchis detent engages. The ?iagform cannot be
self centering the steering system is not. raised until this valve is closed.
o The wheels must be steered back to 16 |DOWN ALARM® | Sounds an audible signal while
straigat . - (60 Hz} olatform is lowering during normal
3 DRIVE SPEED/ Provides two speed;’tor{;ve fanges, in operation. i the emergency iowering
TORQUE SELECTOR | forward orreverse. HIGH SPEED-low forque valve is used the alarm does not sound.
S\fafi?(::i - and K}GH TORQU&O\,’V 59‘?9& THT ALARM* Sounds an audible signal when the
6 LEVEL/DRIVEALFT Se%ecmg LEVEL affows the péaiform to be {600 Ha) pfag{o;m 15 elevated and out of level more
SWITCH leveled using the tilt switches. Selecting than 1.5
3] e L4 »
?RW& daiiews the wo;i( p‘fﬁa‘“;’ 0 gzcve 17 BRAKE RELEASE Releases the parking brake allowing the
gfwar X re;f/erse. Selecting §' FT allows PUMP machine to be moved inthe event power
the work platform to raise or lower. is lost or for winching onto a trafler, See
7 SIDESIDETIULT Pushing the switch either right or feft tilts Section 3.5.
SWITCH the platform in that direction. ; N —
3 FORE/AET Pushing the switch either forward of Down alarm and tilt alarm are the same unit with
SWITCH rearward s the platform in that direction. different inputs.
9 INTERLOCK Provides power to the controfier powered
LEVER functions, only when depressed, preventing
SWITCH accidental activation of the controller.
10 |BUBBLE LEVEL indicates platform is level when bubble is
3-2 S126/30SL Work Platform




Section
3.1

Operation

tors

1ICa

Controls and Indi

-
-

Figure 3-1

3-3

S1.26/30SL Work Platform



Section
3.2

Operation

3.2 Safety Rules and
Precautions

Always observe the following safety rules and precau-
tions when using the $126/30SL Work Platform:

NEVER operate the machine within ten feet of power
fines (THIS MACHINE IS NOT INSULATED).

NEVER elevate the platform or drive the machine while
elevated on uneven siopes or soft ground or elevate the
platform unless the piatform is level.

NEVER sit, stand or climb on guardrail or midrail.
NEVER operate the machine without first surveying the
work area for surface hazards such as holes, drop-offs, .
bumps and debris.

NEVER operate the machine if all guardrails are not
properly in place and secured with all fasteners properly
torqued.

SECURE gate across entrance after mounting the platform.
NEVER use ladders or scaffolding on the platform.
NEVER attach overhanging loads or increase the size of
the platform.

LOOK up, down and around for overhead obstructions
and electrical conductors.

CHECK all four tires for correct inflation (50 psi).
DISTRIBUTE 2l loads evenly on the platform. (For
maximum platform load, refer to Table 1-1}.

NEVER use damaged equipment. (Contact UpRight for
instructions.}

NEVER change operating or safety systems.

INSPECT the machine thoroughly for cracked weids,
ioose hardware, hydraulic leaks, damaged control cabie,
loose wire connections and loose wheel bolts.

NEVER climb down elevating assembly with the platform
elevated.

NEVER perform service on machine while platform is
elevated without first blocking elevating assembly.
NEVER recharge battery near sparks or open flame;
batteries that are being charged emit highly explosive
hydrogen gas. '

SECURE the work platform against unauthorized use by
turning the key switch off and removing the key from
the key switch when leaving the machine unattended.
NEVER replace any component or part with anything
other than original UpRight replacement parts without
the manufacturers consent.

ALWAYS read, understand, and follow Section 8 of ANS!
Standard A92.6-1990 when operating any work plat-
form.

3-4

3.3 Pre-Operation Inspection

Note: Carefully read, understand and follow all safety
rules, operating instructions, labels and the Scaffold
Industry Association's MANUAL OF RESPONSIBILL-
TIES. Perform the following steps each day before
use.

VISUAL INSPECTION

I DO NOT perform service on work plat-
| form with the platform elevated unless the
| elevating assembly is properly blocked.

. Remove module covers and inspect for damage, oil
leaks or missing parts.

2. Check the level of the hydraulic oil with the plat-
form fully lowered (see Section 4.4). Oil should be
visible in the sight gauge. Add ISO #46 hydraulic
oil, if necessary.

. Check that the fluid level in the battery is correct
{see Section 4.3).

4. Check the engine oil level and fuel level.

Carefully inspect the entire work platform for

damage such as cracked welds or structural mem-

bers, loose or missing parts, oil leaks, damaged
cables or hoses, loose connections and tire damage.

6. Check that all guardrails are securely in place with

all fasteners properly torqued.

Check tire pressure; 50 psi (3.4 bar).

8. Place the chassis emergency stop switch to the ON

position. Turn the red knob clockwise.

9. Dual Fuel Model: set dual fuel selector to desired

position. Set to the center position to purge the system

when switching fuels. if the machine is to be operated
on propane, open the supply valve on the tank.

kg

L

Lt

~

Note: When using LP gas, use clean, water free liquid
petroleum gas, preferably from a bulk storage tank.
Follow the instructions located on the power module
tray for filling the tank. Over filling the propane tank
may cause regulator freeze-up.

| If you smell propane, close the supply
| valve on the tank immediately until you
| have located and corrected the leak.

S1.26/30SL Work Platform



Sectio,

Operation 33

10. Diesel Model: While the engine is cool check the

engine coolant level.

DO NOT check coolant when engine or
radiator is hot, hot coolant can cause
| severe burns.

SYSTEM FUNCTION INSPECTION

STAND CLEAR of the work platform while

WARNING 4

performing the following checks.

Before operating the work platform, survey
the work area for surface hazards such as
holes, drop-offs, bumps and debris.

Check in ALL directions, including above
the work platform, for obstructions and
electrical conductors.

Protect control console cable from possible
damage while performing checks.

k.

. Unhook controller from front guardrail. Firmly grasp

controller hanger in such 2 manner that the inter-
lock lever can be depressed, while performing the
following checks from the ground.

Turn the emergency stop button clockwise or pull
up to the ON position.

. Turn controller key switch clockwise to ON.

Turn fully clockwise to start engine.

4. Position level/drive/iift switch to DRIVE position.

~j

[en]

- With the speed range switch first in HIGH

TORQUE and then in HIGH SPEED depress the
interlock fever and slowly push the contro! lever to
FORWARD then REVERSE positions to check for
speed and directional control. The farther you push
or pull the control lever the faster the machine will
travel.

Push steering switch RIGHT then LEFT to check for
steering control.

Place level/drive/iift switch to LEVEL. While de-
pressing interlock lever actuate the fore/aft and
side/side switches to verify they function properly.
Use the side/side switch and tilt the platform to one
side.

- Rehook controller on front guardrail.

SL26/30SL Work Platform

_ WARNING

| LOOK up and around for obstructions
prior to operating the lift function.

DO NOT operate the work platform
within 10 feet of any electrical power
lines. THIS WORK PLATFORM 1S NOT
INSULATED.

DO NOT elevate the platform unless the
work platform is on firm level ground.

DO NOT enter the elevating assembly
while the platform is elevated.

9. Push chassis lift switch to UP position and elevate
platform. The platform should only elevate to the
interlock height, about 8 feet (2.44 m) above the
ground, and the tilt alarm should sound. if the
platform continues to elevate and/or there is no
alarm, STOP and remove the machine from service
until repaired.

10. Lower the platform with the chassis lift switch.

11. Enter the platform. Using the bubble level as a
guide, level the platform with the side/side and
fore/aft switches. Dismount platform.

12. Fully elevate platform using chassis lift switch.

13. Visually inspect the elevating assembly, lift cylinder,
cables and hoses for damage or erratic operation.
Check for missing or foose parts.

14. Lower the platform partially by pushing chassis lift
switch to DOWN, and check operation of the
audible lowering alarm.

15. Open the chassis emergency lowering valve, push
in and turn counterclockwise, to check for proper
operation. Once the platform is fuily lowered, close
the vaive, push in and turn clockwise until the
detent engages.

16.Close and secure module covers.

17.Turn the controller key switch counterclockwise to
OFF and push the emergency stop switch button
down to OFF.

3-5



Section

34

Operation

3.4 Operation

Note: Before operating work platform, ensure that the
pre-operation and safety inspection has been com-
pleted, any deficiencies have been corrected and the
operator has been thoroughly trained on this ma-
chine.

TRAVEL WITH PLATFORM
LOWERED

1. Verify chassis emergency stop switch is in the ON
position, turn clockwise or pull up on the button.

2. After mounting platform close and latch gate.
Check that guardrails are in position and properly .
assembied with fasteners properly torqued.

3. Check that route is clear of persons, obstructions,
holes and drop-offs and is capable of supporting the
wheel loads.

4. Check clearances above, below and to the sides of
the platform.

5. Turn controller emergency stop button clockwise or
pull up to the ON position.

6. Turn the key switch fully clockwise to start the
engine.

Note: On Diesel Models, if the engine is cold, turn
the key fully counterclockwise and hold for 30 sec-
onds to engage the glow plugs.

7. Set the level/drive/lift switch to the DRIVE position
and the drive/lift speed range switch to HIGH
TORQUE.

8. Grasp the control lever so the interlock lever is
depressed (releasing the interlock lever cuts power
to controller). Slowly push or pull the control lever
to FORWARD or REVERSE to travel in the desired
direction. The farther you push or pull the control
lever from center the faster the machine will travel.

9. While moving, push the drive/iift speed range
switch to HIGH SPEED for travel on level surfaces
or to HIGH TORQUIE for climbing grades or travel-
ing in confined areas.

STEERING

Push the steering switch RICHT or LEFT to turn the
wheels. Observe the tires while maneuvering to insure
proper direction.

Note: Steering is not self-centering. Wheels must be

returned to the straight ahead position by operating

the steering switch.

LEVELING PLATFORM

Turn level/drive/lift switch to LEVEL. Center bubble in
bubble level using fore/aft and left/right switches. To __
level the platform forward it may be necessary to elevate

the platform slightly.

RAISING AND LOWERING THE
PLATFORM

LOOK up and around for obstructions
before performing the lift function.

DO NOT elevate the platform unless the
machine is on a firm surface with the
piatform level.

DO NOT operate the work platform
within 10 feet of any electrical lines . THIS
WORK PLATFORM IS NOT INSULATED.

NEVER enter the elevating assembly while
the platform is elevated.

1. Position the level/drive/lift switch to LIFT.

2. While depressing the interlock lever, push the
control fever slowly to UP to raise the platform.
Pushing the control lever farther increases the lift
speed. If the platform does not elevate above the
interlock height, about eight feet (2.44 my), fully
lower platform and re-level.

3. When the work task is completed, position the
level/drive/lift switch to LIFT and lower the platform
by pulling back on the control lever until the
platform is fuily lowered.

TRAVEL WITH PLATFORM
ELEVATED

| Travel with platform elevated ONLY on
| firm flat surfaces.

Note: The work platform will travel at reduced speed
when in the elevated position and then only if the
front axle is parallel to the rear axle.

1. Check that the route is clear of persons, obstruc-
tions, holes and drop-offs and is capable of support-
ing the wheel loads.

2. Check clearances above, below and to the sides of
platform. .

3. With the platform elevated, position the level/drive/lif
switch to the DRIVE position. “

SL26/30SL Work Platform



Operation

Section

3.5

4. Push the Control Lever to FORWARD or REVFRSE
for the desired direction of travel. If the machine
quits driving and the tilt alarm sounds, immediately
lower and re-level the platform before attempting
to elevate again.

EMERGENCY LOWERING

The emergency lowering valve is located on the left
hand side of the chassis through the cutout in the
control module cover.

1. Open the emergency lowering valve by pushing in
and turning the knob counterclockwise approxi-
mately % turn, the knob will pop out disengaging
detent (see Figure 3-1).

2. Once the platform is fully lowered, be certain that
the emergency lowering valve is closed again. The
platform will not elevate if the emergency lowering
valve has not been closed.

3. To close the emergency lowering valve, push the
knob in and turn approximately % turn clockwise
until the detent engages.

SWITCHING FUELS
(DUAL FUEL ONLY)
1. With the engine running, push the fuel selector
switch to the center position.

2. After the engine has quit running select the appro-
priate fuel supply.

3. Restart the engine.
AFTER USE EACH DAY

1. Ensure that the platform is fully lowered.

2. Park the machine on level ground, preferably under
cover, secure against vandals, children or unautho-
rized operation.

3. Turn the key switch to OFF and remove the key to
prevent unauthorized operation,

S126/30SL Work Platform

3.5 Brake Release Pump
(Figure 3-2)

Perform the following only when the machine will not
operate under its own power and it is necessary to move
the machine or when towing the machine up a grade or
onto a trailer to transport.
1..Close the needle valve by turning the knob clock-
wise.
2. Pump the brake release pump until the parking
brakes release, the machine will be easier to roll.

A CAUTION A

| Be careful not to over-pump the brake
release pump as damage to the brakes may
result.

3. The machine will now roll when pushed or pulled.

4. Be sure to open the needle valve and verify that
the parking brakes have engaged before the ma-
chine is operated.

Never operate work platform with the
parking brake inoperative. Serious injury
or damage could result.

Never tow faster than 1 ft./sec. (.3 m/sec).

I

Figure 3-2: Brake Release Pump



Section
3.6

Operation

3.6 Fold Down Guardrails
(Figure 3-3)

Note: Guardrails do not fold down on machines
equipped with the optional roll-out deck extension.

This procedure is only for passing through doorways.
Guardrails must be returned to proper position before
using the machine.

FOLD DOWN PROCEDURE

Note: When performing the following procedures
retain ali fasteners.

1. Place controller on deck.

2. Starting at the front of the platform, remove nuts,

bolts and washers from the top of the front guard-

rail. Fold the front guardrail forward and down.

Hang the controller from the front guardrail.

Close and latch the gate.

Remove nuts, bolts and washers from the top of the

rear guardrail. Fold the rear guardrail back and

down being careful to keep gate latched at all

times.

6. Fold one side guardrail in 50 it rests on the deck,
repeat with other side guardrail.

v e

ERECTION PROCEDURE

. Raise side guardrails.

. Raise rear guardrail assembly, aligning holes and
install bolts, washers and nuts. Tighten securely.

3. Place the controlier on the deck.

4. Raise front guardrail, aligning holes and install bolts,
washers and nuts. Tighten securely.

5. Hang controller from front guardrail.

6. Before operating work platform check that ali
fasteners are in place and properly torqued.

A DANGER A

| Before entering platform, guardrails must |
| be securely fastened in their proper position. |

B s

Figure 3-3: Fold Down Guardrails

S1.26/30SL Work Platform




Maintenance

4.0 Introduction SPECIAL TOOLS

The foillowing is a list of special tools that may be re-
quired to perform certain maintenance procedures
These tools may be purchased from your dealer.

Be sure to read, understand and follow all

h i ! Description Part Number
information in the Operation Section of | Gauge, 0-600 psi 14124-006-00
this manual before attempting to operate | Qauge, 0-3000 psi 14124-030-00
or perform service on any SL26/30SL Work inclinometer 10119-000-00

Platform. Tilt Sensor Adjusting Too 30622-000-00

Note: For information on the engine refer to your
iocal engine dealer.

This section contains instructions for the maintenance of
the SL26/30SL Work Platform. Procedures for the
operation inspection, adjustment, scheduled mainte-
nance, and repair/removal are included.

Referring to Section 3.0 and Section 6.0 will aid in
understanding the operation and function of the various
components and systems of the SL26/30SL and help in
diagnosing and repair of the machine.

Refer to Table 4-1, Preventative Maintenance Checklist,
for recommended maintenance intervals.

S1.26/30SL Work Platform ' 4-1



Se;iizm
4.1

Maintenance

Preventative Maintenance Table Key

Table 4-1: Preventative Maintenance Checklist (cont'd.)

hterval [COMPONENT [ INSPECTION O SERVICES TINTERVALL Y [N [ R |
Daily==each shift or every day Hydraufic | Wipe clean 300
50h/30d=every 50 hours or 30 days Pump Check for leas 2t mating suraces E35)
250h/6m=every 250 hours or 6 months Checx for hose fitting leaxs Daily
1000h/2y=every 1000 hours or 2 years Check mounting boltsfor proper torque 309
Check the grive coupling for proper
Y=Yes/Acceptable torgue and alignment (Kubota engine only) Ty
N=No/Not Acceptable Lubricate pump spines by
R=Repai yeé/Acceptabie Drive Motors{ Check for operation and leaks Daily
. . Steering Check hardware & fittings for proper worque u
Preventative Maintenance Report Systers [ Croase ot pins 300 T
Oil Xing pins 30p
Date: Check zge}eyia-c cyiincer for leaks & 300
Owner: mounting bolts for proper torque
Flevating {inspect for structural cracks Datly
Model No: Assembly | Check oivot points for weat 300
Serial No Check mounting pin pivot bolts 300
for proper torque
Serviced By: Check inkage gear for wear b
Sewice interval: Check e%evating arms for bencing Hin
=S Grease linkage pins 300
Crease linkage gear 300
Table 4-1: Preventative Maintenance Checklist Chassis | Check hoses for pinch or rubbing points Oaily
i : Check component mounting &M
COMPONENT | INSPECTION OR SERVICES INTERVALL Y I N for proper torgue
Battery Check elecrolvie level Datly Check we'ds for cracks Daily
System Checx specific gravity 30 L% Checkthe cyiinder rod for wear 300
Ciean exterior b Cylinder | Check mounting pin pivot bolts 300
Check battery cable condition Datly for proper torque
Clean terminals v Check pivol pin Snap 1ings 300
Engine Ol | Check level and condition Daily heck seals for leaks 300
Check for leaks Daily inspect pivot points forwear 30p
Change ofl filter 30 Check fittings for proper torgue 30p
Engine Fuel | Checkfuel level Daily Fore/ARl Check the cylinder rod for wear 30p
System Check for leaks Daily Cylinder Check mounting pin pivot bolts 300
Replace fuel filter o for proper torque
Check air cleaner Daty Checkseas for ieaks 300
EngineCoolant] Check coolant leves twith engine coid) Daty inspect pivot points forwear 302
(Water cooled] Replace coolant 250h/6m Check fitings or proper torgue 300
units only) SidefSide | Check the cylnder fog for wear 300
Hycraulic O1 | Chec oil level Daily Cylinder  {Check mounting pin pivot boits 300
Change filter by for proper torque
Drain and repiace 0f 2 Check seals or (eaxs 305
Hydraulic | Check for leaks Daily inspect pivot points for wear 300
System Check hose connections 3Cp Check :;{g;}gg o7 proper torque 300
Ched( noses fOf exieriorwear kit Axie Checkthe Cy§§{;dg{ roa for wear 300
Emergency OQ@ the emergency lowering Dally Cylinder [ Check mouating pin pivot boits 3o
Hydraghic | valve and check for serviceability for proper torque
Systemn — _ i Check seals for leaks 30
Controiler Ci*zecx Switch operation Safiy ThSD6Ck DIVOL DOIAES O Wear 300
Coaf::o% Checkthe exterior of the cable Daily Check ftings for proper forque 300
gfbfe ‘or pinching, binding or weas i Subble Level | Check bubbie and target ring jor damage. Daily
Pratorm | Check fasteners for proper torque Daily Entire Check for and repair colision damage Daily
Gefk and | Check welds for cracks Datly Unit Check fasteners for proper torque 3w
Ralls Check condition of deck Daily Check for corrosion-remove and repaint b
Tirgs {heck ég: damage ‘ : Daféy Tubricate £
Check air pressure (50 psi 3.4 bar)) Daily Labels Check for peeling, missing, or Daily
Checklugnuts torque to 90 & 1bs. 123 Nmij 1 302 unreadable fabels & replace
4-2 S1.26/30SL. Work Platform




Maintenance

4.2 Blocking Elevating
Assembly (Figure 4-1)

A CAUTION A4

DO NOT support or raise the front of the
platform during any maintenance opera-
tion as this may result in damage to the
tension members.

| BEFORE performing maintenance on work,
| platform, while elevated, ensure that
| elevating assembly is properly supported.

DO NOT stand in elevating assembly area
| while installing or gemovmg jackstand.

INSTALLATION

1. Park the work platform on firm, level ground and
leave the engine running.

2. Open control module cover.

Turn chassis emergency stop button clockwise to the

ON position.

4. Position chassis lift/lower switch to UP and elevate
platform approximately 12 inches {305 mm).

5. Placea ;acks{and with a minimum rating of 4000
ibs. (1814 kg) between the lower arm ar*ci chassis
near the front axie.

6. Push chassis lift switch to DOWN position and
gradually lower platform until jackstand is secured
tightly between lower arm and chassis.

Lt

Section
43
REMOVAL

1. Push chassis lift switch to UP position and gradually
raise platform until jackstand can be removed.

2. Remove jackstand.

3. Push chassis lift switch to DOWN position and
completely lower platform.

4, .. Close and secure the module cover.

4.3 Battery Maintenance

Hazard of explosive gas mixture. Keep
sparks, flame, and smoking material away
from battery.

e == o | DONOT liftor

o ‘ o st; pgort;?;g front
S Of the platiorm
@ / ‘@Li\}&ckstand

Lower arm

Figure 4-1: Blocking the Elevating Assembly

SL26/30SL Work Platform

Always wear safety glasses when working
with batteries.

Battery fluid is highly corrosive. Thoroughly
rinse away any spilled fluid with clean
water.

BATTERY INSPECTION AND
CLEANING

Check battery fluid level daily, especially if work plat-
form is being used in a warm, dry climate. }f required,
add distilled water ONLY. Use of tap water with high
mineral content will shorten battery life.

The bat’aew and cables should be mspec‘iecf regularly for
signs of cracks in the case, electrolyte leakage and
corrosion of the terminals. Inspect cables for worn spots
or breaks in the insulation and for broken cable termi-
nals. '

Clean the battery when it shows signs of corrosion at the
terminals or when electrolyte has overflowed during
charging. Use a baking soda solution to clean the bat-
tery, taking care not to get the solution inside the cells.
Rinse thoroughly with clean water, Clean battery and
cable contact surfaces to a bright metal finish whenever
a cable is removed.

4-3



Section

4.4

Maintenance

BATTERY CHARGING

The battery is charged by the alternator whenever the
engine is running and should not require any other
charging. If the machine has not been in service or if for
some other reason the battery has been discharged
perform the following.

Charge the battery only in a well ventilated
area.
Do not charge the battery when the work

platform is in an area containing sparks or
flames.

Always follow the charger manufacturer
instructions.

Never disconnect the cables from the
battery when the charger is operating.

Check the battery fluid level. If the electrolyte level is
fower than ¥sin. (10mm) above the plates, add clean,
distilled water only.

BATTERY SPECIFIC GRAVITY

After charging, if necessary, the specific gravity of all

cells should be checked with a hydrometer. The tem-
perature corrected specific gravity should be 1.260 or
higher. If the battery contains any cells with corrected
readings below 1.230, the battery should be replaced.

Do not check the specific gravity in a cell to which
water has just been added. if there is not enough
electrolyte in a fully charged cell to obtain a sample for
the hydrometer, add water and continue charging for 1
to 2 hours to adequately mix the water and electrolyte.

4-4

4.4 Lubrication

Refer to Table 4-1 for the lubrication intervals and
Figure 4-2 for location of items that require lubrication
service. Refer to the appropriate sections for lubrication
information on the hydraulic oil tank and filter.

/2 \
<
0/// DO Sl // N\E

s \\\\/

3 <
N

1. Grease Fittings
2. Linkage Cears
3. Steering Linkage

Figure 4-2: Lubrication Points

GREASE FITTINGS

Wipe each grease fitting before and after greasing. Using
multipurpose grease in a grease gun, pump the grease
into the fitting unti! grease just begins to appear at the
edges of the pivot, wipe off any excess grease.

S1.26/30SL. Work Platform




Maintenance

Sectio

4.4

LINKAGE GEARS
1. Raise platform fully,

2. Using another work platform or ladder get up high
enough to comfortably reach gears.

3. Use a long handled brush to apply multipurpose
grease to the face of the gears.

A CAUTION

Do not use hands to apply grease or allow
any body part to enter the elevating as-
sembly.

4. Lower the platform after greasing. -

STEERING LINKAGE

Apply one or two drops of motor ol to each pivot and
king pin bearing.

HYDRAULIC PUMP

Remove the capscrews that mount the pump to the
engine. Remove the pump from the engine and apply
high pressure molybdenum grease to the splines. Rein-
stall the pump and secure with the capscrews.

HYDRAULIC OIL TANK AND
FILTER
(Figure 4-3)

Fluid Level

With the platform fully lowered, the oil should be visible
in the sight gauge. If the oil is NOT visible, fill the tank
until the oil can be seen. DO NOT fill above the sight
gauge or when the platform is elevated.

S1.26/30SL Work Platform

Oil and Filter Replacement

1. Operate the work platform for five minutes to warm
up the oil. To change the filter only, go to Step 5.

A CAUTION A

The hydraulic oil may be hot enough to
cause burns. Wear safety gloves and safety
glasses when handling hot oil.

2. Provide a suitable container to catch the drained oil.
The hydraulic tank has a capacity of 12.0 gallons 45.5 ).

3. Remove the drain plug and allow all oil to drain into
the container. Be sure to dispose of used oil prop-
erly, contact your local oif recycler.

Reinstall the drain plug.
Unscrew the filter top from the filter body.
Lift the filter element from the filter body.

Remove any dirt or debris from the filter body and
check the body O-ring.

8. Insert the replacement filter element into the filter
body and press into position.

9. Fill the hydraulic oil tank to the level of the sight
gauge with 1ISO #46 hydraulic oil by pouring the oil
into the top of the filter. Since the oil is being
filtered as it is going into the tank, it will take a while
to fill the tank.

S~

N oW

{ 1. Drain Plug {under tank)
| 2. Filter Housing
3. Sight Gauge

Figure 4-3: Hydraulic Oil Tank and Filter



Section

4.5

Maintenance

4.5 Setting Hydraulic Pressures

Referring to Figure 4-14 along with the other Figures will
aid in the following procedures.

Note: Check the hydraulic pressures whenever the
pump, manifold, or relief valve(s) have been serviced
or replaced.

The hydraulic oil may be of sufficient
temperature to cause burns. Wear safety
gloves and safety glasses when handling
hot oil.

The oil in the hydraulic system is under
very high pressure which can easily cause
severe cuts. Obtain medical assistance
immediately if cut by hydraulic oil.

MAIN RELIEF VALVE (Figure 4-4)

1. Operate the hydraulic system for five minutes.

2. Remove the gauge port plug (Figure 4-5) and install

a 0-3000 psi {0-250 bar) pressure gauge assembly.
3. Remove the plug in the end of the main relief valve
to expose the adjusting screw.

4. Remove the hex nut holding the lift coil onto the lift
valve and remove the coil.

5. With the engine running, use the chassis lift switch
to elevate the platform, hold until the system by-
passes (approximately 2 seconds).

6. While holding the chassis lift switch in the UP position,
set the pressure to 2500 psi (172 bar) maximum by
slowly turning the adjusting screw, clockwise increases
pressure.

7. Reinstall the coil on the lift valve.
8. Remove the pressure gauge and reinstall all plugs.

COUNTERBALANCE VALVES
(Figure 4-4)

1. Operate the hydraulic system for five minutes.

2. Remove the gauge port plug (Figure 4-5) and install
a 0-600 psi (0-30 bar) pressure gauge assembly.

3. Exchange the top counterbalance valve with the
main relief valve.

4. Remove the plug from the end of the counterbal-
ance valve to expose the adjusting screw.

5. Remove the hex nut holding the lift coil onto the lift
valve and remove the coil.

4-6

1. Main Relief Valve
2. Counterbalance Valves

3. Lift Coll
4. Steering Relief Valve

Figure 4-4: Hydraulic Manifold Assembly, Front View

6. With the engine running, use the chassis lift switch
to elevate the platform, hold until the system by-
passes (approximately 2 seconds).

7. While holding the chassis lift switch in the UP
position, set the pressure to 500 psi {34.5 bar)
maximum by slowly turning the adjusting screw,
clockwise increases pressure.

8. Exchange the top counterbalance valve with the bottom
counterbalance valve and repeat the procedure.

9. Be sure to reinstall the valves to their original loca-
tions, reinstall the lift coil and replace all plugs when
finished setting pressures.

FOREJAFT TILT CYLINDER RELIEF
VALVE (Figure 4-4)

1. Operate the hydraulic system for five minutes.

2. Remove the gauge port plug and install a 0-600 psi
(0-50 bar) pressure gauge.

3. Remove the plug from the end of the valve to
expose the adjusting screw.

4. With the engine running, tilt the platform fully
forward using the fore/aft level switch.

While holding the level switch forward, set the
pressure to 500 psi (35 bar) maximum by slowly
turning the adjusting screw, clockwise increases
pressure.

6. Replace the valve plug.
Remove the gauge and reinstall the plug.
8. Level the platform.

U1

-

S1.26/30SL Work Platform




Maintenance

STEERING RELIEF VALVE
(Figures 4-4 & 4-5)

1.

g

5.
6

B

Remove the top steering hose from back of the
manifold and replace it with a 0-3000 psi (0-250 bar)
pressure gauge assembly.

Block the end of the hose with a cap fitting.
Remove the plug from the end of the steering relief
valve to expose the adjusting screw.

With the engine running, push the steering switch
RIGHT and set the pressure to 1200 psi (83 bar)
maximum by slowly turning the adjusting screw,
clockwise increases pressure.

Replace the valve plug.
Remove the gauge and reinstali the hose.

RAKE PRESSURE REDUCING

VALVE (Figure 4-5 & 4-6)

1

N oo

| 1. Top Steering Hose

Using four 1-ton jack stands and a 2-ton jack, jack

the work platform up to raise all four wheels off the

ground and block the machine securely.

Remove the outlet hose from the bottom of the brake

release pump (Figure 4-6) and install a 0-600 psi (0-50 bar)

gauge assembly in-line with a tee fitting.

Loosen the locknut on the brake pressure reducing

vaive.

With the engine running, position the control lever

to REVERSE and hold.

While holding the control lever in REVERSE, set the

pressure to 350-450 psi (24-31 bar) maximum by

slowly turning the adjusting screw, clockwise increases

pressure.

Tighten the locknut on the brake pressure reducing vaive.

iemove the gauge and tee fitting and reinstall the
ose.

| 2. Brake Pressure Reducing Valve

P
o

Gauge Port

Figure 4-5: Hydraulic Manifold Assembly, Top View

SL26/30SL Work Platform

o

Figure 4-6: Brake Release Pump

8. Remove the jack stands and lower the machine.

DRIVE CROSS RELIEF VALVES
(Figure 4-7)

1. Operate the hydraulic system for five minutes.

2. Remove the gauge port plug (Figure 4-5) and install
a 0-3000 psi (0-250 bar) pressure gauge assembly.

3. Exchange the main relief valve with one drive cross
relief valve. The rear drive cross relief valve is mounted
by the left rear tire and the front drive cross relief valve
is mounted behind the control module towards the
front of the machine.

4. Remove the plug from the end of the valve to
expose the adjusting screw.

5. Remove the hex nuts holding the lift coil onto the lift
valve and remove the coil.

With the engine running, use the chassis lift switch
to elevate the platform, hold until the system by-

5 R§¥e§ Vailves

Figure 4-7: Drive Cros

4-7



Maintenance

passes (approximately 2 seconds). 4. Elevate the machine until the lower tension member
7. While holding the chassis lift switch in the UP position, clears the limit switch lever. Set the LO RANGE poten-
set the pressure to 1500 psi (103 bar) maximum by slowly tiometer so that the machine will travel 20 . (6.7 m}in
turning the adjusting screw, clockwise increases pressure. 18 to 22 seconds at full controller deflection.
8. Exchange the two drive cross relief valves and repeat = Note: the machine should be running full speed
the procedure. before crossing the starting line, and should run
9. Reinstall the valves to their original locations and perfectly straight through the course.
replace all plugs when finished setting pressures. 5. Repeat the speed trials for verification and readjust
10. Replace the lift valve coil. as necessary
Small Terminal
Platform Down |
3 _» Relay "A” Terminal
'tO RANGE Pot. Figure 4-9: Platform Down Relay and Terminal Block
. — s
Figure 4-8: Proportional Control Circuit PLATFORM DOWN LIMIT SWITCH .
4.6 Switch Adjustments (Figures 4-9 & 4-10) ‘
PROPORTIONAL CONTROL The platform down switch, mounted inside the mast pivot
. weldment, closes the circuit to the level switch and plat-
AD } USTMENT (F tgure 4-7) form down relay, which provides power to the drive relay,
To perform the adjustment, the control box must be cutout relay, high speed circuit and series/parallel valves
opened %;}y remc;vmg the screws at the rear corners and | and bypasses the tilt sensor when the platform js down.
rotating the top forward to expose the proportional . ol e 8780
controller. Remove the potting mai:eria?from the poten- 1 ie;f% iigﬁo\ri%ézﬂgi;ze gf}atiogm deck is 87-89 in.
tiometer adjustment screws if necessary. (&£ 7m2.26 M) a00VE the ground. o
Follow the exact sequence outlined below when making = 2. Disconnect the black wire on the 5m3/§ ,term;f}aE block
controlier adjustments. It is possible that making an and the white wire connected to the ‘A’ terminal of the
adjustment to one setting could affect another so verify
that all speeds are correct before completing the adjust-
ment procedure. For all potentiometers, clockwise
movement will increase, and counterclockwise move-
ment will decrease the speed of that function.

1. Setthe THRESHOLD potentiometer so that the §
machine is just starting to move when the controller |
is moved slightly forward. ?

2. Mark out 2 20 £ (6.7 m) course on the ground to
use for step numbers 3, 4 and 5. A _

3. Set the HI RANGE potentiometer so that the ma- Platform Down
chine will travel 20 ft. (6.1 m} in 5 to 7 seconds at Limit Switch N
full controller deflection. a

Note: the machine should be running full speed

before crossing the starting line, and should run
perfectly straight through the course.

Down Limit Swi

Figure 4-10: Platform

4-8 S1.26/30SL Work Platform



Maintenance

platform down relay (Figure 4-9). Connect an ochmme-
ter or continuity tester to the wires.

3. Adjust switch to just open by loosening hex nut and
moving the actuating arm. Raise and lower platform

to verify adjustment and tighten hex nut.
4. Disconnect ohmmeter and reconnect wires.

5. Lower platform.

o
witch

i

Figure 4-11: Axle Center Switch
AXLE CENTER SWITCH (Figure 4-11)

1. Check tires for proper pressure.

2. Place the work platform on a level surface with the
front and rear axles parallel (on the same plane).

3. Adjust the switch so it is centered in the front axle
actuator linkage. When centered the switch will
close the circuit.

4. Test the switch function by positioning the front axle
off center and raising the platform 87-89 in. (2.21-
2.26 m) above the ground. The work platform
should not drive. Retest with the axle off center in
the other direction.

CUSHION DOWN LIMIT SWITCH
(Figure 4-12)

The cushion down limit switch is a mercury switch that

provides power to energize the cushion valve during the

last 12 in. (30 cm) of platform lowering,

1. Raise the platform 12 in. (30 cm) from its fully lowered
positon.

2. Disconnect the wires at the mercury switch and
connect an ohmmeter or continuity tester.

S1.26/30SL Work Platform

Figure 4-12: Cushion Down Mercury Switch

[0

Rotate the switch until it just closes. If necessary
tighten the locknut that mounts the switch.

4. Raise and lower the platform to verify the adjustment.
5. Disconnect ohmmeter and reconnect wires.
6. Lower platform.

TILT SENSOR (Figure 4-13)

The tilt sensor has three wires; red-power (12v in},
black-ground, white-output {12v out). To verify the
sensor is working properly there are two LED's under the
sensor; green indicates the sensor is on (has power), red
indicates the sensor is level and the white wire is 'hot
{12v out).

1. Level the platform with the platform controls using
the inclinometer (P/N: 10119-000-00) to ensure the
platform is level = 34° side to side and front to back.

2. Adjust the platform bubble level with the three
leveling screws until the bubble is centered in the
circle on the bubble level.

Adjustment
Locknuts
only 2 visible)

Figure 4-13: Tilt Sensor Adjustment

4-9



Section
4.7

Maintenance

3. Dismount the platform and remove the cover from
the back of the mast pivot weldment.

4. Adjust the three leveling locknuts on the tilt sensor
until the bubble is centereé in the circle on the
attached bubble level.

5. Replace the mast pivot weldment cover.

4.7 Hydraulic Manifold
(Figure 4-14)

Though it is not always necessary to remove the manifold
o perform maintenance procedures, a determination
should be made prior to beginning as to whether or not
the manifold should be removed before maintenance
procedures begin.

REMOVAL

1. Disconnect the battery ground cable.

2. Tag and disconnect the solenoid valve ieads from
the terminal strip.

Disconnect the cushion vaive block.
Tag, disconnect and plug hydraulic hoses.

Remove the bolts that hold the manifold to the
mounting bracket.
6. Remove manifoid block.

DISASSEMBLY
Note: Mark all components as they are removed so as

not to confuse their location during assembly. Refer to
Figure 4-14 often to aid in disassembly and assembly.

oo w

1

Remove coils from solenoid valves.
2. Remove spooi valve covers and spool valves.
3

Remove solenoid valves, main relief valve, counter-
balance valves and emergency lowering valve

4. . Disconnect cushion down valve block:
5. Remove tiltlevel block and the manifold block,
6. Remove fittings, plugs, springs, balls and orifices.

CLEANING AND INSPECTION

1. Wash the manifold in cleaning solvent to remove
built up contaminants and then blow out all pas-
sages with clean compressed air.

2. Inspect the manifold for cracks, thread damage and
scoring where O-rings seal against internal and
external surfaces. :

3. Wash and dry each component and check for
thread damage, torn or cracked O-rings and proper
operation.

4. Replace parts and O-rings found unserviceable.

4-10

ASSEMBLY

Note: Lubricate all O-rings before instaliation to ;
prevent damage to O-rings. Seat all balls in manifold
by lightly tapping on the ball with a brass drift.

1. install fittings, plugs, springs, balls and orifices. Use
one drop of Locktite #242 on each screw-in orifice.
2. install tit/level block and manifold block.

3. Install emergency lowering valve, counterbalance
valves, main relief valve, brake pressu{e reducing
vaive, solenoid valves and spool vaives.

4. install colls on solenoid valves.

INSTALLATION

1. Attach manifold assembly to mounting plate with
bolts.

Note: Longer bolt goes in hole nearest the front of the
machine.
2. Attach cushion down valve block.

3. Connect solenoid leads to terminal strip (as previ-
ously tagged).

4. Connect hydraulic hoses. Be certain to tighten hoses
to manifoid.

5. Operate each hydraulic function and check for
proper operation and leaks.

6. Adjust all hydraulic pressures according to instruc-
tions in Section 4.5.

S1.26/30SL Work Platform




Maintenance

Manifold
Manifold Block
Steering, Tilt R/L, Tt F/A Valves
Forward, Reverse, 5/P Valves
Steering Flow Divider

Flow Divider-Combiner

Brake Pressure Reducing Valve
. Down Valve

11 .Main Relief Valve
12.Ball 5/16 Diameter
14.Ball 1/2 Diameter
15.:5pring

16.Spring

17.Shuttle Valve Orifice (2)
18.Piston N
19.Proportional Valve '
22.Plug - SAE #4

23.Plug - SAE #6

24.Plug - SAE #8

25,11t Valve

26.5crew - 3/8

27 Washer - 3/8
29.0-Ring

30.Fitting Adapter
31.Fitting Adapter
32.Down Orifice
33.Cable Connector
36.5crew, 10-24

37 .Fitting Adaptor
38.Fitting Adaptor
40.Counterbalance Valves
42 Screw - 5/16
43.Lockwasher - 3/16
44.Tilt Level Block
45.Plug

46.7ilt Flow Divider

47 Cushion Valve Block
48.Steering Dump Vaive
49 Fitting, 90°
50.Steering Relief Valve
51.Spacer

52.0-Ring

53.1Lift Check Valve

54 .Fore/Aft Relief Valve
55.Fitting

56.Fitting

57.Pressure Switch
58.Spacer

59.0-Ring

OO YA W N

Figure 4-14: Hydraulic Manifold, Exploded View

S1.26/30SL Work Platform ‘ 4-11



Section
4.8

Maintenance

4.8 Hydraulic Pump
(Figure 4-15)

Note: If the hydrauliic tank has not been drained,
suitable means for plugging the hoses should be
provided to prevent excessive fluid loss.

Removal

1. Mark, disconnect and plug the hose assemblies.

2. Loosen the capscrews and remove the pump assem-
bly from the engine.

Installation

1. Lubricate the pump shaft with extreme high pressure
molybdenum grease and attach the pump to the
engine with the capscrews.

2. Torque each capscrew a little at a time until both
capscrews are torqued to 20 ft. Ibs. {27 N-mj.

3. Unplug and reconnect the hydraulic hoses.

4. Check the oil level in the hydraulic tank before
operating the work platform.

Indet Hose

Outlet Hose
Capscrew

Pump Assembly
Engine Bell Housing

G

Figure 4-15: Typical Hydraulic Pump

4-12

4.9 Hydraulic Brakes, Drive
Motors, And Hubs

REAR AXLE (Figure 4-16)
Removal

1. Park the work platform on firm level ground and
lock the wheels to prevent the work platform from
rolling.

2. Loosen the wheel lug boits on the motor to be removed.
3. Raise the rear of the work platform using a 2-ton jack.
4. Position 2 1-ton jack stands under the rear axle to

prevent the work platform from falling if the jack fails.
5. Remove the wheel lug bolts and wheel.

6. Remove the cotter pin, nut, hub, and shaft key.

A CAUTION A

ONLY use a wheel puller to remove the

hub. Using any other method of removal
may damage the brake housing and void
the warranty.

Clean all fittings before disconnecting the
hose assemblies.

Plug all port holes and hose assemblies
IMMEDIATELY to prevent contamination
from dust and debris.

7. Tagand disconnect the hose assemblies.

8. Remove the adaptor and crossover block assembly
from the hydraulic motor.

9. Remove the capscrews, washers, brake and drive
motor assembly from the rear axle.

10. Remove the socket screws from the drive motor and
then separate the brake from the drive motor.

Installation

1. Insert the drive motor with O-ring instalied into the
brake and secure with socket screws using Locktite®
#242 retaining compound on the screw threads.

2. Position the drive motor and brake in the rear axie
and secure with washers and capscrews.

3. Reinstall the adaptor and crossover block assembly
to the hydraulic motor.

4. Reinstall the hose assemblies.

5. Reinstall the shaft key, hub, and nut. Torque each
wheel hub nut to 350 ft. Ibs. (475 N-m). Align the
siot in the nut with the hole in the shaft and insert
the cotter pin. DO NOT back off the nut to align.

S1.26/30SL Work Platform




. Section)

Maintenance
1. Lug Bolt 7. Tagand disconnect the hose assemblies.
2. Tire/Wheel Assembly 8. Remove the adaptor from the hydraulic motor.
i' ggiig?@{ 9. Remove the capscrews and nuts and then remove
5. Adapter’ Hub the drive motor from the front axle steering mount.
6. Shaft Key Installation
7. Brake
8. O-Ring 1. Position the drive motor into the steering mount and
9. Drive Motor secure with capscrews and nuts.

2. Reinstall the adapter on the hydraulic motor.

3. Reinstall the hose assemblies.

4. Reinstall the shaft key, hub, and nut. Torque each
wheel hub nut to 350 ft. Ibs. (475 N-m). Align the
slot in the nut with the hole in the shaft and insert
the cotter pin. DO NOT back off the nut to align.

5. Reinstall the wheel and lug bolts onto the hub.
Torque the lug bolts to 90 ft. Ibs. (122 N-m).

. 6. Remove the jack stands used to block the wheels.
Figure 4-16: Rear Axle Assembly Lower the jack and remove.
. . , 7. Operate the drive system 1o check for leaks.
6. Reinstall the wheel and lug bolts onto the hub. perat Y
Torque the lug boits to 90 ft. Ibs. {122 N-m).
7. Remove the jack stands used to block the wheels. 1. LugBolt
Lower the jack and remove. 2. Tire/Wheel Assembly
; . : \ 3. Cotter Pi
8. Operate the drive system to check for leaks. 2 ;Z;i; fj;t
FRONT AXLE (Figure 4-17) 5. Adapter Hub
6. Shaft Key
Removal 7. Drive Motor
8. Steering Mount
1. Park the work platform on firm level ground and block

4

|93}

the wheels to prevent the work platform from rolling.

Loosen the wheel iug bolts on the motor to be
removed.

Raise the front of the chassis using a 2-ton jack.

Position 2 1-ton jack stands under the front axle to
prevent the work platform from falling if the jack fails.

Remove the wheel lug bolts and wheel.
Remove the cotter pin, nut, hub, and shaft key.

A CAUTION A

ONLY use a wheel puller to remove the
hub. Using any other method of removal
may damage the drive motor housing and
void the warranty.

Clean all fittings before disconnecting the
hose assemblies.

Plug all port holes and hose assemblies
IMMEDIATELY to prevent contamination
from dust and debris.

S1.26/30SL Work Platform

Figure 4-17: Front Axle Assembly

4-13



Section

4.10

Maintenance

4.10 Axle Cylinder
REMOVAL

Be sure platform is fully down and that machine is on
level ground.
1. Remove and cap the hoses.

2. Unscrew both cylinder retaining bolts noting the
position of the washers. Remove the bolts from the
cylinder and mounts.

3. Lift the cylinder from the mounts.

INSTALLATION

1. Completely fill both ends of cylinder with hydraulic -

oil.

A. Lay the cylinder on its side on a level table with
the pilot operated check valves up.

8. Remove the pilot operated check valves from the
ports.

C. Pour hydraulic ofl into the cylinder through the
pilot operated check valve ports.

D. The opening to the cylinder is small. Be careful to
insure all air is removed and the cylinder is full of
oil.

E. Reinstall the pilot operated check valves.

2. Attach both ends of the cylinder to mounts with
cylinder retaining bolts.

Torque the retaining bolts to 150 ft. Ibs. (203 N-m).

4. Operate the work platform over rough terrain and
check for proper function and leaks.

L2

4-14

4.11 Steering Cylinder
(Figure 4-18)

REMOVAL

1. Mark and disconnect the hose assemblies from the
fittings and immediately cap the openings to prevent
foreign material from entering.

2. Remove the capscrews securing the rod ends to the
steering linkage.

3. Loosen the nut and bolt in front of the Steering
Cylinder that goes through the frame.

4. Remove the capscrews and locknuts that fasten the
cylinder assembly to the chassis.

5. Remove the cylinder from the chassis.
DISASSEMBLY

1. Remove the fittings from both ends of the cylinder.

2. Remove the headcaps from the barrel tube being
sure to mark which end of the barrel tube the
headcap was removed from.

3. Withdraw the entire shaft assembly from either end
of the barrel tube.

4. Remove the rod wipers, rod seals and static O-rings
from the headcaps.

5. Discard all the seals.

6. Unscrew the No. 1 shaft from the No. 2 shaft and
remove the piston.

7. Remove the piston seal and static O-ring from the
piston and discard.

CLEANING AND INSPECTION
1. Wash all the metal parts in cleaning solvent and
blow dry with filtered compressed air.

2. Inspect all the threaded components for stripped or
damaged threads.

3. Check the inside surface of the barrel tube for
scoring or excessive wear.

4. Check the piston and head caps for scoring or
excessive wear.

inspect the surface of both shafts for scoring or
excessive wear.

(¥ a3

SL26/30SL. Work Platform



Maintenance

ASSEMBLY AND INSTALLATION

1. Install 2 new piston seal and static O-rings
2. Install the piston on the No. 1 shaft.

3. Thread the No. 2 shaft onto the No. 1 shaft and
tighten securely.

4. Lubricate the piston seal with clean hydraulic fluid
and install the shaft assembly in the barrel tube.

Lubricate and install new rod seals and static O-rings
on the headcaps.

6. Lubricate and install new rod wipers in the head-
caps.

7. Install headcaps in the barrel tube and tighten until
the mounting holes are in-line. ’

(%3}

NOTE: Headcaps must be reinstalled in the same end
from which they were removed.

8. Install the fittings in the ends of the cylinder.

9. Position the cylinder assembly in the chassis and install
the capscrews and locknuts, but DO NOT tighten.

Tighten the nut and bolt in front of the cylinder that
goes through the frame and then tighten the cylinder
mounting capscrews.

10,

No. 2 Shaft

1. 6. Cylinder Barrel

2. Headcap (2 7. Piston

3. Rod Wiper (2 8. Piston Seal

4. Rod Seal(2) 9. Piston Static O-ring
5. Static O-ring {2) 10.No. 1 Shaft

Figure 4-18: Steering Cylinder Assembly
S1.26/30SL Work Platform

11. Instail the cylinder rod ends.
12. Connect the hose assemblies to the fittings.

13. Operate the steering circuit several times throughou
its entire range of travel to expel trapped air and
check for leaks.

ADJUSTMENT

Disconnect the cylinder rod ends (if connected).
Operate steering so that both ends of the cylinder
rod are equal length (= /52 inch).

3. Position both tires so they are parallel with the frame
and with each other.

4. Adjust the rod ends until they align with the holes
on the steering linkage bars.

Reinstall the bolts through the steering linkage bars
and rod ends. Tighten the jam nuts on the rod ends
and all hardware.

6. When properly adjusted, the wheels must turn the
same amount in each direction.

w3

N

LN

4-15



112 Maintenance
4.12 Lift Cylinder REASSEMBLY

(Figure 4-19)

NOTE: DO NOT support or raise the front of the
platform during any maintenance operation as this
might result in damage to the tension members.

REMOYVAL

1. Raise and block the front of the elevating assembly
approximately 12 inches (305 mm) above the
chassis. Support with a jackstand with a minimum
rating of 4000 Ibs. {1814 kg.

2. Open Emergency Lowering Valve to be sure all
pressure is off the Lift Cylinder.

Remove and cap both hoses and fittings.
Support the Lift Cylinder to prevent falling.
Remove the set screw from the end of the cylinder rod.

Remove the retaining ring from the upper cylinder
pin. Remove the upper cylinder pin by tapping out
using a soft punch.

Remove the retaining bolt from the lower cylinder
pin and remove the pin using 2 soft punch.

8. Remove the cylinder by sliding it out of the front of
the machine.

DISASSEMBLY

1. Unscrew the head cap from the cylinder barrel.

2. Remove the piston and rod assembly from the
cylinder barrel.

o v op W

~4

3. Unscrew the piston nut and remove piston and head
cap from the piston rod.

4. Remove the piston static O-ring from the cylinder
rod and discard.

Remove the piston seal from the piston and discard.
Remove the static O-ring, rod seal and rod wiper.
Remove the rod end breather.

@ N W

Do not remove the velocity fuse unless replacement
is necessary.

CLEANING AND INSPECTION

1. Clean all the metal parts in cleaning solvent and
blow dry with filtered compressed air.

2. Check the working surfaces of the piston head cap,

cylinder barrel and rod for excessive wear or scoring.

3. Replace parts found to be unserviceable.
4. Replace all seals, O-rings and wipers.

4-16

1. Lubricate the static O-ring, rod seal and rod wiper
and then install in the head cap.

install the piston seal on the piston.

3. Install the head cap, piston static seal, piston and
piston nut on the cylinder rod. Torque nutto 70 ft.
ibs. (96 N-m).

Note: The head cap should be installed from the
piston end of the cylinder rod. Sliding the head cap
over the pivot pin hole may damage the rod seal and
rod wiper.

[ O8]

4. Lubricate and piston seal and install the piston and
rod assembly into the cylinder barrel.

5. Screw the head cap into the cylinder barrel hand
tight and then turn ¥/4 tum further.

1. Cylinder Barrel 10.Static O-ring -
2. Velocity Fuse 11.Head Cap

3. Fitting, Adapter 12.Cylinder Rod
4. Hose Assembly 13.5et Screw

5. Breather 14.Rod Wiper

6. Piston Nut 15.Rod Seal

7. Piston Seal 16.Nut

8. Piston 17.Hose Assembly
9.

Piston Static O-ring

Figure 4-19: Lift Cylinder Assembly

S1.26/30SL Work Platform



Maintenance

Section

4.13

INSTALLATION

NOTE: Before installing the cylinder, check the pins
and bearings for excessive wear. Replace if necessary.

1. Place the cylinder in position taking care to support
the cylinder to prevent falling.

install the lower pin and retaining bolt.

install the upper pin and retaining ring.

Install both hoses.

Raise the machine and check for leaks.

NN

4.13 Torque Specifications
(Table 4-2)

FASTENERS

Use the following vaiues to torque fasteners used on
UpRight Work Platforms unless a specific torque value is
cailed out for the part being installed.

Table 4-2: Bolt Torque

HYDRAULIC COMPONENTS

Use the following values to torque hydraulic compo-
nents used on UpRight work platforms. Refer to Figure
4-20 to help identify cartridge valves.

Note: Always lubricate threads with clean hydraulic

THREAD WIDTH TORQUE

SIZE | ACROSS VALUE
;?t;\:‘%}é;ﬁ FATS ENGLISH METRIC

: T 110 Inflbs | 12 Nm

5/35 “‘/2 190 in/Lbs 22 Nm

) e 30 Fylbs | 41 Nm

ff"" S/IS 50 Fylbs | 68 Nm

;/2 iy 75 Fylbs | 102 Nem

;‘”’ . {/" 150 Fylbs | 203 Nem

! 8 250 Ftbs | 339 Nm

7/3 ‘;35/:,6 400 Ft/Lbs 42 Nm

? v 600 Fylbs | 813 Nm

S1.26/30SL Work Platform

oil prior to installation.
P E) 4-3: Hydraulic Component Torque

TYPE: | CARTRIDGE | CARTRIDGE | HTTINGS HOSES

SAEPART]  2-WAY 3 &4-WAY

SERIES i(Ft/lbs Nm) [{Ftlbs Nmj [(Fylbs Nmji(inlbs Nm)
# 0 NA ONA L NAONA | ONA NA|135345 1516
#6 1 NAONA L ONA L ONA | 1020 1427 | 215-245 2428
£8 ] 2530 3441 | 810 T4 | 2530 34-41430-470 4953
#10 ] 3540 4754 | 1012 1616 | 3540 47-54 660750 7785
#1201 8590 15922 | 1316 20-2¢ | §5-90 112 9509050 107331
#16 1136140 76190 | ONA  NA | 130940 U699 | 13001268 147155

Coil nuts: 30 In/Lbs {3 Nmy)

Two Way Valve

Three Way Vaive

Four Way Valve

Figure 4-20: Valve Cartridge identification

4-17



412 Maintenance

NOTES

4-18 S1.26/30SL Work Platform




Troubleshooting

Section
5.0

5.0 Introduction

The following section on troubleshooting provides
guidelines on the types of problems users may encoun-
ter in the field, belps determine the cause of problems,
and suggests proper corrective action.

Careful inspection and accurate analysis of the symp-
toms listed in the Troubleshooting Guide will localize
the trouble more quickly than any other method. This
manual cannot cover all possible problems that may
occur. if a specific problem is not covered in this
manual, call our toll free number for service assistance.

Referring to Section 3.0 will aid in understanding the
operation and function of the various components and
systemns of the SL26/305SL and help in diagnosing and
repair of the machine.

FOR SERVICE ASSISTANCE, IN THE ULS.A., caLL:

1-800-926-LIFT

FROM OQUTSIDE THE USA, CALL 1-209-896-5150

5.1 Troubleshooting Guide
Table 5-1: Troubleshooting Guide

GENERAL PROCEDURE PROBLEM | PROBABLE CAUSE | REMEDY
All functions -1 1. Blown control Check 15 amp control dircult
Troubleshooting should be carried out In two steps. inoperable, circuit Fuse. fuse. Replace i blown.
First, thoroughly study both hydraulic and electric engine does  |2. Faulty battery. Check condition of battery.
schematics to determine possible causes. Loose terminal © rotstart ¥ serviceable, recharge battery.
connections and short circuits are always a potential # defective, replace battery.
cause when troubleshooting. Second, check suspect 3. Emergency stop V‘f@f}e emergency stop
components electrically, hydraulically and mechanically switch ‘afled open. i Cz,iiif;;fgzm
to determine if they are at fault. the contacs. |f none, replace.
4. Key switch. Replace switch # inoperative.
& ; Engine fails to 7. Sattery terminals  Check and tighten terminals.
start. Does not corroded or loose.
When troubleshooting, ensure that the work Crank o 7. Discharged Check condition of battery,
platform is resting on a firm, level surface. cranks siowly. batery. if serviceable, recharge battery.
. . . . if defective, replace battery.
When perfor ming aa}/ service Whid‘; requires 3. Swarter solenoid. Replace the starter solenoid,
the p§atform to be raised, the E%evatmg 4. Swmner molor. Repair or replace starter.
Assemiﬁy must be blocked. 5. Key switch. Replace the switch,
Disconnect the battery ground cable when 6. Main fuse. Check fuse an replace if
replacing or testing the continuity of any e ;eq"gm' e vy
electrical component. /- SRy S CPIACE SR 7 inoperative.
Engine cranks 7. Outof fuel Fill tank.
but will not 2. Blocked fuel ine. | Remove obstruction.
start. 3. Fuel filter clogged. | Clean or replace filter,
4. Airlealsin Tighten af fuel line fittings or
the fuel systern. clamps:
5. Water infuel Drain water separator and
systemn. tank i necessary to remove all
water,
6. ‘Magneto oil Check pressure switch.
pressure switch Replace ¥ faulty.
inoperative,
7. Fuel pump Replace the pump.
defective/damaged.

S1.26/30SL Work Platform

5-1




Section

5.1

Troubleshooting

Table 5-1: Troubleshooting Guide (Cont'd.)

PROBLEM | PROBABLE CAUSE |REMEDY PROBLEM | PROBABLE CAUSE | REMEDY
Enginestarts. - | 1. Low fuel level. Fill fuel tank. Unitwillnot 17, Steering vaivelcolls | Test valve/colls, replace i
thenstops. | 2. Fuel fiker clogged.  |Clean or replace the filter steer. (Lt fight and left). inoperative.

element.

3. Alrleaksin Tighten all fuel fine connections

the fuel system and clamps.

4. Waterinthe fuel. | Drain the filter separator and
tank i necessary 1o remove af
water,

5. Fuel pump Replace the pump.

defective/damaged.

6. Clogged air filter.  1Clean or replace air filter,

7. Key switch, Switch defective or damaged.
Replace the switch

Al functions 1. Hydraufic Check hydraulic fuid level,
inoperable. reservolr fow. top off as required.
Engine starts. 12, Faulty hdraulic Chedk pressure and delivery
oump. of the hydraulic pump.
Replace if required.

3. Damaged drive Remove pump from engine

covpimg and check coupiing,

4. Proportional Check operation. Replace ¥

valve: required.

5. Faulty proportional - {Check operation. Adust or

controller. replace f required.
Engine smokes 11, Oilleveltoo high  {Drain 0if 1o proper level,
{white). in crankease.
2. Piston rings Replace rings.
worm or sticking,
Lossof power - 1 1. Clogged air fiter. - {Clean orreplace the filter,

2. Clogged fuel filter. | Replace the filter,

3. incorrect fuel. Drain and refill tank with
proper fuel,

4. lIncorrect vaive Adjust to proper clearance.

clearance.

5. Fuel pump Replace the pump.

defective/damaged.
Engine stops. 11, Fuel tank empty. Refili tank and prime system
as required.

2. Water in fuel, Drain fuel system to remove al
water and refill with fresh fuel,

3. Magneto off Check pressure switch.

pressure swich Replace if faulty.
inoperative.
Hourmeter 1. Hectrical Tighten andfor correct the
does not connections loose | connections.
register. or connected
improperly.
2. Hourmeter Replace the meter.
failure.
Al Controlier 11, Blown fuse. Find short. Replace fuse.
funcions 2. Keyswitch. Replace switch if inoperative.
inoperative. 13, Faully interlock Check interfock switch for
switch, continuity, replace i faulty.

4. Control cable. Test cable and replace if

damaged,
5-2

function 2. Open circuit Test cable for continuity, replace
operative.) in control cable. if defective;

3. Steering valve. Test valve, replace i not
serviceable,

4, Mechanpical Replace damaged parts.

damage.

5. Steering switch. Replace steering switch.

Untwilinot |1 LevelDrivefUik Position switch in DRIVE
drive switch. position. Test switch and
replace ¥ inoperative.

2. Forward o7 Test valve/coll and replace if

reverse valve/coll.  {inoperative.

3. Controf cable. Test cable and replace i
damaged.

4. Ruptured Replace hose.

Avdraufic hose.

5. Proporional Test.controfier and replace

controlier. i inoperable.

6. Main relief valve Adjust refief valve and replace i
not serviceable,

7. Hydraulic pemp. | Testpump pressure and
delivery. Replace if not
serviceable,

8. Hydraulic Test hydraulic pressure at

MOtos. drive drcuit. i normal, replac
motors.

9. Drive relay. Check for contact dosure when
energized. I contacts do not
close, repiace the relay.

10, L Drive Check for continuity across
relay. contacts, i none replace the
refay.
11, Axde center Check switch adjustment, then
switch. check continuity with switch lever
in centered position.
12, Platform down Check for contact closure when
relay. energized. i contacts do not
close, replace the refay.
13. Shuttle vaive not Check for contaminants and
seating. reseat ball in valve block.
Unitwill not 11, Serle/Paraliel Test valve/coit and replace i
drive full valve/coll, inoperable.
speed. 2. Proportional Test solenoid and replace ¥
vaive/coil mooes ble.

3. Proportdonal Adjust the control and

controlier, rep§ace # inoperable,

4. Hydraulic Inspect the motors and replace

motors worn, i not serviceable.

$. Hydradlic pump Check pump pressure and

worn. delivery, Replace i not
serviceable.

6. Main relief vaive Check relief valve and replace

stuck open. i inoperable.

7. Torque selector/ | Replace switch,

drive speed switch.

SL26/30SL Work Platform




Troubleshooting

Table 5-1: Troubleshooting Guide (Cont'd,)

drive full

speed. (Cont'd,)

rel ay.

energized. ¥ contacis do not
close, replace the relay.

not elevate.
{Cont'd)

PROBLEM | PROBABLE CAUSE | REMEDY PROBLEM | PROBABLE CAUSE | REMEDY
Unitwillnot 18, Platform down Check for contact closure when Platformwill 17, Hydrautic pump. | Check for pressure and delivery.

Repealr or replace i § moperagzve

8. Down valve
stuck open.

Remove and inspect the valve
for sticky operation of éamageé
C-rings. Repair or replace if
unserviceable.

9. Proportional

Testvaivefcot and seplace

valve/coil. i moperable;
10, Proportional Test controller, replace
controfler. ¥ inoperable.
Platform drifts |1, Emergency Ensure that the emergency
down. %ower%zzgfdowa lowering valve is completely

vaive partly open or

closed. ¥ the platform still &rifs

faulty. down, replace the vaive,
2. Fauhy valve Checkand rep ace O-rings on
O-rings. merge’}cy lowering/down
valve and piston,
3. Check valve Check for oif bypassing check
feaking. vaive. Replace Ourings as

required.

4, LR oylinder.

Check iift cylinder seals for
feaking.

Machine drives
while lifting,

Fauly diode.

Test diodes, replace if faulty.

Machine Bifts
while driving,

Fauly dicde.

Test diodes, replace ¥ faulty.

Platform will
not lower,

1. Blown fuse.

Locate electrical short and then
replace fuse,

2. Down valve/col.

Test valve/coil and replace i
inoperable.

3. Conwrol cable.

Check cable and replace ¥
damaged.

4. Proportional
controlier,

Test control and replace i
inoperable,

5. Level/Drive/Lift
switch.

Check switch and replace ¥
inoperable.

6. LiffDrive relay

Check for contact closure
when energized. i contacts do
a0t close, replace the relay.

Platform starts
0 lower then
$20D5.

Lift cyfinder
internal fuse biown

{0l viscosity too high).

Raise platform shightly.
Aflow hydraulic off to
warm up, then lower platform,

on controller.

9. Platform down Check for continuity, replace ¥
switch. faulty,

Nodrive FWD 1 1. Faulty #ft/drive Test lift/drive relay, replace ¥

but drives in refay. required.

REV. Lift 2. Faulty dicde. Test diodes. Replace ¥ faulty.

function 3. Fauly forward coll,  { Test forward coll i proper

operabie. voltage is present and cofl s
notl magnetized, replace,

4. Fauhy formard vave. | Inspectforward valve, Fspool s

sticking replace.

5. Faulty drive refay. | Test drive telay, replace &

required,

6. Fauly Check pressure of counterbalance
counterbalance vaives, Replace or reset valves as
valves. required.

7. Shuttle valve, Check for contaminants and

reseat badl in valve block.
No drive FWD | 1. Faulty it/drive Test lififdrive relay, replace ¥
but drives in reday. requiredt.
REV.Nolt |2, Fauly proportionat | Check operation of proportional
function. controlier. controier. Adiust as necessary.
Replace f required.
Nodrive REV 11, Faulty ifidrive Test lift/drive relay, replace i
but drives in relay, required.
WD, LR 2. Faulty diode. Test diodes. Replace if faulty.
funcion 3. Faulty reverse coll. | Test feverse coil i proper
operable. voltage is present and colf is
not magnetized, replace.

4. Fauly reverse valve, | Inspect reverse vaive, ¥ spool is

sticking replace.

5. Faulty drive relay Test drive refay, replace i

required.

6. Faulty Check pressure of counterbalance
counterbalance valves. Replace or reset valves as
valves, required.

7. Shuttle valve. Check for contaminants and

reseat ball in valve block,
No drive REV | 1. Fauly ifdrive Check lift/drive re%ay,
but drives in relay. replace ¥ faulty
FWD. Nolit | 2. Faulty proportional | Adjust propomor‘a congrolier,
function. controfler. replace i required.
Piatformwill 17, Emergency fowering | Close vaive.
not efevate. valve open.

2. Platform Observe maximum load rating,
overloaded,

3. Ruptured Replace the hose and check
hydraulic hose. relief valve setting.

4. Lift valvelcotl Testvaive/cod and replace

¥ inoperable.

5. Main refief Replace the refief valve,
valve stuck open.

6. Level/Drive/Lif: switch | Test switch, replace i

inoperable.

Platform will
not fevel.

1. LevelDriveliy
switch,

Test switch and replace i faulty.

2. Fore/Af switch, Test switch and replace if faulty.

3. Side/Side switch. | Test switch and repiace i faulty,

4. Titfore collfvalve. 1 Test coilfvalve, replace if faully.

3. Tiit o coilfvabve Test coflivaive, replace if faulty

6, Tilt right collvalve. | Test cofifvalve, replace ¥ faully.

7. Titlek coilivalve. | Test collfvalve, replace if faulty.

8. Platform down Test/adjust switch, replace i
switch, faulty,

9. Diode. Test alf diodes in cireutt, replace i

faulty.

10. Steer bypass
coilfvalve.

Test cofffvalve, replace i favhy.

S1L26/30SL Work Platform



Section

N |

Troubleshooting

Table 5-1: Troubleshooting Guide (Cont'd.)

PROBLEM | PROBABLE CAUSE | REMEDY
Frontaxle will 13, Pressure switch. Test switch and replace i
not fioat, inoperable

2. Diode. Test af diodes in Gireult, replace ¥
faulty.

3. Platform down relay.l Check for contact closure when
energized. I contacts do not
close, replace the relay.

4. Axle float Test valve/coll and replace i

valve/coll. inoperable.
Brakes do . Pressure Check pressure at brake.
not release. reducing vaive. Repiace vaive if not serviceable.
2. Shuttle vaive Clean or replace shugtle
Stuck. valve assembly.
3. Faulty brakels), Check and replace seals in brakefs), |
4. Brake refease valve | Open valve.
closed,
Brakes wili not |1, Faulty brake(s). Check'and replace seaks in brakels).
engage. 2. Brake release valve | Open valve.
ciosed.,
5-4

S1.26/30SL Work Platform



Sectio

Schematics 6.0

6.0 Introduction

This section contains electrical and hydraulic power

schematics, and associated information for maintenance

purposes.

The diagrams are to be used in conjunction with Table
5-1: Troubleshooting Guide. They allow understanding
of the makeup and functions of the systems for check-

ing, tracing, and faultfinding during trouble analysis.

S126/30SL Work Platform

The diagrams appear in the following order:

Figure 6-1: Terminal Strip and Relay identification,
Dual Fuel

Figure 6-2: Electrical Schematic, Dual Fuel -

Figure 6-3: Terminal Strip and Relay Identification,
Diesel

Figure 6-4: Electrical Schematic, Diesel

Figure 6-5: Terminal Strip and Relay identification,
Optional Kubota Dual Fuel

Figure 6-6: Electrical Schematic, Optional Kubota
Dual Fuel

Figure 6-7: Hydraulic Schematic
Figure 6-8: Hydraulic Manifold

The components that comprise the electrical and
hydraulic systems are given a reference designation and
are explained as to function and location in the follow-
ing tables.

6-1



Section

6.1

Schematics

6.1 Electrical Schematics
Table 6-1: Electrical Schematic Legend, Dual Fuel

6-2

REFERENCE REFERENCE :
DESIGNATION | NAME FUNCTION LOCATION DESIGNATION | NAME FURCTION LOCATION

ALM Aarm, Down Provides warning sound Control: Modisie on LSIA Switch, Platformy | Energizes Platform Down Relay,) Mounted inside front
{60'Hz) when deck is aux. electrical bracket, Dowa Limit providing power to Joystick .| of mast pivoy weldment,
foweripg, Red wire for 60 Ha. high speed and Sesies/Paratiel : Multi-contact swisch

ALM 2 Alaren, THt Provides warning sound Controt Motuie next to Cireuits and bypassing Tit with 'one body.

{600 Hzy when-glatform s 7 TH Sensor, White Sessor when Pladform is ciown
elevated and notlevel, wire for 600 Hr, 1518 Provick 20 platk

BAL Satiery, 12 VORS | 1O SOTE engrgy Power Mogue circuit when Platform s down,

CO% Coi, Choke OCgens Choke a5 Right sice of ¢ 152 Switch, Cushion, ?fov‘zgées power 1o energize” Mcgn&ecﬁ 0 Jowes
Ergine warms up. Cartburetor, Muescury Cushion Vaive during fast 6 in] tension member.

~ SRy T Y 5 PPN 3 ey 7 £

o2 Coil, tngine Idle | Holds trotfe in iie Lef sige of Engine " - 115 ey of platioent lowering, i
posison, Cathuretos. [RX1 Switch, Axie Suppiies power to Drive Relay: Mounted behind

ey 7 o - v Plariorm s elovated But | fo& fo

O3 COR Casoling Alfows gasciine to fow in front of Battery Center when Platiorm s efevated but! lek front axle.

1o Engine, on modsie Soor, only when {ront mde is paraliel
s 5 e —— Kice 2 ax
o4 Alows LP. Gasto Lef side of Engin - Wwith rear axle, ;
flow to Engive. mounted 10 L2, Cas MIR Meter, Hour Shows howts maciine Right fror of Controt
Regulator. - has had power on. Medule, top of Chassis
Controlier, Supplies power 1o LR/Dsve | insice Lontroner - — S E— ?0"%{9% ?f"’?g' .
Proporionz; Swinch, LifyDeive Relay, Cuteut| {Conteol Boxd, P83 Pressure ?wztc.., Stops sr%mt:{m i engine Back right of engine.
Soystick Relay contacts & Propostional Engine 0‘*; loses off pressure.
Lol includes Switches $1-55 normaity closed, .
- - 7 - - - : vann SYgus Y W ) papIry

55 Sode Sopphes ;)owet 6 Drive Relay| Setween A-14 and P82 Pressure Swatch, | Stops ,jei i enging Back nght of engive,
ey Cutout Relay, Axie Center] AT6 on Fanring Engme‘l O, toses oif pressure,

Switch and ”%a&m Do Relay | Strip: . normadly open. — — .
and dows cizeait thro Platform 753 Prossure Switch, Cus pewe{ to high speec circull Top of Manifold
Cewn RLgay feommy fosverd Gt Lift NG nd Axie Float Solenotd when sermbly.

02 iade Sbga;ses powes to Drive Relay: Sebween A-T7 and e the rg‘ss pressuse in ",& c.rcus‘.) .
theu Cutout Refay, Axle Cented A-TS on Fanning R3 Relay, Pattorm Proviges POwETI0 Series/Pasaliel; Control Moduie
Switch and Platiorm Down Refy! Strip. Sown and Down Vaives and Cutout Ng*s* bulkhead,

ant down Circuit Y Phtiorm Rejay and Drive Relay Co ciosest to terminal
Ciown Relay from rovarse Circuit, when er‘efg‘zw iv Platfor strip.

03 Diode Supphies powes Between A-TS and Down Switch iplatiorm G"W'”h
Throtie ang Contralier A-T10 on Fanning Cuts out high speed deive when
Relay for LIFY operation. 5ig. _— platformis elevated. . .

o4 Diode Supplies OWET (0 THOLE ANty BEOWEER Avl7 300 &2 Relay, Lutout Frovices powes to ?We e Co::fro% V:é e
Controlier Relay for REVERSE /\~”" 9 on Fanning they Axde Center S‘M and | right bulibead,
operati closes Lift circuit whe second relay in from

£ e

55 Diode Suppies poves 1o Gown Croct 3ez,ween ATiZan eaeig;{zcc”b}: Platiorms DOW“ terminat seip.

irom Platform Down Relav. | A-T8 on Fasning Stin, o :y P 3{‘3 ’”;')COW”’ or Tilt
T ey 9 Y LT e >

D& Diode Suppiies power 1o Gown Between A-T9 and Cej”sor ?,a o 9?,@;‘%‘}’
cieouit from Deive/ L AT8 on Fanaing Strip. T QOWRY 0 Ve RERY,
ang Chassic LR Seatch s opens it circuit and energizes
G 35 A W VAT - ¥, 3 - 5

Tilt Alarms wher sachine is
D7 Diocie hupplies powes 10 joystick R | Betwern A-T5 an < o I irdon ben
terminal 2 from e Grewit for | AST1S on Fanning on siopes of 2. side to side
eed S o &4 or fore and aft
o8 Bioce estaov» o O oI T | Beeen ATIZIG A3 Relay, Orive Energized by Platiorm Down | Control Moduie
b drive Gt for | AT1S a ~a~n) s Relay when platform & down or | fight bul xi’}@%d
Mook amood drive, LG LA o 08 Taneing by Conout Relay throAode™ | shird relay in from

e e il cane R S i - Center Switch with platform | terminad sirip.

=] Drode Suppiies power to Conptrol Between 52 elevated, closes forward
Relay when $2 i not activated and Controlier and reverse circults

< ey e g — bbhada =
?: igi‘gé&«fe{fbﬁ ¢ Rey. R4 Relay, Accelerator | Energized thew diodes 0%, 03 Co> teol Module right
¢ RIOHET SWILHES. A e e & . "
iy Diode Suppiigs power ©@ Between A-T12 and o 0‘: Cuts powe 10 the idie 4 oulidead, fcum*e.,avz

e :;: 'e‘ s{\{ E 5 > R‘, “:\’: Coil 1o increase enging speed ) fromy terminal strip.
Orive Relay. rive Relgy ‘A term. T v e o e e Heow o

D17 Diode Prevents Feenbeck 1o he | ARacnes to normany R5 Relay, LiftDrive meegf.z?dvy\eve;/&s\;mn’(&gw@. C_ontro {v‘soda:»e

SOt P g i Provides power to forward 0r | right buﬁ«;ﬁeae,
3,’;0“ " & P colls from open pressure Switca. reverse cols when not enesgized fasthest selay from
[ ! N w
t2d HUO7 COwn Qreut terminal sirio.
012 Diode Prevents feedback to the Between 19 2nd the i,:e;oe&;zi%, creats 0 o
o Dows Soleroic, Down Alase, ] %6 Relay, Motor Start | Lonnecss Battery Bower Moguke,
D13 & D4 Dsnas Prevents ransient voltage Between gach ziarm w0 Staser Motor. right side of Battery,
fr, +3 b 3 raund S 3 o & n
;°‘§‘f om damaging the | input and grounc. R7 Relay, Controner | Energzed thrt Gioges U9, L] Mourted inside of
kil D4 0r D15. Provides powes to; Cantrolier:
015 Diode Provides power o Comrolier | Between fevel switch the Soystick '+ rersn _.f:?
Retay & Sosal eivenir Semiae Dol - - -
. — Re)a\{‘,rom ‘e»e; ireuit. a'xd Controter Refay, 5 Swites, Teriock pro T power 10 L1 e Toveick

916 Diode Su{)?zigs power to-Steer Bypass | Between (17 and ovise and Controlier S2 & S3 switches. nanéve

aive from Steer aht cirau - Fanon . - e " od Tead 5
575 Sode Z = e:w ef o{; zecscm {3: ?\i:; g? g 3 S:;Q S2 Switch, Controlies | When actuated foystick putied | Inside Controlier,
' ool ad basvbaihaliagod . DownfReverse | back) provides power to down switch fartbest away
3 rees ief - Fanning St o 54 S
018-021 | Diode Supplies power to Steer Between G131 e G 14 izizv’co'se:xr;ﬁ ni:';ov ies | when fid s open.
s Sreypes N3 ¥, Lomp e .
i\ﬁgzis Vaive from 1 ?cfo -T6 on Fanning of Joystick when not actuated,
Fog ST TTRVE o T e R oy Tor S3 Switch, Controlier | When actuated (oystick Insige Controlier,
TR e for the & of’rox chrouit, me Sotiom of tiffForward pished forward) provides power switch dlosest
g B Chassis Cz ctrest Panel to Ht and forward circuits. | when fid Is open.
= e S4, 55 Switch, Steering | Actuated with thumb rocker on] Inside Joysick
top of joystick, provides power | handie.
30 right or left steer circuits.
$6 Switch, Controfler | Control Gireuit Pratform Controtie
Emergency Stop {shur off, lower lefs,

SL26/30SL Work Platform




Schematics

Table 6-1: (cont'd.)

AC INLET ﬁ

AC OUTLET
REFERENCE . - MLLTT-CONDUCTOR ek N
DESIGNATION |NAME FUNCTION LOCATION [— - - - - - — - = - CABLE I - — — — - — —_— _ = — - — — - - |
S7 Switch, Controller | Supplies power to controls, Platform Controller, T . e
Key maz;‘nemznd starts engine. left side. [:DN | QDLLE R .[_ — S12 [ [ [ i \ BLAK /P | ! gg::::g ;: /] EDNTRDL X
S8 Switch, Supplies power to level circuit] Platform Controller, I ‘_ SHITE / BED | 2 \/X MDDULE |_
Level/Drive/Lift LiftDrive Relay when in LIFT or fower right. TILT FORJAET (cC 'V oeanee s RED D1 9—E‘ 3 SOL14 i/\’i— - - —
to Torque Switch when in DRIVE. I -- | E E [ e R | D18x¥ SOL15 LF LS1B
S9 Switch, Torque Provides power to Series/ Platform Controller, | SN S13 I e 2 e | D20E ESZ 4 \ ] —
Selector (Drive/Lift |Parallel Valves through upper left. } T D21'Ef';§ 5 S f T2 o7 L |
Speed) Platform Down Relay to provide TILT SIDE/SIDE ~ ] g OL16 _\/\‘; PLATFORM OOWN
. o . |
high spegd d{vl\«E/hfl. . | MULTI-CONDLCTOR | D17 {_ > STEER BYP.SS
S10 Switch, Chassis Control Circuit Chassis Control Panel. CABLE D16 .
Emergency Stop _{shut off. \ "N 12 6 | 8 —
S1 Switch, Chassis Lift | Supplies power to Up and Chassis Control Panel. ¢ e I e 0
Proportional coils or down circuit. ‘ ? T ¢ ? |
$12 Switch, Tilt Fore/Aft | Provides power to Tilt Fore or [ Controller upper right. EEN 7 BLAK AT
Aft Coils to level platform. i t IEEU o [ [ [ SOL1 Asteer R |
S13 Switch, Tilt Right/ | Provides power to Tilt Right or| Controller middle right. _ I 1 ( E SOL
Left Coils to level platform. | CONTROLLER == Ll ! 2 7.\ PROPORTIONAL
S14 Switch, Fuel Supplies power to either Chassis Control Panel. RELAY —mr - —— ] BAK | 3 LT [ SOL2 Vpsteer
Selector Gas Coil or LP Coil. ' R7 N M = | ’ - { RIE [ SOL3 VA Forvaro |
SNSR Sensor, Tilt Cuts power to Cutout Relay | Inside mast pivot - = ' AT T-Tx T 1
whenpplalform is out-of-level | weldment. | 1_7 {!% : [ [-Ix] T8] : : | LD] S % L E [ 510 /A’o)’o:\ ¢ SOL4L\/¥REVERSE |
2° side to side and fore and aft I N }
to activate Tilt Alarm. ! I l D2(D4 o [ [ [ I: %%ﬂ% I: SOL5 AW AXLE CENTER
soL1 Solenoid, Right Shifts Steer Valve Top end of Spool T l l l DBSZ i 7 L E [ ( I: ( E /|90) o1 l: r_SwIT_[l|+
Steer (coil) to RIGHT turn position. Valve, mounted on left ‘ J g o — P
front of Manifold Block. r ““““ | | D5 # ( [ 3 [ |: E I: E ( L E . °'B [ ALMzﬂ ALARM 60CHz | LS3
SOL2 Solenoid, Left Shifts Steer Valve Bottom end of Spool | CONT L I Dﬁf I 5 [ I [ [ ( I ( R ( ) — +—{D14 |
Steer (coil) to LEFT turn position. Valve, mounted on left | JOYSTICK | BIE 7 BAK | MERCLRY SWITCH \ c\iou1on
___|front of Manifold Block. l ! CONTROLLER —O/i._ N I L E —f D7 [ E 11 E E E E E E E % L 1 r L l:§2°—°\/SLOL8
SOL3 Solenoid, Forward | Opens Forward Valve to direct] Top center front of I - - | ] ’ 12 : [ 1
(coil) oil through drive circuit for | Manifold Block in I == ‘ [ I [ E ]\ L RED/WHITE | iDB 13 E [ ( E [ [ E ( ( [ fDI]bﬂ\/\_SOL6 |
forward operation. front of Gauge Port. ! - ! o ! ! T
SOt4 Solenoid, Reverse | Opens Reverse Valve to direct| Bottom center front | |[ITHERLE[K 7 % 3 ) o] (LC i )WEEN 7 HIE | E E 14 (LCe [ E [ D1 zu ALM1B ALARM G0Hz |
(coil) oil through drive circuit for | of Manifold Block IS'li 1_1_7 --— ] ¢ el [C Wi/ 5 ’T z [ PS3 oo DHNJ [ 1 < D13
reverse operation. below Forward Valve. | ‘ 0.*__3“ I 6 15 f l RED/BAK 6 0P oo LIER. O | L AXLE FLUAT\/\SOL" 1
SOL5 Solenoid, Lift (Up | Opens Lift Valve. Top front of Manifold ! H ! 6T ( 1 | 5 ( _PRESS.SW g o5l [
Coil) Block, left of Forward ! STEERING 1} ! [ E E E [ |BLLE I 17 l 73/}4 { RS P,LERM %N 7 o4 E SOL9
. Valve. L HooLE _JS4,55 7 .1 1 IM T 18 N I i % ,\/¥ !
SOL6 Solenoid, Down | Opens Down Valve. Bottom front of | - = 7 — = = ' :S9 [ [ r W LST1A R1 SP SOL10 |
(coil) Manifold Block, - __1 | LIFT/0RTVE —f\/\>——————
below Lift Valve. } TORGUE } I RELAY y
SOL7 Solenoid, Controls Left bottom of l - ‘
Proportional (coil) | Proportional Valve. Manifold Block. [ ~ s ‘/
SOL8 Solenoid, Cushion |Opens Cushion Valve Rear of Manifold Block, I | 2 |
(coil) to allow high mounted on Cushion | 3 /
lowering speed. Down Block. [ |BUE/WIE | g bt !
SOL9 Solenoid, Series/ | Opens Series/Parallel Valve | Lower right front of | s7 { I I L osote | s
Parallel (coil) to allow high speed drive. Manifold Block. I LIFT SWITCH
SOL10 Solenoid, Series/ | Opens Series/Parallel Valve | Right end of — = - — — — = — = — — |
Parallel (coil) to allow high speed drive. Manifold Block. [ [ MAGNETD N
SoLN Solenoid, Axle Locks front axle when Mounted to block on | | (B?EEN e O Ld
Float (coil) Platform is elevated. right side of Hydraulic ( PS1
Tank. | I 02
SOL12 Solenoid, Tilt Fore | Opens Tilt Fore Valve to Bottom end of _— — = - I ~ e D11 PS2
(forward) (coil) direct oil to tilt platform spool valve mounted % ey
forward. on kleft front of top S14 GAS, /\CO3 |
auxiliary block on
Manifol};] Assembly. Controller 7 [ 1 ACO4 |
SOL13 Solenoid, Tilt Aft [ Opens Tilt Aft Valve to Top end of spool Terminal Strip EHDKE\/\CO'l
(coil) direct ol to tilt platform valve mounted on | FU1 HOLR METER
to the rear. : left front of top FLSE i
auxiliary block on BATTERY 12 V
Manifo[):i Assembly. POS | NEG MTR
SOL14 Solenoid, Tilt Right | Opens Tilt Right Valve to Top end of spool ! ' ! l !
(coil) direct oil to tilt platform valve mounted on .
to the right. P center front of top 123458 STARTER RELA™ e STARTER
auxiliary block on ul )
Manifold Assembly. Controll . '‘R6
SOL15 Solenoid, Tilt Left  |Opens Tilt Left Valve to Bottom end of spool (,)n ro er T_\/\_J
(coil) direct oil to tilt platform valve mounted on (Inside of Lid) -
to the left. center front of top
auxiliary block on
Manifold Assembly.
SOL16 Solenoid, Steer Closes Steer Bypass Valve to | Mounted on rear of Contr_o MOd.UIe ~
Bypass direct oil to steering or tilt auxiliary block on Terminal Strips -
circuits. Manifold Assembly. /
Figure 6-1: Terminal Strip and Relay Identification, Figure 6-2: Electrical Schematic, Dual Fuel Model
Dual Fuel Model
SL26/30SL Work Platform ' 6-3



Schematics

Table 6-2: Electrical Schematic Legend, Diesel

6-4

REFERENCE REFERENCE
DESIGNATION |NAME FUNCTION LOCATION DESIGNATION | NAME FUNCTION LOCATION

ALM 1 Alarm, Down Provides warning sound Control Module on LS2 Switch, Cushion, Provides power to energize  |Mounted to lower
(60 Hz) when deck is aux. electrical bracket. Mercury Cushion Valve during last 6 in.|tension member.
lowering. Red wire for 60 Hz. (15 cm) of platform lowering.

ALM 2 Alarm, Tilt Provides warning sound Control Module next to LS3 Switch, Axle Supplies power to Drive Relay | Mounted behind
(600 Hz) when platform is Tilt Sensor. White Center when Platform is elevated but |left front axle.
elevated and not level. wire for 600 Hz. only when front axle is parallel

BAT Battery, 12 volts | To store energy Power Module. with rear axle.

CcO1 Solenoid, Throttle |Controls Engine RPM. Front of Engine, unit MTR Meter, Hour Shows hours machine Right front of Control

closest to engine. has had power on. Module, top of Chassis

CO2 Solenoid, Run Shuts off fuel flow. Front of Engine, unit Control Panel.

farthest from engine. PS1 Pressure Switch, [ Cuts power to Run Rear of engine

CONT Controller, Supplies power to Lift/Drive  [tnside Controller Engine Oil, Solenoid if engine above starter.

Proportional Switch, Lift/Drive Relay, Cutout {(Control Box). normally open. loses oil pressure.
Joystick Relay contacts & Proportional ] Pressure Switch, | Cuts power to high speed circuitf Top of Manifold
Coil. Includes Switches 51-55. Lift (NC) and Axle Float Solenoid when | Assembly.

D1 Diode Supplies power to Drive Relay |Between A-T4 and there is pressure in lift circuit.
thru Cutout Relay, Axle Center |A-T6 on Fanning R1 Relay, Platform Provides power to Series/Parallel] Control Module
Switch and Platform Down Relay |Strip. Down and Down Valves and Cutout |right bulkhead,
and down circuit thru Platform Relay and Drive Relay Coils | closest to terminal

.| Down Relay from forward circuit. when energized by Platform |strip.

D2 Diode Supplies power to Drive Relay [Between A-T7 and Down Switch (platform down),
thru Cutout Relay, Axle Center|A-T6 on Fanning Cuts out high speed drive when
Switch and Platform Down RelayStrip. platform is elevated.
and down circuit thru Platform R2 Relay, Cutout Provides power to Drive Relay | Control Module
Down Relay from reverse circuit thru Axle Center Switch and | right bulkhead,

D3 Diode Supplies power to Between A-T5 and closes Lift circuit when second relay in from
Throttle and Controller A-T10 on Fanning energized by Platform Down | terminal strip.
Relay for LIFT operation. Strip. Relay (platform down) or Tilt

D4 Diode Supplies power to Throttle and {Between A-T7 and Sensor (platform glevated).

Controller Relay for REVERSE [A-T10 on Fanning Cuts power to Drive Relay,
operation, - |Strip. opens lift circuit and energizes

D5 Diode Supplies power to down circuitf Between A-T12 and Tilt Alarmsowhen machine is or]
from Platform Down Relay.  |A-T8 on Fanning Strip. slopes of 2° side to side

D6 Diode Supplies power to down Between A-T9 and _ . for? and aft.
circuit from Drive/Lift Relay A-T8 on Fanning Strip. R3 Relay, Drive Energized by Platform Down | Control Module
and Chassis Lift Switch. Refay when platform is down or |right bulkhead,

D7 Diode Supplies power to Joystick ‘R’ |Between A-T5 and by Cutout Relay .thru Axle third relay in from
terminal from lift circuit for ~ [A-T15 on Fanning Center Switch with platform | terminal strip.
high speed it Strip. levated, dloses fonward ,

b8 Diode f;‘;?l'r';? Rgxeértl?/ejoc):fsﬁ fSr E\eﬁv geonnAanzinagnd R4 Relay, Throttle Energized thru diodes D9, D3 [Control Module
high speed drive. Strip. or D4. Provides power to the |right bulkhead,

D9 Diode Supplies power to Controller Between S2 Ehrgtlle Sole;jnmd to increase | fourth ’f'aY in from
Re?ay when S2 is not activated [and Controller e nginespeed._________termina strip.
and prevents feedback Relay. R5 Relay, Lift/Drive | Energized by Level/Drive/Lift Switch) Control Module
to controller switches. : Provides power to forward or |right bulkhead,

D10 Dicde Supphies power 1o Between ATi7and reverse coils when not energized farthest relay from
Drive Relay. Drive Relay ‘A’ term. and to lift or down circuits terminal strip.

D11 Diode Prevents feedback to the Between A-T9 and the 6 Rel whep energized. -
Down Solenoid. Down Alarm. elay, Run grovxdels po.\:jve;’ to ,M?EMEd on term. stnpf

D12 & D13} Diode Prevents transient voltage spikes | Between each alarm Ol:'n PS[(;SZE:: S\t/vi?éh gon;?)clkfattl)g&?et rearo
from damaging the alarms. _{input and ground. R Relay C 0 Enerzized thra i d. Tineid - i

D14 Diode Provides power to Controller |Between level switch elay, Controller szerglz& 4t o l'?i es D9, D3, Mountelri nsice 0
Relay from level circuit. and Controller Relay. the ;)(;ysti ok ITlotv;r;?n;:I)wer to| Controller.

D15 Diode Supplies power to Steer BypasqBetween C-T7 and - -
VaIv% frorF; steer right cicmﬁ‘ C-Tb on Fanning Strip. R8 Relay, Start Engages Starter Relay. gsxtetrohfggjlz n

D16 Diode Supplies power to Steer Bypass Between C-T8 and -
Vaﬁ/% frori; steer left circui);.p C-T6 on Fanning Strip. RS Relay, Starter Connects Battery Mounted to

D17-D20 | Diode Supplies power to Steer Between C-T1 thru C-T4 L S@ner Motor. Starter Motor. -
Bypass Valve from tilt circuit. |& C-T6 on Fanning Strip. R10 Relay, Glow Plug | Provides power to Top rear of Engine.

FU1 Fuse, 15 AMP Overload Right front of Control - IndlcaFor and Glow P.Iugs‘ . - -
protection for the Module, lower Fuse in S1 Switch, Interlock | Supplies power to Llft/Dr!ve Inside Joystick
control circuit. Chassis Control Panel. Lever and Controller S2 & S3 switches) handle.

FU2 Fuse, 15 AMP Overload protection for the RunJRight front of Control 52 Switch, Controller | When actl{ated Uoystick pulled Ins;de Controller,
Throttle, & Horn Relays, Ol |Module, upper Fuse in Down/Reverse back) prowdgs power to down|switch far_thest away
Pressure Switch and Run Chassis Control Panel. and reverse circuits. Provides |when lid is open.
Solenoid. p?}n/er tt'0kl+ htermlntal wated

CPG Tow Pl - : - of Joystick when not actuated.

© c V&S ::i?:;ﬁgc{\lﬁsi;%iiﬁ (S:yc;len»é:i E:Zta%. S3 Switch, Controller - |When actuated (joystick Inside Controller,
IND indicator, Glow Indicates that Glow Plugs Rear of Engine to the Lift/Forward pus_hffd forward) provides powef switch closest
Plugs are on and functioning. right of Glow Plug Relay. - - to lift and fowvard glreuits. whgn lid is open.
; - — 54, S5 Switch, Steering Actuated with thumb rocker on |Inside Joystick
LS1A Switch, Platform | Energizes Platform Down Relay, |Mounted inside front top of Joystick d handl
Down Limit providing power to Joystick  |of mast pivot weldment. tOp'OhtO)’S:I?t, tp rovides !:;)wer andle.
high speed and Series/Parallel [Multi-contact switch - O rignt O Tel steer iy
circuits and bypassing Tilt with one body. S6 Switch, Controller | Control Circuit Platform Controller,
Sensor when Platform is down. Emergency Stop shut off. lower left.

LS18 Provides power to platform level

circuit when Platform is down.

SL26/30SL Work Platform




Schematics

Table 6-2: Cont'd.
REFERENCE A MULTI-CONDLCTOR v ’ ' " INLETﬁ
DESIGNATION |NAME FUNCTION LOCATION e _ CABLE ______________C_______,____________:r__________
S7 Switch, Controller |Supplies power to Platform Controller, r || ] [ \ ok /g [ 1 SOL12 FOR__ CONTROL —|
Key controls, glow plugs and left side. E DN TROLLER —t—— 1§12 |: [ ( I C e e |
starts engine I L__°1 ] R 1 D18 2 SOLT 3\/\ - MODULE !
S8 Switch, Supplies power to level circuit} Platform Controiler, | TILT FOR/AFT [ ( E T | DRANGE / EED] -E‘\ 3 SOL14 RT . |
Level/Drive/Lift Lif/Drive Relay when in LIFTor | lower right. I | ( E [ L 'BUE/RED D17 3252 2 1L.SOL15 LF | LS1B
Torque Switch when in DRIVE l ——o— S13 ‘ T D19 (g [ - Y L -1 l
S9 Switch, Torque Provides power to Series/ Platform Controller, L _° N I —
Selector (D:ilve/Lift Parallel V[:\lves through upper left. I TILT SIDE/SIDE | 7 | D20 6 soL1 6&/\ f PLATFLRY 00w L |
Speed) ﬁ!at;"'m Down R;fl'.?y to provide i | woroorm ! D16 7 STEER BYPASS I
igh speed drive/lifi. h ' .
S10 Switch, Chassis Control Circuit Chassis Control Panel. ! EABLE D15 8 —L '
Emergency Stop  |shut off. 5 O\ BLAK 12 Gh R ¢
Sit Switch, Chassis Lift |Supplies power to Up and Chassis Control Panel. | t E i i%% T o 4 |
Proportional coils or down circuit. i T RN B T |
512 Switch, Tilt Fore/Aft | Provides power to Tilt Fore or | Controller upper right. | ( _HW *{A [ [ [ SOL1 A STEER R
Aft Coils to level platform. | - I !
S13 Switch, Tilt Right/ | Provides power to Tilt Right or| Controller middle right. CUN;EE%ER L ' [) l Ll 2 [ ( SOL7,'p, PRIPORTIONAL
Left Coils to level platform. I a5 ;[’ - = = RN - IRAK 3 [ f E SOL2 “A STEER L [
SNSR Sensor, Tilt Cuts power to Cutout Relay | Inside mast pivot | :“* < o = T | | | | 2 ﬂ %ﬂ,v% [ SOL3 ﬂ/xFDRWARD |
wohe;n platform is out-of-level | weldment. A F af+T-TxT TR} L [ j{, il E SOL4 A RevERSE
2°side to side and fore and aft ‘ R7 CONTL I ! 5 B [ §/¥ ;
to activate Tilt Alarm. CANE K 3 — 5 (L (L ng‘_)f/ﬂ\ .
SOLT Solenoid, Right | Shifts Steer Valve Top end of Spool | I | D14 [ LB | [ L 7 (c [ R3 ) ( SOL5 A wp | AXLS%/ICIECTJEE
Steer (coil) to RIGHT turn position. Valve, mounted on left I “D i e L (( E ( E [ 'y o5 [ I —.5
front of Manifold Block. by = I | 8 /I;"”ﬁ\ i ATV L e
SOL2 Solenoid, Left Shifts Steer Valve Bottom end of Spool , l— E g ( E ( E [ ( L e /oB (L ALARM B00Hz I 1S3
Steer (coil) to LEFT turn position. Valve, mounted on left 5} ] I 0 [ I ( [ E [ ( N E L—— D13
front of Manifold Block. I | JOYSTICK i [ YT S [ ( ( E ( [ [ [ L R2 I HERCLRY SHITCH oy ]
SOL3 Solenoid, Forward |Opens Forward Valve to directf Top center front of ] CONTROLLER 7 r 11 E E [ E [ E ( ( L U L SOL8 |
(coil) oil through drive circuit for | Manifold Block in l 12 ! [ L LS2
) forward operation. front of Gauge Port. } | . RED/WMIE l iDﬂ A E ﬂ [ E ( ( ( ( [ E ( L IDDWN SOL6 [
SOL4 Solenoid, Reverse |Opens Reverse Valve to direct| Bottom center front - 3 ) ' I 1
(coil) oilpthrough drive circuit for | of Manifold Block ! I ';‘I‘?”D‘ ! % F I :?2 gL:{lIE T E IE 4 [ ( [ E L[ [ [ DT1 1% ALM1EALARM BDHZ l
reverse operation. below Forward Valve. I S1 ] 15 3 PS2 [ K=
SOL5  [Solenoid, Lift (Up | Opens Lift Valve. Top front of Manifold e —13 T ' P ‘ et e ron £ SOLTT D12 !
Coil) Bk?ck, left of Forward \ I | e =) 1 TnE | - L |e) :; 4 l
Valve. Z T T 1 i e PLTFRH DOWN E
SOL6 Solenoid, Down  |Opens Down Valve. Bottom front of Manifold ! Ll— wae | $4,S5 L] ! 18 A AB R5 r C_I E.7‘/\4 SOLI I
(coil) Block, below Lift Valve. | = —_— , | | W“ . [ “—R.I—B' S/Psc)l_,l 0 |
SOL7 Solenoid, Controls Left bottom of | | LIFT/ORIVE . LS1A
Proportional {coil) |Proportional Valve. Manifold Block. ' i | RELAY l
SOL8 Solenoid, Cushion |Opens Cushion Valve Rear of Manifold Block, [ ' ! ! e > ¢
(coil) to allow high mounted on Cushion ' ‘ " [ | | o o | SNSR |
lowering speed. Down Block. | ! | 2 . ! LEVEL |
SOL9 Solenoid, Series/ | Opens Series/Parallel Valve | Lower right front of [ [ o ' A
Parallel (coil) to allow high speed drive. Manifold Block. ' i ; JBLLE / WHITE | 4ot - = TWIEILE_RIEAY — l
SOL10 Solenoid, Series/  |Opens Series/Parallel Valve | Right end of R | Li 5o % ! saewm co1
Parallel (coit) to allow high speed drive. Manifold Block. ! 7 ! l | ] - s11 F‘ﬂf‘)ﬂ_‘\/\)_—__— I
SOLT1 Solenoid, Axle Locks front axle when Mounted to block on ! 3 l | I : LA_J\’S I
Float (coil) Platform is elevated. right side of Hydraulic ! R4
Tank. l EMERGENCY 1 . l $10 N RELAY MTR !
SOL12 Solenoid, Tilt Fore |Opens Tilt Fore Valve to Bottom end of spool STOP SHITCH = A ()
. pens CHt Fo ! — - i GREEN 10 G r LN
(forward) (coil) direct oil to tilt platform valve mounted on left S6! ! | ] %] . _7°\ 4 [ m\é@ [ !
forward. front of top auxiliary block ! > ° ] I N | ERERGENCY 80 [ |
on Manifold Assembly. — - — - — =T - ST SHITCH ol | RO ( [
SOL13 Solenoid, Tilt Aft | Opens Tilt Aft Valve to Top end of spool ) L "ﬁ’jz J
(coil) direct oil to tilt platform valve mounted on —_— e o — T —_—— e — - —_—— -~ ——— T —
to the rear. left front of top N GO0 PLUG BELAY
auxiliary block on Controller ; B PS1
Manifold Assembly. Terminal Strip ! TR v ;’-lg{,%,'[’ﬁm ‘—\'ﬂ
SOL14 Solenoid, Tilt Right [Opens Tilt Right Valve to Top end of spool ] B F@‘ | ' | | L L R10
(coil) direct oil to tilt platform valve mounted on 3 INICATIR GP(s)
to the right. center front of top ALTERATER . BAT r—Rg—] BN oo
auxifiary block on =\ CcO2
. Manifold Assembly. = 4 = R9
SOL15 Solenoid, Tilt Left |Opens Tilt Left Valve to Bottom end of spool .- E STBT LAY [l
(coil) direct oil to tilt platform valve mounted on N — R
to the left. P center front of top [ —l/ | ( ) HITOR STARTER
auxiliary bl n , STARTER
i Aanly Controller B , L
SOL16 Solenoid, Steer Closes Steer Bypass Valve to | Mounted on rear of (Inside of Lid) REGLLATIR
Bypass direct oil to steering or tilt auxiliary block on
circuits. Manifold Assembly.
Control Module
Terminal Strips
Figure 6-3: Terminal Strip and Relay ldentification, Diesel Figure 6-4: Electrical Schematic, Diesel

Model
SL26/30SL Work Platform ' 6-5



Schematics

Table 6-3: Electrical Schematic Legend, Optional Kubota Dual Fuel

REFERENCE REFERENCE
DESIGNATION | NAME FUNCTION LOCATION DESIGNATION | NAME FUNCTION LOCATION
ALM 1 Alarm, Down Provides warning sound Control Module next to 152 Switch, Cushion, Provides power to energize | Mounted to lower
g p 8
(60 Hz) when deck is Tilt Sensor. Red wire Mercu Cushion Valve during last 6 in} tension member.
ry g
. lowering. for 60 Hz. (15 cm) of platform fowering. )
ALM 2 Alarm, Tilt Provides warning sound Control Module next to LS3 Switch, Axle Supplies power to Drive Relay] Mounted behind
(600 Hz) when platform is Tilt Sensor. White Center when Platform is elevated but| left front axle.
p
elevated and not level. wire for 600 Hz. only when front axle is paralle|
BAT Battery, 12 volts To store energy. Power Module. with rear axle.
CO1 Coil, Choke Closes Choke for Top front of Engine. MTR Meter, Hour Shows hours machine Right front of Control
Engine cold starting. has had power on. Module, top of Chassis
CO2 Coil, Engine Increases Engine RPM Front of Engine below Control Panel.
Throttle for normal operation. carburetor. PMP Pump, Fuel, Supplies fuel to Left front of Engine
CO3 Coil, Casoline Allows gasoline to flow Rear of Engine Gasoline Gasoline Valve. under Air Cleaner.
Valve to Fuel Shut-off Valve. under air cleaner. PS1 Pressure Switch, | Cuts fuel and Ignition Back of engine next
CO4 Coil, L.P. Gas Valve | Allows L.P. Gas to flow Left side of Engine, Engine Oil (NO) if engine loses oil pressure. | to oil filter.
to Fuel Shut-off Valve. on L.P. Gas Regulator. PS2 Pressure Switch, | Cuts power to high speed circuif Top of Manifold
CO5 Coil, Ignition Provides high voltage Mounted to front Lift (NC) and Axle Float Solenoid when| Assembly.
to distributor. Engine mount. there is pressure in Iift circuit.
CO6 Coil, Fuel Shut-off | Allows fuel flow in the Under carburetor on R1 Relay, Platform Provides power to Series/Paralle} Control Module
carburetor. fuel bowl. Down and Down Vglves and Cutout | right bulkhead,
CONT Controller, Supplies power to Lift/Drive | Inside Controller Relay and Drive Relay Coils Clqsest to terminal
Proportional Switch, Lift/Drive Relay, Cutout [ (Control Box). when energized by Platform | strip.
Joystick Relay contacts & Proportional Down Switch (platform down)
Coil. includes Switches $1-55. Cuts out high speed drive when
D1 Diode Supplies power to Drive Relay | Between A-T4 and : platform is elevated.
thru Cutout Relay, Axle Center | A-T6 on Fanning R2 Relay, Cutout Provides power to Drive Relay| Control Module
Switch and Platform Down Relay | Strip. thru Axle Center Switch and | right bulkhead,
and down circuit thru Platform closes Lift circuit when second relay in from
Down Relay from forward circuit. energized by Platform Down terminal strip.
D2 Diode Supplies power to Drive Relay|Between A-T7 and Relay (plaltf(;rm dolw n onglt
thru Cutout Relay, Axle Center] A-T6 on Fanning Sensor {platform elevated).
Switch and Platform Down Relay Strip. Cuts power to Drive Relay,
and down circuit thru Platform) opens lift circuit and energizeg
Down Relay from reverse circui] Tl'lt AIarTsow!l;an ma%hlne 150
D3 Diode Supplies power to Between A-T5 and s oFes ° %j S;t e to side
Accelerator and Controller A-T10 on Fanning - or fore and ait
; : R3 Relay, Drive Energized by Platform Down | Control Module -
Relay for LIFT operation. Strip. v when Hlatform s d “oht bulkhead
D4 Diode Supplies power to Accelerator | Between A-17 and Relay when platform is down or | right bulkhead,
and Controller Relay for A-T10 on Fanning by Cutout Relay thru Axle third relay in from
REVERSE operation. Strip. Center Switch with platform | terminal strip.
D5 Diode Supplies power to down circuif Between A-T12 and zlne(;/e::ii,rsc;o;eiz‘f?t;w ard
from Platform Down Relay. | A-T8 on Fanning Strip. - —
- d R4 Relay, Accelerator | Energized thru diodes D9, D3| Control Module
D6 Diode Supplies power to down Between A-T9 and or D4. Provides power to the | right bulkhead
;'r:;ugézrgsﬁxeéaﬁgflay A-T8 on Fanning Strip. Throttle Coil to increase fourth relay in from
i - LY Engine speed. terminal strip.
b7 Diode fupp]lei fpowelr.ftO !oys't»cfk R /B\e.lt_\;vgen /}'TS and R5 Relay, Lift/Drive | Energized by Level/Drive/Lift Switch] Control Module
ﬁ;??:eezioﬁn;t It circuit for St.rip on ranning Provides power to forward or | right bulkhead,
- 1 . e . reverse coils when not energized farthest relay from
D8 Diode Supplies power to Joystick ‘R" | Between A-T12 and and to lift or down circuits | terminal strip.
;}grr;:mal fLo(T.dnve circuit for | A-T15 on Fanning when energized.
: g1 Speec drive. Strip. R6 Relay, Choke Closes Choke for cold Mounted to Tilt Sensor
D9 Diode Supplies power to Controller |Between S2 starting of Engine. bracket in Control
Relay when S2 is not activated| and Controller Module.
?gﬂg;‘(’)ﬁg?;iﬁg::ﬁk Relay. R7 Relay, Controller | Energized thru diodes D9, D3] Mounted inside of
- — - D4 or D14. Provides power to| Controller.
D10 Diode gjpphgs Ipower to Be;weEnIA—TI1,2 and the Joystick '+ termingl.
. five Reay. Drive Relay ‘A’ term. R8 Relay, Starter Energizes starter Mounted to back
D11 Diode Prevents feedback to the Between A-T9 and the solenoid engine mount
Down Solenoid. Down Alarm. - — e ; -
B - . St Switch, Interfock | Suppl to Lift/Di Inside Joystick
D12 & D13| Diode Frevegts tran15|entth volt‘age spikes Betweendeach aljrm L\év\:ecr nerloc aﬁgpcfr?tr%([)l‘:avf gzo& g;/sm;::;es handlej. t
573 Biod ':Om. 7 amagng eé armsl.' ;;put an lgro'u na. A S2 Switch, Controller | When actuated (Joystick pulled Inside Controller,
iode Rgl):)'/ f?f) r;:‘o'\g/‘zla;ltgrcgatro er B :(tng;:trg\lllzrslxlt;y Down/Reverse back) provides power to down switch farthest away
- D15 Diode Su?plies power to Steer Bypasq Between C-T7 and ;gevﬁvgsie +c,|rtce\:|’;sin2r’owdes when lic is open.
Valve from steer right circuit. | C-T6 on Fanning Strip. of Joystick when not actuated.
D16 Diode \S/U ph?s POV:e' t‘l) ?ttegr B};pas ge_lt-\geenFC»T? ag([ir' - S3 Switch, Controller | When actuated (joystick Inside Controller,
- aive Tom seer el eull, _{~=-="5 on ranning Strip. Lify/Forward pushed forward) provides powef switch closest
D17-D20 | Diode Supplies power to Steer Between C-Tt thru C-T4 to lift and forward circuits. when lid is open.
Bypass Valve from tik circuit &,C'TB on Fanning Strip. 54, S5 Switch, Steering [ Actuated with thumb rocker on} Inside Joystick
FU1 Fuse, 15 AMP Overload. Right front of Control ton of Jovstick id handle
protection for the Module, Bottom of tgprighézslg‘t ,stireorwcirecsugwe ]
. contr.OI drcuit. Chassis antFOl Panel. S6 Switch, Controller | Control Circuit Platform Controller,
LS1A Switch, Platform | Energizes Platform Down Relay, | Mounted inside front Emergency Sto shut off Jower left
Down Limit providing power to Joystick | of mast pivot weldment. 5 S b — -
. : : - witch, Controller | Supplies power to controls, | Platform Controller,
high speed and Series/Parallel | Multi-contact switch ; ;
circuits and bypassing Tilt with one body Key alternator and starts engine. | left side.
Sensor when Platform is down
LS1B Provides power to platform feve
circuit when Platform is down.|

SL26/30SL Work Platform




Schematics

Table 6-3: Contd.
REFERENCE mAC ot ﬁ‘\[ IN
DESIGNATION | NAME FUNCTION LOCATION  } '} - —— MULTI-CONDUCTOR e ) ~1 o
S8 Switch, Supplies power to level circuit] Platform Controller I ] EAB% ________________ N
Level/Drive/Lift | LiftDrive Relay when in LIFTor | lower right. ' CONTROLLER " {{BAK /RED | 1 SOL1 2\/\ FIR CONTROL l
Torque Switch when in DRIVE | ——— 8§12 [ ( ( | I WHITE / RED 5 SOL1 3:,\/\ AT _ MODULE :
59 Switch, Torque Provides power to Series/ Platform Controller, T\I—LT T:U'E/A_Fly (e , L o /0| D18t -~ SOL1 4_\/\ RT
Selector (Drive/Lift | Parallel Valves through | upper left. ! — - ([ ' T o | D17%% 3 SOL15 o A |
Speed) Platform Down Relay to provide] . $13 ’ | I D1 9( E SZ 4 \/\ —1 B
high speed drive/lift. | L : | || ooaeE 124 | 5 | l
S10 Switch, Chassis Control Circuit Chassis Control Panel. TILT SIDE/STOE ~ D20 5 SOLl1 6\/\ f
Emergency Stop | shut off | ! wimorw | D16 5 STEER'BYPASS I
S11 Switch, Chassis Lift | Supplies power to Up and | Chassis Control Panel. | | CABLE D15 |
Proportional coils or down circuit. I 7 ek 2 | 8 —
$12 Switch, Tilt Fore/Aft| Provides power to Tilt Fore or | Controller upper right. | T ) CRERN I ¢ 4
Aft Coils to level platform. ¢ I WITE 26| [ [¢
S13 Switch, Tilt Right/ | Provides power to Tilt Right or| Controller middle right. | T TREEN / BAK AT [ [ [
Left Coils to level platform. | | RED 10GA | SOU\/\ STEER R |
S14 Switch, Choke Supplies power to the On left side of = — /] | L T Ta 3 ( [ SOL7V\ PROPORTIONAL |
Choke Relay. Controller. ‘ l_ — I l [ [ [ f [ SOL2 STEER L
S15 Switch, Fuel Supplies power to either Chassis Control Panel. 5 " h s - 3 ( TRIVE ( SOL’S\/\ A0 I
Selector Gas Cail or LP Coil. | R7 / LS e | | 2 ol L
SNSR Sensor, Tilt Cuts power to Cutout Relay | Inside mast pivot | EUINT-E[]LfEd | b 5 i [ Toot 50145\/\, REVERSE ]
when platform is out-of-level | weldment. RELAY —CONT'— 3 2 . L P 5 (Ll :
2° side to side and fore and aff | _ ( [ ( E
to activate Tilt Alarm. ; l | 7 10 (¢ ( ( ‘LS3_\
SOL1 Solenoid, Right Shifts Steer Valve Top end of Spool ; s 8 (g
Steer (coil) to RIGHT turn position. Valve, mounted on left ! | 1 [ 3 E ( [ ( E { L ( ALARM 600Hz | EE;%ER
front of Manifold Block. ] |— =5 | L | 5 (e (Lt R2 D13 ! CENTER
soL2 Solenoid, Left Shifts Steer Valve Bottom end of Spool T | JE/BAK | |: E [ E (t [ ( E L |’ LS2 CUSHION
Steer (coil) to LEFT turn position. Valve, mounted on left ' I ’ L E ’ , D7 11 ( ( E [ ( ( ( E L L : LMER[. SNIWSOLS :
front of Manifold Block. SE é— 12 ‘ [
SOL3 Solenoid, Forward | Opens Forward Valve to direc Top center front of | _ - | (Ll P TR LS | D8 3 (LeC CCC [ (¢ § [oon. ASOL6 !
(coil) oil through drive circuit for | Manifold Block in | , {r‘memcx 7 | 6] ' | [ [ E CREEN / WHFTE | [ [ m E ( E E f [ ( [ D11, ALMTZ ALARM 60Hz |
forward operation. front of Gauge Port. l 15} anat r E LI ) f f 5 ’_~ - PS2 ™ D12 |
SOL4 Solenoid, Reverse | Opens Reverse Valve to direct| Bottom center front l S1 L4} 1 [ T 9 [ PLTFRM []WN[ [ K
(coil) oil through drive circuit for | of Manifold Block [ ’ ‘4—1 ] : T { L]I oo /o 16 ! 0 Pﬁﬁ%cw I”a‘j‘gi ¢ \/\Sg'lﬁ ’;LDAT
reverse operation. below Forward Valve. | stesteN, 12 [ l a I IBLIE ! 17 | 7o RE PLIFRM OO 7"
SOLS Solenoid, Lift (Up | Opens Lift Valve. Top front of Manifold ‘_] —r- i) 5 2z 8 Il Tnite
Coil) : Block, left of Forward l i , f (17 o 1 I JeSOL9 [
Valve. A L. ! @//;T—v‘: ISTA | R SOLT0 !
SOL6 Solenoid, Down | Opens Down Valve. Bottom front of Manifold TORALE §9 | l RELAY [
{coil) Block, below Lift Valve. : SWITCH : ‘ R6[E . ome reay SNSR - ‘
SOL7 Solenoid, Controls Left bottom of [ = : LEVEL” | CHIK
Proportional (coil) | Proportional Valve. Manifold Block. j | | | | [‘2_ ! ) wsh:apl SENSIR = \/E o1 |
SOL8 Solenoid, Cushion | Opens Cushion Valve Rear of Manifold Block, | | | BLUE / WITE i . o ASEEL |
(coil) to allow high mounted on Cushion ’ i | 5 o S11 : —1 | R4[7_);] [
lowering speed. Down Block. [ L osow | E-STIP §10 Yt
SOL9 Solenoid, Series/ | Opens Series/Parallel Valve | Lower right front of | | o LIFT SWITCH LRl
Parallel {coil) to allow high speed drive. Manifold Block. | | - - T - - T - T - - T - - — B
SOL10 Solenoid, Series/ [ Opens Series/Parallel Valve | Right end of
Parallel (coil) to allow high speed drive. Manifold Block. ’ | | |wmiow THROTTLE
SOL11 Solenoid, Axle Locks front axle when Mounted to block on I | ) FUt &% BAT
Float (coil) Platform is elevated. right side of Hydraulic i | N BATIRY 12 v cO2
. ' Tank. | o ot | e I
SOL12 Solenoid, Tilt Fore | Opens Tilt Fore Valve to Bottom end of spool - CHOKE -sTOP r i . [
{forward) {coil) direct oil to tilt platform valve mounted on left SWITCH | L : /\r ;
forward. front of top auxiliary block ] ALTERNATOR SRR M R8
on Manifold Assembly. | | ~ — — — - - - e - _ ) £° o =77 |
SOL13 Solenoid, Tilt Aft | Opens Tilt Aft Valve to Top end of spool . i g;
(coil) direct oil to tilt platform valve mounted on N /
to the rear. left front of top Con:ntroller. RS MTRO
auxiliary block on Terminal Strip R4 HOLR METER ~PMP
Manifold Assembly. I S15
SOL14 Solenoid, Tilt Right | Opens Tikt Right Valve to Top end of spool PS1 = /\COB FUEL PUMP
(coil) direct oil to tilt platform valve mounted on - - /\E”;X”UNE
to the right. center front of top . it g
auxiliary block on rEL st CO4
Manifold Assembly. 128056 4
SOL15 Solenoid, Tilt Left | Opens Tilt Left Valve to Bottom end of spool 000000 IGNITION COL CO6
(coil) direct oil to tilt platform valve mounted on
to the left. center front of top Controller FUEL SHUTORF
auxiliary block on . .
Manifold Assembly. (Inside of Lid)
SOL16 Solenoid, Steer Closes Steer Bypass Valve to | Mounted on rear of
Bypass direct oil to steering or tilt auxiliary block on
circuits. Manifold Assembly.
Terminal Strips/>
Figure 6-5: Terminal Strip and Relay Identification, Opticnal Figure 6-6: Electrical Schématic, Optional Kubota Dual Fuel
Kubota Dual Fuel Model
SL26/30SL Work Platform 6-7



Schematics

6.2 Hydraulic Schematic

Table 6-4: Hydraulic Schematic Legend

REFERENCE REFERENCE
DESIGNATION | NAME FUNCTION LOCATION DESIGNATION | NAME FUNCTION LOCATION
BR1 Brake, Multi-disc__|Parking Brake. Right rear wheel. RV3 Valve, Drive Cross | Provides over pressure Mounted to block
BR2 Brake, Multi-disc [ Parking Brake. Left rear wheel. Relief, Rear protection to Drive behind left rear of
Cv1 Check Valve, Allows free flow from Bottom center of Motors during Hydraulic Tank on
Brake Brakes around of Manifold Block. turning. Control Module support.
Pressure Reducing Valve. RV4 Valve, Drive Cross | Provides over pressure Mounted to block
Cv2 Check Valve, Prevents oil from Center back of Relief, Front protection to Drive at left rear Drive
Lift leaking through Lift Valve. Manifold Block. Motors during turning. Motor.
CV3, 4 Check Valve, Locks Axle Float In ports on Axle RVS Valve, ForefAft Tilt | Provides over pressure Left end of upper
Axle Float Cylinder | Cylinder when Float Cylinder. Relief protection for forward auxiliary block on
Platform is elevated. leveling. Manifold Assembly.
CV5,6,7,8 | Check Valve, Tilt | Locks tilt cylinders to prevent | In ports of tilt Vi1 Valve, Shuttle Provides oil to Brakes when | Top center of
Cylinder motion when platform is cylinders. either Drive FORWARD or | Manifold Block.
elevated. REVERSE are actuated.
CYLt Cylinder, Provides force to Center front of Vi Valve, Steering Provides directional control | Left front of
Steering steer front wheels. Chassis. for Steering Cylinder. Manifold Block.
CYL2 Cylinder, Lift Provides force to Between Chassis V2 Valve, Prevents machine from Top of Manifold
lift Platform. Pedestal weld't and Counterbalance | running away on slopes Block, just right of
Lower Arm weld't. Forward and cushions stops. center.
CYL3 Cylinder, Axle Locks front axle when Front axle. V3 Valve, Prevents machine from Bottom of Manifold
Float Platform is elevated. Counterbalance running away on slopes Block, just right of
CyL4 Cylinder, Fore/Aft | Provides front and rear Rear of Elevating Reverse and cushions stops. center.
Tilt leveling of Platform. Assembly. V4 Valve, Forward Provides directional control | Front center top of
CYLs Cylinder, Side/Side | Provides right and left levefing| Right rear of Elevating of oil for forward drive. Manifold Block.
Tilt of Platform. Assembly. V5 Valve, Reverse Provides directional control | Front center bottom
FD1 Flow Divider, Diverts oil to Steering Left end of of oil for reverse drive. of Manifold Block.
Steering_ Valve. Manifold Block. V6 Valve, Locks Lift Cylinder Inside Lift
FD2 Flow Divider/ Allows positive Right front of Manifold Velocity Fuse if fines break. Cylinder Port.
Combiner traction in parallel Block, right side of V7 Valve, Lift Provides oil flow to Front top of
drive. Forward Valve. Lift Cylinder. Manifold Block, feft
D3 Flow Divider, Tilt | Diverts oil for platform Teveling. | Right top of upper of Forward Valve.
auxiliary block on V8 Valve, Down Allows oil to flow Front bottom of
Manifold Assembly. out of Lift Cylinder Manifold Block,
FL1 Filter Filters oil returning Top of Hydraulic to Tank. below Lift Valve.
to Tank. Tank. V9 Valve, Prevents oil from bypassing | Bottom left of
FL2 Suction Screen Traps particles in Inside Hydraulic Proportional while driving or lifting. Manifold Block.
Hydraulic Tank. Tank at outlet. V10 Valve, Brake Allows use of Brake On front of Brake
MOT1 Drive Motor Provides tractive In left rear axle. Release Release Pump by Release Pump
effort for work platform. : closing return circuit. assembly.
MOT2 Drive Motor Provides tractive In left front axle. Vi1 Valve, Axle Float [ Alfows Axle Cylinder to Mounted on Hydraulic
effort for work platform. float when energized, Tank, right side.
MOT3 Drive Motor Provides tractive In right rear axle. locks Axle Cylinder when
effort for work platform. not energized.
MOT4 Drive Motor Provides tractive In right front axle. V12, V13 | Valve Series/ Shifting both valves changes | Right end of
effort for work platform. Parallel the oil flow from high torque Manifold Block.
ORF1 Orifice, Down Controls the platform Center back of (parallel) to high speed (series)
rate of descent. Manifold Block. V14 Valve, Brake Drops system pressure Center back of
ORF2 Orifice, Cushion | Slows the platform rate Under plug on Cushion Pressure Reducing | to 390 psi (27 bar) for Manifold Block.
Down of descent during the last Valve Block Assembly. _ proper Brake operation. .
12 in. (305mm) of V15 Valve, Cushion Closes to send oil thru Rear of Manifold Block
platform lowering. Down Cush_ion Down Orifice, mounted on Cushion
PMP1 Pump, Hydraulic  {Suppfies hydraulic Rear of Engine. slowing platform rate of Block Assembly.
oil flow for alf functions. descent for the last :
PS1 Pressure Switch, | Cuts power to high speed circuif Top of Manifold - 12 in. (305mm).
Lift (NO) and Axle Float Solencid when | Assembly. V16 Valve, Steering Directs oil to platform Back center, upper
there is pressure in lft circuit. Dump leveling or steering auxiliary block on
PMP2 Pump, Brake Provides a means of Mounted externally valves. Manifold Assembly.
Release releasing the Parking on right side of vi7 Valve , Fore/Aft Provides direction control Left front upper
Brakes. Control Module. Tilt of oil for fore/aft Platform auxiliary block on
RV1 Valve, Main Relief |Provides over pressure Top left of e level.mg. S— Manifold Assembly.
) protection to Pump. Manifold Block. V18 Valve, Side/Side | Provides directional Center front upper
RV2 Valve, Steering Provides over pressure Mounted to right rear of Til control of oil for sidefside auxll'lar)él block Ol;}
Relief protection to Steering auxillary block top Platform levefing, Manifold Assembly.
Cylinder. left of Manifold Block.

S1.26/30SL. Work Platform




Schematics 55
l_ I : ) FDB_ )
: AFT % : V17 Tilt Flow Divider
| == Fore/Aft Tilt Valve
CYL4 Il ‘_“:—"' 75 GPM MILE RV1
FORE/AFT | ,v J FUjAT AT Main Relief Valve
TILT oL X % | g 1[203 CYLINDER Side/Side Tilt Valve S N 5 . PS1 G
- T Lift Pressure Switc
Ve - - || mivE Ef; | jCV4 V2
! FIREV17 RV2 V18 LT | Forward
: Counterbalance Valve
RV5 : :
| STEERING I ' :
' DUMP :
| = i
L =ve_ | ] s V11
_________ FLOAT SV1
/ l Vi / Shuttle Valve
___________ U U U [ e CYL1 . . T
|_ e PRESS SHITCH] [ CLSHITON BLLK] :é%:, Valve Steering - °p
' SR PO = PS1< 0] O" | SERIG
. n 1 |
! —1] = Cv2 A & | CYLINDER Richt Side
’ = ¥ ——Q ! | - = I T B
1! v v B R W
ENRY = \ORF1 | L. — - cmmore — - ' i\ve . @
| P = I o2 ‘
L% ¢ NQ@ : LIFT CYL2 ’\
| %/[@ ) ve[ ", CLIOR \ w2
| e SERPRR ' yi FD2 "\\ \
! r\% Al I V4 VS Flow Divider/Combiner f
FL2< - FL1 RELIEF 7= BV4 Forward Valve ~ Reversz Valve &
! Vo e SRV = | MOT1 ~—vV12 V13
<E> ; i SHUTTLE Vizh ] *—é § ORE2 Series/Parallel Valve  Series/Parallel Valve
| : — | @ | l _é_ i moT2 | RV3 Cushion Orifice S ov2 RV2
I J j | \m/ B Lift Check Valve Steering Relief Valve
| e ' o7 etlg 4
} v |
| | . vis —— - ! V16
: —m : Cushion Down Valve - | @ / Steering Dump Valve
| via — Lom
| Brake Pressure ORF1 ! 8
| Reducing Valve Down Orifice JI o) ‘
: s : !
| \é e
1 '
| | |
'
ke Cl'\\/1k | )
i ; ; Brake Check V:
Figure 6-7: Hydraulic Schematic e ec{x@_ N2 OXN
. > %) H ~ RVS
69 g 2 i )/Fore/Aft Relief Valve
V3.~ - \%
Rgvlerse val .
Counterbalance Valve / ~—_ Vo FD1
Proportional Valve Steering Flow Divider

Figure 6-8: Typical Hydraulic Manifold
SL26/30SL Work Platform 6-9



Schematics

NOTES

6-10 ' SL26/30SL Work Platform



Illustrated Parts Breakdown

7.0 Introduction

This section lists and illustrates the replaceable assem-
blies and parts of the SL26/30SL Work Platform, as
manufactured by UpRight, Inc.

Each parts list contains the component parts for that
assembly indented to show relationship where appli-
cable.

7.1 Index
Assembly Page
Chassis Assembly
Dual Fuel & Diesel
6400T-032 .ot 7-2
Power Module Assembly :
Dual Fuel
64002-007 ..o e 7-4
Power Module Assembly
Diesel
64002-0T0 ..ot 7-6
Control Module Assembly
Dual Fuel
64003-040 ....ooniiii e 7-10
Control Module Assembly
Diesel
64003-047T ..ottt e eaes 7-14
Valve Block Assembly
64004-0T9 .ottt 7-18
Cushion Valve Assy
64559-007 ..ot 7-20
Elevating Assembly, SL26 ...........c..c.cooooiiiiiniienn, 7-22
Elevating Assembly, SL30 .............ccococoniiinn. 7-22
Platform Assembly, SL26 ............c.occoooiiiiiiiininn. 7-24
Platform Assembly, SL30 .............c.ccooviiiiiin 7-26
Guardrail Assembly, SL26 ................c.cccoiiiinnin 7-28
Guardrail Assembly, SL30 ..............ocooooiiiin 7-28

Controller Assembly
Dual Fuel Model
0447 T-0T0 et ee et 7-30
Controller Assembly
Diesel Model
B44TT-0T7 oot ve e s aemeenees 7-32
Hose Kit
Dual Fuel, Ser. Nos. thru 9965
64008-005 .ot 7-34
Hose Kit
Dual Fuel, Ser. Nos. 9966 to Current
B4008-02T ittt aeeae s 7-34
Hose Kit
Diesel, Ser. Nos. thru 9965
64008-006 ..cooirnnrrieeeeeeetreee et 7-34
Hose Kit
Diesel, Ser. Nos. 9966 to Current
64008-022 ..o sre e enabese e 7-34
Label Installation, SL26
Dual Fuel
64006-015 ..o et r e s e 7-36

SL26/30SL Work Platform

Section
7.0

Assembly Page
Label Installation, SL.30
Dual Fuel
64006-027T .oiiiieeiireeeeeeeeeeereereereeeeres e eaee e eeae e e e 7-36
Label Installation, SL26
Diesel
64006-0T6 ..eoeieiiiieiiiee e cecerecee e ese e nrre e s eareecne e saan 7-38
Label Installation, SL30
Diesel
64006-022 ....ooiiiiiiieeteee e reeeitereee e e nnrreae e ssta e saean 7-38
Option: Kubota Dual Fuel Engine .
30755-000 ..ccoorirereeeeeiere e eenete e e e e e e 7-40

Option: Generator
Dual Fuel, Kohler Only

63994-00T ..ottt 7-42

Option: Generator
Diesel

63994-002 ...t 7-44
Option: Horn & Flashing Beacon

63999-007 ..ot 7-46
Option: Deck Extension, SL26 only

6425T-000 ..oonrii e 7-48

7-1



Illustrated Parts Breakdown

CHASSIS ASSEMBLY
DuaL FueL & DIESEL
54001-032
item Part Description Qty. Item Part Description Qty.
1 64300-002 | Chassis Weldment 1 52 11937-001 | Fitting 2
2 64384-000 | Channel 1 53 11238-005  {Lockwasher, 5/16 Dia Split 4
3 64029-001 | Hub Drive Motor 4 54 29976-099 | Tube, 1/2 Shrink a7
4 64030-000 | Steering Mount Weldment 2 55 64350-000 |Axle Pivot 2
5 64033-001 | Steering Linkage 4 56 | 64054-003 |Tire /Wheel Assy, RH, Front 1
6 64034-000 | Pivot Pin 4 57 64054-004 | Tire / Wheel Assy, LH, Front 1
7 64054-001 | Tire / Wheel Assy, RH, Rear 1 59 | 27931-057 |{Bushing Brz 2
8 64054-002 | Tire / Wheel Assy, LH, Rear 1 60 | 64346-000 | Axle Cylinder 1
9 11239-005 | Washer, 5/16 Dia Astm Flat 4 * 64346-010 Seal Kit, Axle Cylinder 1
10 11248-004 | Locknut, 1/4-20 UNC Hex 6 61 64370-000 | Cylinder Pin 2
11 11248-008 | Locknut, 1/2-13 UNC Hex 16 62 11249-016 |Locknut, 1-14 UNF Hex 4
12 11248-010 | Locknut, 5/8-11 UNC Hex 4 .63 | 64371-001 | Cylinder Pin 2
13 11252-024 | Screw, 1/4-20 UNC HHC x 3 4 64 11249-020 | Locknut, 1 1/4-12 UNF Hex 8
14 11253-008 | Screw, 5/16-18 UNC HHC x 1 4 65 64296-001 Limit Switch 1
15 10177-010 | Screw, 1/2-20 UNF Soc Hd x 1 1/4 8 66 11248-006 | Locknut, 3/8-16 UNC Hex 6
16 | 11256-040 | Screw, 1/2-13 UNC HHC x 5 8 67 11240-006 | Washer, 3/8 Dia Std Flat 10
17 | 64150-000 | Serrated Bolt 2 68 | 64336-000 | Front Pivot Weldment 1
18 14122-001 | Wheel Bolt 20 69 | 64294-003 ] Clamp Lever, Limit Switch 1
19 11754-012 | Cotter Pin, 5/32 Diax 1 1/2 4 70 12004-004 | Plug, SAE 4 8
20 | 64220-000 ] Cover, Side, Control Module 1 71 11248-003 | Locknut, 10-24 UNC Hex 2
21 62649-002 | Bearing 4 72 11709-016 | Screw, 10-24 UNC x 2 2
22 633901-001 Brake 2 73 11763-038 | Ring, Snap 1
* 63901-010 Seal Kit, Brake 1 74 64288-005 | Bearing, Spherical 4
23 63903-005 | Motor, Hydraulic, Front 2 75 64345-000 | Tilt Cylinder 2
* 63903-010 Seal Kit, Hydraulic Motor, Front 1 76 | 64339-001 | Mast Pivot Weldment 1
* 63903-015 Nut, Castle 1 77 64331-001 | Level Pivot Weldment 1
24 63903-002 | Motor, Hydraulic, Rear 2 78 64343-001 | Trunnion Weldment 2
* 61817-010 Seal Kit, Hydraulic Motor, Rear 1 79 | 64320-001 | Mast Weldment 1
25 63905-000 | Cylinder, Steering 1 80 1 64347-000 |Lever Cover Plate 1
* 63905-010 Seal Kit, Steering Cylinder 1 81 11254-008 | Screw, 3/8-16 UNC HHC x 1 4
26 63927-001 Rod End, 5/8 2 82 11239-008 | Washer, 1/2 Dia A325 Flat 8
27 11240-010 | Washer, 5/8 Flat 2 83 11252-008 §Screw, 1/4-20 UNC HHC x 1 4
28 | 11238-010 | Lockwasher, 5/8 Dia Split 8 85 | 29945-005 |Tilt Sensor 1
29 11257-014 | Screw, 5/8-11 UNCHHC 1 3/4 8 86 64298-004 | Bearing, Flange Brz 2
30 | 62642-001 | Bearing 2 87 | 64297-001 | Valve, Check 6
31 11935-005 | Fitting Adapter 90 4 88 | 64348-000 {Mount, Hight Limit 1
32 11941-014 | Fitting Adapter Str. 4 89 | 64349-000 |Bearing, Spacer 4
33 11934-001 | Fitting Adapter 90 11 90 | 64324-001 | Front Axle Weldment 1
34 20495-010 | Nut, 5/8-18 UNF Jam Hex 2 9N 11238-006 ] Lockwasher, 3/8 Split 5
34 20495-010 | Nut, 5/8-18 UNF jJam Hex 2 93 11254-020 |Screw, 3/8-16 UNC x 2 1/2 2
35 64003-041 | Control Module, Diesel 1 94 | 63978-000 {Hand Pump 1
64003-040 | Control Module, Dual Fuel 1 95 11254-016 |Screw, 3/8-16 UNC x 2 2
36 | _04002-010 | Power Module, Diesel 1 96 | 11254-014 |Screw, 3/8-16 UNC x 1 3/4 2
64002-007 | Power Module, Dual Fuel 1 100 | 11709-012 |Screw, Mach Rd Hd 10-24 UNC x 1 1/2 2
37 | 64221-000 | Cover, Top, Control Module 1 101 | 64284-001 | Limit Switch 1
3g | _64181-000 | Cover, Top, Power Module, Diesel 1 102 | 64285-001 | Rod Lever, Limit Switch 1
64219-000 | Cover, Top, Power Module, Dual Fuel 1 103 | 64007-003 | Aux. Cable, SL26 1
39 11256-010 | Screw, 1/2-13 UNCHHC x 1 1/4 9 64007-011 ] Aux. Cable, SL30 1
40 64182-000 | Cover, Side, Power Module, Diesel 1 104 64007-005 | Control Cable, SL26 1
64222-000 | Cover, Side, Power Module, Dual Fuel 1 64007-010 | Control Cable, SL30 1
41 11256-014 | Screw, 1/2-13 UNC HHC x 1 3/4 9 105 | 15961-004 |Fitting, Tee 2
42 10150-005 | Fitting, Adapter 2 106 | 11934-003 {Fitting, 90 1
43 11979-008 | O-Ring 1 107 | 11709-004 | Screw, 10-24 UNC Mach Rd Hd x 1/2 2
44 1 64169-000 | Valve Block 2 108 | 64372-001 | Cylinder Pin 2
45 60390-000 | Relief Valve 2 109 | 11297-020 | Washer, Bell 8
46 11941-006 | Fitting, Adapter 2 110 | 11297-016 ]| Washer, Bell 4
47 11941-001 Fitting, Adapter 8 111 13336-001 Crease Fitting 4
48 | 64170-005 | Fitting, Adapter 1 113 ] 64367-001 | Switch Mount 1
49 11257-024 | Screw, 5/8-11 UNC HHC x 3 2 114 | 64383-000 | Thrust Washer 4
50 63933-016 | Plug 2 115 | 62642-032 }Bearing, Brz 4
51 64207-000 | Wire, Harness, Diesel 1
64206-001 | Wire, Harness, Dual Fuel 1 *Not Shown

7-2

SL26/30SL Work Platform



Illustrated Parts Breakdown

[Ss)
18 = N
—p—— bt
(=4 = - .
el =Z = =
& <z oy N
Q O L:/_’JN -
= Z = o @_-’ . X
25 = w— ) ] =
3 = 1 i A .
59 V - [ i =
— {3 T w g ™ T o) = -
[ o D5 ‘ | 4 -
—<w W - : :
E =z
S £ = J =$ep o
4 owd = &
> a S o | @
e oz 1
(274 TN
% b——vi—%
(55
= -
— D0 v
Z U
> gL
= oJ J
OO =<C
X ——
ar
=
=2
Y
— T3
fl;)z
=
= =45
—
=
=
.
=
—
i
)
=
P
>
=)
ac
: \
]
T?z
& =
gz
e
o o) — "
= — .
f=3 {="4 ) o
= &
=53 :
fowit—1
==&
== ;2 f‘
= = g
mE s 23
= = == N
SE= =2 _
3 [
et = <€
=z g ._, z
Lt (=74
= 2z
o o = :
SES =
= < >
o= = 2a
S=35 .

SL26/30SL Work Platform 7-3



Section

7.2

Illustrated Parts Breakdown

POWER MODULE ASSEMBLY

DuaL FueL
64002-007
item Part Description Qty. Item Part Description Qty.
1 64057-001 | Module Tray - Power 1 23 | 64275-010 | Battery Cable Assy. 2
4 64040-000 | Angle - Battery Hold Down 1 24 | 63125-008 | Clamp Hose, 3/8-7/8 6
5 64039-000 | Mounting Tab, Fuel Tank 2 25 | 20331-000 | Filter, Fuel, Inline 1
6 63929-010 | Fuel Tank 1 o7 | 11941-022 | Fitting, Adapter - Serial Nos. thru 9965 1
- 63929-001 Filler Cap, Fuel Tank 1 11941-028 | Fitting, Adapter - Serial Nos. 9966 to current 1
4 63902-012 | Pump, Hydraulic - Serial Nos. thru 9965 1 28 11934-010 | Fitting, Adapter 1
63902-014 | Pump, Hydraulic - Serial Nos. 9966 to current 1 29 11932-007 | Fitting, Adapter 1
8 63954-000 | Engine, Gas (Kohler) 1 30 11919-002 | Fitting, Plug 1
* 63900-001 Air Filter 1 31 64269-000 | Relay Plate 1
* 63900-002 Air Pre-filter 1 32 | 12739-099 {Hose, 1/41D 4
* 63900-003 Qil Filter 1 33 63982-001 Sight Gage 1
* 63900-007 ignition Module 1 : 34 10178-003 | Fitting, Barbed 3
* 63900-009 Throttle Solenoid 1 35 | 11238-006 | Lockwasher, 3/8 Dia Split 2
- 63900-010 Oil Pressure Switch, N.O. 1 36 11708-004 | Screw, 8-32 UNC Mach Rd Hd x 1/2 8
- 63900-011 Oil Pressure Switch, N.C. 1 37 11248-002 | Locknut, 8-32 UNC Hex 10
* 63900-015 Spark Plug 2 38 11238-004 | Lockwasher, 1/4 Dia Split 2
* 63954-001 Carburetor Kit 1 39 | 11708-006 | Screw, 8-32 UNF Rd Hd x 3/4 2
* 63954-004 Starter 1 40 11240-002 | Washer, #8 Std Flat 2
9 62299-002 | Battery, 12 Vdc Group 27¢ 1 42 10150-005 | Fitting, Adapter 2
10 | 27972-000 | Starter Solenoid 1 43 | 64232-000 | Backfire Bracket 1
11 27934-002 | Tank, Propane 1 44 11248-005 | Locknut, 5/16-18 UNC Hex 2
12 27823-000 | Bracket, Propane Tank, Set 1 45 11240-005 | Washer 5/16 Dia Std Flat 2
13 12039-000 ] Battery Hold Down 2 46 13919-009 | Clamp Hose 1
14 11254-010 | Screw, 3/8-16 UNC HHC x 1 1/4 6 47 14914-001_ | Conn., M Push 16-14 .25 Tab 2
15 11254-008 | Screw, 3/8-16 UNC HHC x 1 9 48 60193-001 Fitting, Tee 1
16 11252-006 | Screw, 1/4-20 UNC HHC x 3/4 7 49 29601-014 | Conn., Ring 16-14 1/4 1
17 11248-006 | Locknut, 3/8-16 UNC Hex 13 50 29610-002 | Conn., Ring 16-14 #8 1
18 11248-004 | Locknut, 1/4-20 UNC Hex 5 51 29456-099 { Wire, 16 AWG Yel .5
19 11240-004 | Washer, 1/4 Dia Std Flat 4
20 | 11240-006 | Washer, 3/8 Dia Std Flat 4 *Not Shown
21 05299-000 | Latch Toggle 4
22 63957-000 | Propane Conversion Kit 1
* 63934-002 L.P. Gas Regulator 1
* 63934-003 Propane Solenoid 1
* 63934-004 Gas Solenoid 1
* 63934-005 Carburetor Adapter 1
H t
}
» |
! }
l |
| |
! i
; FUEL SHUTDEF ‘ 1
| i [
, ;___*,_*__&__J.
| 3
L LP GAS COIL __l

SL26/30SL Work Platform




7.2

Section

Illustrated Parts Breakdown

NOTE :

LIBERALLY WiTH EXTREME IGH

PRESURE MOLYBOEN.UM GREASE

COAT

1

7-5

SL26/30SL Work Platform



Illustrated Parts Breakdown

POWER MODULE ASSEMBLY, SL26/30

DIESEL
64002-010
Item Part Description Qty. Item Part Description Qty.
1 64040-000 | Angle, Battery Hold Down 1 44 | 63939-000 |Drive Plate 1
2 64039-000 | Mounting Tab, Fuel Tank 2 45 | 63938-000 |Flywheel Cover 1
3 63936-000 | Engine, Diesel 1 46 63937-000  |Shut Down Kit 1
4 63929-010 | Fuel Tank 1 * 63937-001 Solenoid, Shut Down 1
5 20541-001 | Hose Clamp 4 47 | 64188-000 [Muffler Tail Pipe 1
6 62299-002 | Battery, 12 VDC, Group 27C 1 48 11847-004  |Clevis w/ Pin 1
7 64275-010 | Battery Cable Assy ) 1 49 | 11751-004 jCotter Pin 1
8 27972-000 | Solenoid, Starter/Glow Plug 2 50 | 64275-034 |Bati. Cable Assy 1
9 64269-000 | Relay Plate 1 51 63936-007  Alternator Kit 1
10 12733-099 | Hose, 5/16 ID 5 52 11253-008 {Screw, 5/16-18 UNC HHC x 1 1
11 12736-099 | Hose, 3/16 ID 8 53 11253-006  [Screw, 5/16-18 UNC HHC x 3/4 2
12 12039-000 | Rod, Battery Hold Down 2 54 11273-005 {Nut, 5/16-18 UNC Hex Jam 2
13 11941-022 | Fitting, Adapter 1 55 11240-006  |Washer, 3/8 Dia Std Flat 4
14 11934-010 | Fitting, Adapter 1 56 63936-002 | Radiator Kit 1
15 | 11932-007 | Fitting, Adapter 1 57 | 64207-000 |Wire, Harness, Diesel Ref
16 03556-001 Bushing 1 58 11256-006  |Screw, 1/2-13 UNC HHC x 3/4 4
17 | 03495-001 | Fitting, Adapter 1 59 11239-008 [Washer, 1/2 Dia ASTM A325 Flat 4
18 10178-001 | Fitting, Adapter 1 60 | 63982-001 {Fuel Level Gage 1
19 10178-005 | Fitting, Adapter il 61 11238-005 [Lockwasher, 5/16 Dia Split 8
20 10150-005 | Fitting, Adapter 2 62 63936-005  |Fuel Filter Kit 1
21 05299-000 | Latch, Toggle 4 * 63936-018 Fuel Filter Element
22 11254-010 | Screw, 3/8-16 UNC HHC x 1 1/4 10 63 11252-008  [Screw, 1/4-20 UNC HHC x 1 2
23 11238-006 | Lockwasher, 3/8 Dia Split 14 64 29454-099  |Wire, 16 AWG Red 1!
24 11254-008 | Screw, 3/8-16 UNC HHC x 1 13 65 11275-006  |Screw, 10-32 UNF HHC x 3/4 2
25 11248-006 | Locknut, 3/8-16 UNC Hex 9 66 11249-003  llocknut, 10-32 UNF Hex 2
26 11252-006 | Screw, 1/4-20 UNC HHC x 3/4 10 67 03142-001 Fitting, Adapter 1
27 11240-004 | Washer, 1/4 Dia Std Flat 8 68 | 63945-001 |Switch, Pressure 1
28 11248-004 | Locknut, 1/4-20 UNC Hex 12 69 29452-099  [Wire, 16 AWG Blk 1
29 11248-005 | Locknut, 5/16-18 UNC Hex 4 70 11253-010  |Screw, 5/16-18 HHC x 1 1/4 1
30 11240-005 | Washer, 5/16 Dia Std Flat 4 71 29457-099  {Wire, 16 AWG Grn 1
31 64184-000 | Module Tray Weldment 1 72 11250-006  {Nut, 3/8-16 UNC Hex 4
32 63902-013 | Pump, Hydraulic - Serial Nos. thru 9965 1 73 14334-006  [Screw, 5/16-18 UNC Soc Hd x 3/4 8
63902-015 | Pump, Hydraulic - Serial Nos. 9966 to current 1 74 63946-030  |Screw, 10mm x 1.25 HHC x 30mm 16
33 11708-004 | Screw, 8-32 UNC Mach Rd Hd 1/2 8 75 29480-099  [Wire, 10 AWG Red .333
34 11248-002 | Locknut, 8-32 UNC Hex 8 76 29480-099 |Wire, 10 AWG Red 417
35 | 64171-000 | Muffler Mounting Bracket 1 77 | 29480-099 [Wire, 10 AWG Red .75
36 64172-000 | Throttle Link Bracket 1 78 29452-099 [Wire, 16 AWG BIk 333
37 64173-000 | Solenoid Bracket 1 79 29452-099  |Wire, 16 AWG BIk 417
38 64174-000 | Throttle Link 1 80 29456-099  |Wire, 16 AWG Yel 1.33"
39 64175-000 | Air Cleaner Bracket 1 81 29451-099 {Wire, 16 AWG Wht 1.16'
40 64177-000 | Muffler Weldment 1 82 29601-019  |Conn., Ring 12-10 #10 3
41 64180-000 | Angle, Mount 2 83 29601-039  |Conn., Ring 12-10 5/16 Dia 4
42 64183-000 | Spacer, Engine 2 84 29610-002  {Conn., Fork 16-14 #18 2
43 63941-000 _{ Solenoid 1 85 29601-008 |Conn., Ring 16-14 5/16 Dia 1
86 29617-002  |Conn., Fork M 16-14 .25 Tab 1
7-6 SL26/30SL Work Platform




Illustrated Parts Breakdown ﬂ

NTE:
1. COAT LIBERALLY WITH EXTREME HIGH
PRESURE MDLYBOENUM GREASE.

FRONT O ENGINE
SEE SHEET # 2

POWER MODULE ASSY.
DRrRAWING 1 OF 3
64002-010

SL26/30SL Work Platform : 7-7



B

Illustrated Parts Breakdown

1oy "¢

b

SASSY3m

NN 40 INIKDLLOE T4
JANSNT 01 GIONTOS L

L8
1o
gy "¢

el -t

“dLS HilA

R ]
s S
Doms
o=

=9 0w
]
—_— ==

El
SHOL

1f0
fIroy |

= 3

o &
[=Fun}
=1
— =

Eeg=-]
=S
==

L
SHO!

© 3MN

&

L O0°0.9.9.9:0.9.0:0.0.9.9:0-0.)
o ¥

POWER MODULE ASSY.
DRAWING 2 OF 3
64002-010

7-8

SL26/30SL Work Platform



Section
7.2

Illustrated Parts Breakdown

22

Vo o amd
Lo LJ L

__
t
1
|
. |
T /[ ' X
PACHIEN] (iR 2N ,

O,
A >
| 7
o <
, [$4]
N .m
zmm: D (4p]
O3
>
22
S A

64002-010

SL26/30SL Work Platform



CONTROL MODULE ASSY., SL26/30

Il1lustrated Parts Breakdown

DuaL FueL, DRAWING 1 OF 2

64003-040

Item Part Description Qty. Item Part Description Qty.
1 05299-000 | Latch, Toggle 4 31 63931-016 | Street Elbow, 1 NPT BIk Sti 1
2 11238-005 | Lockwasher, Split 5/16 Dia 2 32 | 63935-000 | Suction Screen 1
3 11248-006 | Locknut, Hex 3/8-16 UNC 8 33 | 64004-019 [ Control Valve Assy. 1
4 11248-047 | Locknut, Hex 6-32 UNC 18 34 1 64039-000 | Tank Mounting Tab 3
5 63965-001 | Connector,Gage 1 35 | 64305-000 | Mount - Manifold 1
6 63962-001 | Backup Ring 1 36 64056-012 | Fanning Strip Assy. 1
7 11254-008 | Screw, HHC 3/8-16 UNC x 1 10 * 29825-002 Diode 8
8 11254-010 |} Screw, HHC 3/8-16 UNCx 1 1/4 1 37 64058-002 | Module Weldment 1
9 64460-000 | Spacer 2 38 63968-001 Push Button 1
10 11715-006 | Screw, Rd Hd 6-32 UNC x 3/4 18 39 63979-006 | Sight Gage 1
11 11715-008 | Screw, Rd Hd 6-32 UNC x 1 4 40 | 12798-001 | Switch, Toggle 1
12 11254-028 | Screw, HHC 3/8-16 UNC x 3 1/2 6 41 29871-001 Switch, Toggle 1
13 11940-006 | Fitting, Adapter 1 42 11939-019 | Fitting, Adapter 1
14 11708-004 | Mach Screw, Rd Hd 8-32 UNC x 1/2 8 43 14334-008 | Screw, Soc Hd 5/16-18 UNC x 1 2
15 11248-002 | Locknut, Hex 8-32 UNC 8 44 63438-000 | Bracket 1
16 15915-000 | Box, Electrical, AC 1 45 11252-006 | Screw, HHC 1/4-20 UNC x 3/4 5
17 15752-000 | Hour Meter 1 46 11248-004 | Locknut, Hex 1/4-20 UNC 4
18 | 21305-006 | Magnet Plug 1 47 1 29925-011 | Connector, Cable 1
19 27962-000 | Relay 2 48 11715-004 | Screw, 6-32 UNC x 1/2 2
20 27963-000 | Socket 5 49 29928-001 | Terminal Block, 8 1
21 29701-000 | Fuse Holder 1 50 | 29928-009 | Terminal Block, 2 1
22 29704-015 | Fuse, AGC 15 Amp 1 51 63968-004 | Contact Block 1
23 29925-001 | Connetor, Cable 1 52 64056-013 | Fanning Strip 1
24 | 29928-000 | Terminal Block 1 * 29825-002 Diode 8
25 63778-000 | Alarm, 60-600Hz Dual Range 10-28 VDC 1 53 20733-002 | Fitting, Adapter Tee 1
26 29961-000 | Inlet Flanged 1 54 11934-003 | Fitting, 90 2
27 29962-000 | Elec Box Cover 1 55 63923-003 | Valve Solenoid, Axle Float 1
28 27962-003 | Relay, 3 Pole, 12 VDC 3 56 64170-004 | Fitting, Str 1
29 | 63919-001 | Hydraulic Filter Assy. 1 57 | 20733-003 | Fitting, Tee 2
* 63919-010 Filter Element 1 58 11937-004 | Fitting, 90 1
30 63930-010 | Oil Reservoir 1 59 14048-002 | Fitting, Str 1
- 63930-001 Breather, Oil Reservoir 1 60 11940-010 | Fitting, 90 ]

*Not Shown

7-10 SL26/30SL Work Platform




Section

Illustrated Parts Breakdown =5

VIEK 'A
BRACKET TETATL

SL26/30SL Work Platform 7-11



Section

7.2

Il1lustrated Parts Breakdown

CONTROL MODULE ASSY., SL26/30

Dual FurL, DRAWING 2 OF 2

64003-040

Item Part Description Qty.
61 29452-099 | Wire, 16 AWG THHIN Strd Cop Black 12
62 | 29455-099 | Wire, 16 AWG THHN Strd Cop Brn 3
63 29450-099 | Wire, 16 AWG THHN Strd Cop Blu 6'
64 29451-099 | Wire, 16 AWG THHN Strd Cop Wht 5'
65 29453-099 | Wire, 16 AWG THHN Strd Cop Org 5
66 29456-099 | Wire, 16 AWG THHN Strd Cop Yel 8
67 29454-099 | Wire, 16 AWG THHN Strd Cop Red 8'
68 29457-099 | Wire, 16 AWG THHN Strd Cop Gin 5
69 29458-099 | Wire, 16 AWG THHN Strd Cop Vio 4
70 29478-099 | Wire, 16 AWG THHN Strd Cop Red/Blk 6'
71 29620-002 | Conn., Butt 16-14 17
72 29610-002 | Conn., Fork 16-14 #8 87
73 29932-002 | Terminal Jumper 2
74 29931-003 | Conn., Female Push 16-14 1/4 6
75 29477-099 | Wire, 16 AWG THHN Strd Cop Org/Blk 9
76 29483-099 | Wire, 16 AWG THHN Strd Cop Red/Wht 4'
77 29601-013 | Conn., Ring 16-14 #10 4
78 29825-002 | Diode 1
79 | 29601-014 | Conn., Ring 16-14 1/4 Dia 14
80 29475-099 | Wire, 16 AWG THHN Strd Cop Blu/Blk 6'
81 29490-099 | Wire, 16 AWG 2-Cond. Type So 4'
82 29476-099 | Wire, 16 AWG THHN Strd Cop Yel/Blk 4
83 29479-099 | Wire, 16 AWG THHN Strd Cop Wht/Blk 2
84 29459-099 | Wire, 16 AWG THHN Strd Cop Blu/Wht 4'
85 29482-099 | Wire, 16 AWG THHN Strd Cop Grn/Wht 4'
86 05491-099 | Wire, 16 AWG THHN Strd Cop Grn/Blk 4
87 29498-099 | Wire, 4-Cond. 16 AWG 4'

7-12

SL.26/30SL Work Platform




7.2

Section

A
i
W0/ 140
¥

7-13

Illustrated Parts Breakdown

0QOE ® e
I;\Em S ke =] o
ST/03 = X
Kby P
pREI /ﬁkﬂl b W
S| B
AYRO] 7 ”ﬂ.\ =7
N\ IHA " = g
/ ST ik =] 7%
iR ik 2 by
Y 03— =S hd by
) A g I ===y O
\ 030 N o= cad vaﬂ
AWELYIES] [FR/03 \JNT il a1
B @ | (8 =SAPIED
B Y] — Ly et gl =4 o7 m
pm_m N_Jm N_m_md\ m_m_m |Ix4v»Nld
<[ 1 1) <L o =g T
i @ 2] 3 k: Vo
e T | - EEERE T
K g = / hkhk\_}\rmk\r
@ or .
M “““\\.\A@
3101 01 \ \ 038
\ \ \ 318
/7 THR
\ ERETD) @
OIA L~ R @ =
VANV VN N N
o A= ~ vy
= =) ™ e -
O R ™~ _ (fiwATE % H N : mw % /
_ NS L h L Lg
Rl ]| el (o) 7Ty 7
pa— ﬂ W | g - W1 i | v
o fo| 0B B s — o] @ HANETR S
u. ....... ] 1
0, o m M - ]
Ly nis 1
NKOO Wa041Y7d s Eul 404
S S 34
[A°0NDD ¥ &) oL am | A
\\ LHR/ND ﬁlmwwml_

1HR/033 . S

SL26/30SL Work Platform



CONTROL MODULE ASSY., SL26/30

Illustrated Parts Breakdown

DigeseL, DRAWING 1 OF 2

64003-041

ltem Part Description Qty. ltem Part Description Qty.
1 05299-000 | Latch Toggle 4 32 | 63935-000 |} Suction Screen 1
2 11238-005 ] Lockwasher, Split 5/16 Dia 2 33 | 64004-019 | Control Valve Assy. 1
3 | 11248-006 | Locknut, Hex 3/8-16 UNC 3 34 | 64039-000 |Tank Mounting Tab 3
4 11248-047 | Locknut, Hex 6-32 UNC 20 35 | 64305-000 | Mount - Manifold 1
6 63962-001 | Backup Ring 1 36 | 64056-012 | Fanning Strip Assy. 1
7 11254-008 | Screw, HHC 3/8-16 UNC x 1 10 * 29825-002 | Diode 8
8 11254-010 | Screw, HHC 3/8-16 UNC x 1 1/4 1 37 | 64058-002 |Module Weldment 1
9 64460-000 | Spacer 2 38 63968-001 | Push Button 1
10 | 11715-006 | Screw, Rd 6-32 UNC x 3/4 20 39 | 63979-006 |Sight Gage 1
11 | 11715-008 ] Screw, Rd 6-32 UNC x 1 4 40 | 12798-001 |Switch, Toggle 1
12 | 11254-028 | Screw, HHC 3/8-16 UNC x 3 1/2 6 41 | 27962-005 |Relay, 6VDC 1
13 | 11940-006 | Fitting, Adapter 1° 42 | 11939-019 | Fitting, Adapter 1
14 | 11708-004 | Mach. Screw, Rd Hd 8-32 UNC x 1/2 8 43 | 14334-008 |Screw, Soc Hd 5/16-18 UNC x 1 2
15 | 11248-002 | Locknut, Hex 8-32 UNC 8 44 | 64550-000 |Bracket, Diesel 1
16 | 15915-000 | Box, Electrical, AC 1 45 | 11252-006  {Screw, HHC 1/4-20 UNC x 3/4 5
17 15752-000 | Hour Meter 1 46 11248-004 |lLocknut, Hex 1/4-20 UNC 4
18 | 21305-006 | Magnet Plug 1 47 | 29925-011 [Connector, Cable 1
19 | 27962-000 | Relay 2 48 | 11715-004  [Screw, Rd 6-32 UNC x 1/2 2
20 | 27963-000 | Socket 6 49 | 29928-001 |Terminal Block, 8 1
21 29701-000 | Fuse Holder 2 50 | 29928-009 |Terminal Block, 2 1
22 | 29704-015 | Fuse, AGC 15 Amp 2 51 | 63968-004 |Contact Block 1
23 29925-001 | Connetor, Cable 1 52 64056-013 | Fanning Strip 1
24 29928-000 | Terminal Block 1 * 29825-002 Diode 8
25 | 63778-000 | Alarm, 60-600Hz Dual Range 10-28 VDC 1 53 | 20733-002 |Fitting, Adapter Tee 1
26 | 29961-000 | Inlet, Flanged 1 54 { 11934-003 [Fitting, 90 2
27 29962-000 | Elec Box Cover 1 55 63923-003 | Valve Solenoid, Axle Float 1
28 | 27962-003 | Relay, 3 Pole, 12 Vdc 3 56 | 64170-004 |Fitting, Str 1
29 | 63919-001 | Hydraulic Filter Assy. 1 57 | 20733-003 [Fitting, Tee 2
* 63919-010 Filter Element 58 | 11937-004 [Fitting, 90 1
30 | 63930-010 | Oil Reservoir 1 59 | 14048-002 | Fitting, Str 1
- 63930-001 Breather Cap, OQil Reservoir 1 60 | 11940-010 |Fitting, 90 1
31 | 63931-016 | Street Elbow 1-NPT Blk Sti 1

*Not Shown

7-14 SL26/30SL Work Platform




Illustrated Parts Breakdown

VIEW ‘A
BRACKET GETAIL

SL26/30SL Work Platform 7-15



Section

7.2

CONTROL MODULE ASSY., SL26/30

Illustrated Parts Breakdown

DigseL, DRAWING 2 OF 2

64003-041

Item Part Description Qty.
61 29452-099 | Wire, 16 AWG THHN Strd Cop Black 12!
62 29455-099 | Wire, 16 AWG THHN Strd Cop Brn 3
63 29450-099 | Wire, 16 AWG THHN Strd Cop Blu 6’
64 29451-099 | Wire, 16 AWG THHN Strd Cop Wht 5
65 29453-099 | Wire, 16 AWG THHN Strd Cop Org 5!
66 | 29456-099 | Wire, 16 AWG THHN Strd Cop Yel 8
67 29454-099 | Wire, 16 AWG THHN Strd Cop Red 6'
68 29457-099 | Wire, 16 AWG THHN Strd Cop Grn 5
69 29458-099 | Wire, 16 AWG THHN Strd Cop Vio 4
70 29478-099 | Wire, 16 AWG THHN Strd Cop Red/Blk 6'
71 29620-002 | Conn., Butt 16-14 17
72 29610-002 | Conn., Fork 16-14 #8 87
73 29932-002 | Terminal jumper 2
74 1 29931-003 | Conn., Female Push 16-14 1/4 6
75 29477-099 | Wire, 16 AWG THHN Strd Cop Org/Blk 9'
76 | 29483-099 | Wire, 16 AWG THHN Strd Cop Red/Wht 4
77 29601-013 | Conn., Ring 16-14 #10 4
78 29825-002 | Diode 1
79 29601-014 | Conn., Ring 16-14 1/4 Dia 14
80 29475-099 | Wire, 16 AWG THHN Strd Cop Blu/Blk 6'
81 29490-099 | Wire, 16 AWG 2-Cond. Type So 8
82 29476-099 | Wire, 16 AWG THHN Strd Cop Yel/Blk 4'
83 29479-099 | Wire, 16 AWG THHN Strd Cop Whi/Blk 4'
84 29459-099 | Wire, 16 AWG THHN Strd Cop Blu/Wht 4
85 | 29482-099 | Wire, 16 AWG THHN Strd Cop Grn/Wht 4'
86 05491-099 | Wire, 16 AWG THHN Strd Cop Grn/Blk 4'
87 29498-099 | Wire, 4-Cond. 16 AWG 4'

7-16

S1.26/30SL Work Platform



Illustrated Parts Breakdown

Section

7.2

4-COND. WIRE

\

\f}J \ RED A
BLK
LY
\
N\
WA

6. s ¢

‘] IZ I)

PLATERY IO
R1

| S
. 1/ fonac X
S

2 5 >
) o w >
2 = A ]
v — o

C =— = 3
e i = S @ =] T e B =)
= Zo = = =
=1 o o 2R ot = o o F = >

o5 =2

& st = o =1 vl o ol o

=

: ]

S

|53

o ~\3 7

o = )

= ——~—~———————————:] \\\\ <\\\\\\“r A Y

e

==

EE Pl X% -

g
- — s B O M
o \ = e o o

N WHTA
1

FUSE 2

RED/WHT
RED/BLK

- ! |

e = z —. @ T i

f ___= — | Lc o |
1:"']—,_7“ —< g
I —ol! EIpIStGE
—_ = —oly mESE
i =z — —Olk: 5 i
: b x P N I |

B i B ,—O“ S /&/

LT

=[1]

Y Y YT Y YYYYYY LY

[ dIIS ONINNYS I

dIdiS ONINNYS

]

SL26/30SL Work Platform

7-17



VALVE BLOCK ASSEMBLY, SL26/30

Illustrated Parts Breakdown

DuaL FueL & DIeSEL

64004-019

ltem Part Description Qty. Item Part Description Qty.
1 64050-002 | Manifold 1 29 13888-044 | O-Ring 3
* 30576-010 Service Block, Manifold 1 30 11941-004 | Fitting, Adapter 5
2 64051-000 | Manifold Block 1 31 11941-006 | Fitting, Adapter 7
3 63928-001 | Valve, 12voc 3 32 15919-003 | Orifice, Lower 1
* 13888-007 | O-Ring i2 33 29925-000 | Conn., Cable 3/4 3
4 63923-000 | 3-Way Valve, 10vDc 4 36 14412-016 | Screw, 10-24 UNC Soc Hd x 2 12
* 63976-010 Seal Kit, 3 Way Valve 1 37 11941-005 | Fitting, Adaptor 2
5 63924-001 | Flow Regulator 1 38 11941-001 | Fitting, AdaptOr 1
6 63924-003 | Flow Divider 1 40 | 60390-001 | Relief Valve 2
8 63922-001 | Pressure Reducing 1 42 11263-028 | Screw, 5/16-24 UNF HHC x 3 1/2 3
9 63925-001 | Lowering Valve 1 43 11238-005 | Lockwasher, 5/16 Dia Split 3
11 60390-000 | Relief Valve 1" 44 64344-000 | Tilt Level Block 1
12 05135-000 | Ball, 5/16 Dia Stl 2 45 63977-001 Plug 2
14 08998-000 | Ball, 1/2 Dia Stl 2 46 63924-005 | Valve, Relief 1
15 15799-000 { Spring 1 47 64559-001 | Cushion Valve Assy - 12vbc 1
16 05133-000 | Spring 3 48 64293-002 | Valve Popet N.O. - 10vbc 1
17 61728-000 | Orifice 2 49 11934-003 Fitting, 90 1
18 63920-000 | Piston 1 50 60390-003 | Valve, Relief 1
19 | 63952-001 | Poroptional Valve 1 51 64281-000 { Spacer 1
22 12004-004 |} Plug - SAE #4 19 52 13888-007 } O-Ring 1
* 11974-004 O-Ring 1 53 03391-002 Lift Check Valve 1
23 12004-006 | Plug - SAE #6 3 54 60390-006 | Valve, Relief 1
* 11974-006 O-Ring 1 55 15959-001 Fitting 1
24 20021-008 | Plug - SAE #8 2 56 11922-003 Fitting 1
* 11974-008 O-Ring 1 57 63921-005 Pressure Switch 1
25 60291-000 | Valve, Sol. NC 12V 1 58 | 64278-000 | Spacer 1
* 60390-011 Seal Kit, Valve 1 59 11979-008 |} O-Ring 2
26 11254-022 | Screw, 3/8-16 UNC HHC x 2 3/4 3 % h
27 | 11240-006 | Washer, 3/8 Dia Std Flat 3 Not Shown

7-18 SL26/30SL. Work Platform




Section
7.2

Illustrated Parts Breakdown

SEAT ALL BALLS INTD BLOCK OR BALL SEAT DN ASSY.

NOTCH IN ITEM #28 & #32 TO FACE OUTWARD.
TORGUE CARTRIDGE VALVES TO 3515 FT.LB.

SECURE BALL SEAT ITEM # 17 WITH LOCKTITE

TORODUE COIL NUTS TO 8#1 IN.LB.
HYDRAULIC SEALANT OR EQUIVALENT.

RIGHT END

7-19

SL26/30SL Work Platform



CUSHION VALVE ASSY., SL26/30

Illustrated Parts Breakdown

DuaL FurL & DiIESEL

64559-001
ltem Part Description Qty.

1 64560-000 | Cushion Block 1
2 11941-006 | Fitting 1
3 64293-003 | Solenoid Valve, 12v 1
4 12004-006 | Fitting, #6 Plug 1
5 05133-000 | Spring 1
6 15919-001 | Orifice (.062 Dia.) 1
7 64170-004 | Fitting 1

7-20

SL26/30SL Work Platform



I1lustrated Parts Breakdown ﬁ

|

/7
18

/(]

N

@_

o/
/
A0
/

AN

o

S1.26/30SL Work Platform 7-21



Illustrated Parts Breakdown

ELEVATING ASSEMBLY, SI1.26
DuaL FurL & DIESEL

ELEVATING ASSEMBLY, SL30
Dual FurL & DiIESEL

Item Part Description Qty. ltem Part Description Qty.
1 64001-032 | Chassis Assy Ref 1 64001-032 | Chassis Assy Ref
2 64089-000 | Lift Gear 2 2 64089-000 | Lift Gear 2
3 64090-000 |Pivot Pin 1.75 x 11.45 3 3 64090-000 [Pivot Pin 1.75 x 11.45 3
4 64093-000 | Cylinder Pin 1 4 64093-000 | Cylinder Pin 1
5 64094-000 | Pivot Pin 1.75 x 13.11 2 5 64094-000 | Pivot Pin 1.75 x 13.11 2
6 64095-000 | Pivot Pin 2.75 x 13.27 3 6 64095-000 | Pivot Pin 2.75 x 13.27 3
7 64060-003 | Lower Boom Weldment 1 7 64530-000 {tower Boom Weldment 1
8 64070-002 | Mid-Linkage Weldment 1 8 64070-002 | Mid-Linkage Weldment 1
9 64078-002 | Upper Boom Weldment 1 9 64521-000 | Upper Boom Weldment 1
10 | 64084-001 [Lower Tension Weldment 1 10 | 64531-001 | Lower Tension Weldment 1
11 64087-000 | Upper Tension Weldment 1 11 64536-000 | Upper Tension Weldment 1
12 11248-016 | Locknut, 1-8 UNC Hex "6 12 11248-016 | Locknut, 1-8 UNC Hex 6
13 14918-056 | Screw, HHC GR5 1-8 UNC x 7 6 13 14918-056 | Screw, HHC GR5 1-8 UNC x 7 6
14 11705-020 | Screw, St Hex Soc 3/8-16 UNC x 1-1/4 1 14 11705-020 {Screw, St Hex Soc 3/8-16 UNC x 1-1/4 1
15 11764-020 | Ret Ring Truarc #5100-125 2 15 11764-020 | Ret Ring Truarc #5100-125 2
16 64450-000 [ Wire, Cover, Lower 1 16 64542-000 | Wire, Cover, Lower 1
17 64451-000 | Wire, Cover, Upper 1 17 64538-000 | Wire, Cover, Upper 1
18 | 62642-030 |Bearing, Garlock #44du32 6 18 | 62642-030 |Bearing, Garlock #44du32 6
19 | 62649-010 |Bearing, Garlock #20fdul16 2 19 | 62649-010 |Bearing, Garlock #20fdu16 2
20 | 62649-020 |Bearing, Garlock #28fdu24 12 20 | 62649-020 |Bearing, Garlock #28fdu24 12
21 11254-024 | Screw, HHC GR5 3/8-16 UNC x 3 6 21 11254-024 | Screw, HHC GR5 3/8-16 UNC x 3 6
22 11273-006 | Nut Hex Jam 3/8-16 UNC 1 22 11273-006 | Nut Hex Jam 3/8-16 UNC 1
23 64111-002 | Pedestal Weldment 1 23 64111-002 | Pedestal Weldment i
24 63904-000 | Lift Cylinder 1 24 63904-000 | Lift Cylinder 1
* 63904-010 Seal Kit, Lift Cylinder 1 * 63904-010 Seal Kit, Lift Cylinder 1
* 63904-011 Velocity Fuse 1 * 63904-011 Velocity Fuse 1
25 11254-030  {Screw, HHC GR5 3/8-16 UNC x 3 3/4 3 25 11254-030 ] Screw, HHC GR5 3/8-16 UNC x 3 3/4 B
26 11248-006 | Nut Hex Esna 3/8-16 UNC 9 26 11248-006 | Nut Hex Esna 3/8-16 UNC .
27 11934-013 Fitting, 90 12mb-8mj 1 27 11934-013 | Fitting, 90 12mb-8mj 1.
28 | 11940-006 | Fitting, 90 4mp-6mj 1 28 | 11940-006 | Fitting, 90 4mp-6mj 1
29 13336-001 Crease Fitting 5 29 13336-001 Crease Fitting 5
30 64092-000 1Pin{13/4) 1 30 64092-000 | Pin (1.3/4) 1
31 11273-006 | Nut Hex Thin 3/8-16unc 4 31 11273-006 | Nut Hex Thin 3/8-16unc 4
32 11252-008 | Screw, HHC 1/4-20 UNC x 1 2 32 11252-008 | Screw, HHC 1/4-20 UNC x 1 2
33 64356-000 | Wheel Tube 1 33 64356-000 | Wheel Tube 1
34 27931-057 | Bearing, Brz Oilite Aa-1704-11 2 34 27931-057 | Bearing, Brz Oilite Aa-1704-11 2
35 64354-000 | Wheel 1 35 64354-000 | Wheel 1
36 14918-048 | Screw, HHC GR5 1-8uncx 6 1 36 14918-048 | Screw, HHC GR5 1-8uncx 6 1
37 11246-016 | Nut Hex Esna 1-8 UNC 1 37 11246-016 | Nut Hex Esna 1-8 UNC 1
38 11239-016 | Washer Flat Astm A-325 1 Dia 2 38 11239-016 | Washer Flat Astm A-325 1 Dia 2
39 64347-000 | Cover Plate, Level Sensor 1 39 64347-000 | Cover Plate, Level Sensor 1
40 63497-001 | Mercury Switch 1 40 63497-001 | Mercury Switch 1
41 13919-013 |Clamp 1 41 13919-013 | Clamp 1
42 11248-004 [ Nut Hex Esna 3/8-16 UNC 3 42 11248-004 | Nut Hex Esna 3/8-16 UNC 3
43 11254-008 | Screw, HHC 3/8-16 x 1 4 43 11254-008 | Screw, HHC 3/8-16 x 1 4
44 11238-006 | Lockwasher, 3/8 4 44 11238-006 ] Lockwasher, 3/8 4
45 29945-005 | Level Sensor 1 45 29945-005 | Level Sensor 1

*Not Shown
7-22 SL26/30SL Work Platform




Illustrated Parts Breakdown ﬁ

2. COAT GEAR TEETH AND PINS WITH EXTREME
HIGH PRESSURE MOLYBOENUM GREASE.

@
]
—
w
j=}
jeud
w
'
o
=}
I
a
=
w
=
8
o
[}
e

S1.26/30SL Work Platform 7-23



75 1

PLATFORM ASSEMBLY, SL26

Illustrated Parts Breakdown

DuaL FurL & DIESEL

Item Part Description Qty.
1 64100-002 | Platform Weldment 1
2 64111-001 | Pedestal Weldment REF.
3 64119-000 | Ladder Weldment 1
4 11240-006 | Washer 3/8 Dia Std Flat 6
5 11248-006 | Locknut, 3/8 - 16 UNC 6
6 11248-008 | Locknut, 1/2 - 16 UNC 8
7 11254-010 | Screw, 3/8 - 16 UNC x 1 1/4 2
8 11256-016 | Screw, 1/2 - 13 UNCx 2 8
9 11831-008 | Bolt Carriage 3/8 - 16 UNC x 1 4
10 26505-003 Plywood 3/4, Mid 1
11 26505-004 | Plywood 3/4, Front/Rear 2
12 26554-006 Pop Rivet 1/4 Dia .751-.875 Grip "30
13 11240-008 | Washer 1/2 Dia Std Flat 16
14 64424-000 | Cover Plate 2
15 26526-006 | Screw, Rd, HD, #10 x 3/4 4

7-24

SL.26/30SL Work Platform






Illustrated Parts Breakdown

PLATFORM ASSEMBLY, SL30
DuaL FuseL & DiESEL

Item Part Description Qty.
1 64540-001 | Platform Weldment 1
2 64111-002 | Pedestal Weldment Ref
3 64119-000 | Ladder Weldment 1
4 11240-006 | Washer, Std Flat 3/8 Dia 6
5 11248-006 | Nut, Hex ESNA 3/8-16 UNC 6
6 11248-008 | Nut, Hex ESNA 1/2-16 UNC 8
7 11254-010 | Screw, HHC GR5 3/8-16 UNC x 1 1/4 2
8 11256-016 | Screw, HHC GR5 1/2-13 UNC x 2 8
9 11831-008 | Bolt Carrige 3/8-16 UNC x 1 4
10 | 26505-001 | Plywood, 3/4, Mid 2
11 26505-002 Plywood, 3/4, Rear 1
12 26554-006 | Rvt Pop 1/4 Dia .751-.875 Grip 36°
13 11240-008 | Washer, Std Flat 1/2 Dia 16
14 26505-011 | Plywood, 3/4, Front 1

7-26 SL26/30SL Work Platform






Illustrated Parts Breakdown

GUARDRAIL ASSEMBLY, S1L26 GUARDRAIL ASSEMBLY, SL30
DuaL FugL & DigseL DualL FueL & DIESEL

Item Part Description Qty. ltem Part Description Qty.
1 64100-002 | Platform Weldment Ref. 1 64540-001 | Platform Weldment Ref.
2 64046-000 | Rail Mounting Bracket 8 2 64046-000 | Rail Mounting Bracket 8
3 64124-001 | Front Rail Weldment 1 3 64124-002 | Front Rail Weldment 1
4 64125-001 {Side Rail Weldment - RH 2 4 64544-000 | Side Rail Weldment - RH 2
5 64126-001 | Side Rail Weldment - LH 2 5 64543-000 | Side Rail Weldment - LH 2
6 64127-001 Rear Rail Weldment - RH 1 6 64127-001 Rear Rail Weldment - RH 1
7 64128-001 | Rear Rail Weldment - LH 1 7 64128-001 | Rear Rail Weldment - LH 1
8 64129-001 | Gate Weldment 1 8 64129-001 | Gate Weldment 1
9 03570-000 | Retaining Pin Assy 1 9 03570-000 | Retaining Pin Assy 1
10 11240-006 | Washer Std Flat 3/8 Dia 28 10 11240-006 | Washer, Std Flat 3/8 Dia 28
1N 11248-006 Nut Hex Esna 3/8-16 UNC 36 11 11248-006 | Nut, Hex ESNA 3/8-16 UNC 36
12 11254-008 | Screw, HHC GR5 3/8-16 UNC x 1 16 12 11254-008 | Screw, HHC GR5 3/8-16 UNC x 1 16
13 11254-010 | Screw, HHC CGR5 3/8-16 UNC x 1 1/4 4 13 11254-010 | Screw, HHC GR5 3/8-16 UNC x 1 1/4 4
14 11254-022 | Screw, HHC GR5 3/8-16 UNC x 2 3/4 2 14 11254-022 | Screw, HHC GR5 3/8-16 UNC x 2 3/4 2
15 11254-026 | Screw, HHC GR5 3/8-16 UNC x 3 1/4 2 15 11254-026 ] Screw, HHC GR5 3/8-16 UNCx 3 1/4 2
16 20495-012 Nut Hex Jam 3/4-16 UNF 1 16 20495-012 Nut, Hex Jam 3/4-16 UNF 1
17 11254-014 | Screw, HHC GR5 3/8-16 UNC x 1 3/4 2 17 11254-014 | Screw, HHC GR5 3/8-16 UNC x 1 3/4 2
18 11254-018 | Screw, HHC GR5 3/8-16 UNC x 2 1/4 4 18 11254-018 | Screw, HHC Gr53/8-16 UNC x 2 1/4 4
19 11273-006 § Nut Hex Jam 3/8-16 UNC 6 19 11273-006 Nut, Hex Jam 3/8-16 UNC 6
20 11254-012 | Screw, HHC GR5 3/8-16 UNC x 1 1/2 6 20 11254-012 | Screw, HHC GR5 3/8-16 UNC x 1 1/2 6
21 | 63926-001 | Plug-Sq Tube 8 21 | 63926-001 | Plug-Sq Tube 8
22 11721-008 | Screw, Mach Rd Hd 4-40 UNC x 1 3 22 11721-008 | Screw, Mach Rd Hd 4-40 UNC x 1 3
23 00942-000 | Orbit Level Mayes Bros # Or 1 23 | 00942-000 | Orbit Level Mayes Bros # Or 1
24 05133-000 | Spring 3 24 05133-000 | Spring 3
25 64361-000 | Level Mount Weldment 1 25 64361-000 | Level Mount Weldment 1
26 11250-018 Nut Hex 4-40 UNC 3 26 11250-018 Nut Hex 4-40 UNC 3
27 11248-004 Nut Hex Esna 1/4-20 UNC 2 27 11248-004 Nut Hex Esna 1/4-20 UNC 2
28 11252-016 | Screw, HHC GR5 1/4-20 UNC x 2 2 28 11252-016 | Screw, HHC GR5 1/4-20 UNC x 2 2

7-28 SL26/30SL Work Platform



SSSSSS

A
®

///
(

~
~
\//

S1.26/30SL Work Platform

7-29



Illustrated Parts Breakdown

CONTROLLER ASSEMBLY, SL26/30
Duai FusL. MoDEL

64411-016
Item Part Description Qty. Item Part Description Qty.
1 63368-004 | Enclosure Box Sp Lv 1 20 | 12798-000 | Switch Spdt Momentary 2
2 66544-001 | Controller, Proportional 12v 1 21 63916-000 | Key Switch 1
* 15772-001 Switch, Micro 3 - 63916-001 Key 1
* 66544-014 Switch, Steering 2 22 | 64462-010 | Caplug 1 1/8 Dia. 1
* 63913-003 Boot, Steering Switch 1 23 | 64445-001 | Selector Switch 1
* 63913-004 Rocker Assembly 1 24 08942-001 Outlet, Ac 1
- 66544-010 Handle, 2 Piece 1 25 64520-000 | Ac Power Bracket 1
- 66544-011 Lever, Interlock 1 26 { 11715-004 | Screw, Rd Hd 6-32uncx 1/2 4
66544-012 Switch, Interlock 1 28 | 63951-001 | Relay 2-Pole 12vdc 1
- 66544-013 Boot, Joystick Shaft 1 29 11826-004 | Screw, 10-32 x 1/2 4
- 66544-015 Flange, Controller Mounting 1 30 | 29610-004 | Connector Fork Term 12-10 Ga. #10 6
3 64417-001 | Mounting Latch, Switch 2" 31 29610-002 | Connector Fork Term 16-14 Ga. #8 17
4 64446-003 | Emergency Stop Push Button 1 32 | 29931-003 | Connector F Push Term 16-14 Ga. .25t 7
5 12797-000 | Switch Spdt - Hi/Low Torque 1 33 | 63574-099 | Wire, 16 Ga. Black/White 1
6 64443-001 Contact Block N.O. 3 34 29450-099 | Wire, 16 Ga. Blue 3
7 64443-002 | Contact Block N.C. 2 35 29620-002 | Connector, Butt 16-14 Ga. 2
8 29925-000 | Cable Connector 1/2° 2 36 | 29454-099 | Wire, 16 Ga. Red 1
9 29925-011 | Cable Connector 3/4" 1 37 | 05941-099 | Wire, 16 Ga. Green/Black 1!
10 29939-002 | Conduit Nut - 1/2" 2 38 29475-099 | Wire, 16 Ga. Blue/Black 1
11 29939-003 | Conduit Nut - 3/4" 1 39 29453-099 | Wire, 16 Ga. Orange 1
12 29928-003 | Terminal Block 6 Place 1 40 29480-099 | Wire, 10 Ga. Red 2
13 11715-006 | Screw, Rd Hd 6-32unc x 3/4 4 41 29401-099 | Wire, 16 Ga. Yellow 1
14 11248-047 | Locknut, 6-32 UNC 8 42 29825-002 Diode 2
15 64545-000 | Control Box Wing, RH 1 43 29455-099 | Wire, 16 Ga. Green 1
16 64545-001 | Control Box Wing, LH 1 44 29932-002 | Terminal Jumper 1
17 | 63613-002 | Controller Hanger 1 45 | 29841-099 | Wire, 10 Ga. Black 1
18 26551-007 { Rivet 1/8 Dia. x 1/4-5/16 Grip 6 46 29610-001 Connector Fork Term 22-18 Ga. #6 5
19 11253-004 | Screw, HHC 5/16-18unc x 1/2 4 47 29610-006 | Connector Fork Term 16-14 Ga. #6 3

S & 6
3z

SIOE 7 SICE

| FORE 7 AFT
R, H

CABLE FROM (DNIRILLER

*Not Shown

T
, K/ @/ @ @
i HOOMO
i ™
) i YEL J
! l |
: |
! '
! —ad|s ] .
X vax " ;
| - |
; . X .
| |
: ERME) @ R '
E " 3| 1o " *El !
| T |
i REQ 10GA i

i

CONTROLLER
KA %
GRVBLK : p i

CONTROLLER 80X

7-30 SL26/30SL Work Platform




I1lustrated Parts Breakdown ﬂ

SL26/30SL Work Platform ' ' 7-31



I1lustrated Parts Breakdown

CONTROLLER ASSEMBLY, SL26/30
DieseL. MoDEL

64411-017
Item Part Description Qty. Item Part Description Qty.

1 63368-004 | Enclosure Box Sp Lv 1 20 | 12798-000 | Switch Spdt Momentary 2
2 66544-001 | Controller, Proportional 12v 1 21 63936-006 | Key Switch 1
* 15772-001 Switch, Micro 3 - 63936-015 Key 1
* 66544-014 Switch, Steering 2 22 64462-006 | Caplug 13/16 Dia. 1
* 63913-003 Boot, Steering Switch 1 23 64445-001 | Selector Switch 1
* 63913-004 Rocker Assembly 1 24 08942-001 | Outlet, Ac 1
- 66544-010 Handle, 2 Piece 1 25 64520-000 | Ac Power Bracket 1
- 66544-011 Lever, Interlock 1 26 11715-004 | Screw, Rd Hd 6-32unc x 1/2 4

66544-012 Switch, Interlock 1 28 | 63951-001 | Relay 2-Pole 12vdc 1
- 66544-013 Boot, Joystick Shaft 1 29 11826-004 | Screw, 10-32 x 1/2 4
- 66544-015 Flange, Controller Mounting 1 30 | 29610-004 | Connector Fork Term 12-10 Ga. #10 6
3 64417-001 [ Mounting Latch, Switch v 2 31 29610-002 | Connector Fork Term 16-14 Ga. #8 13
4 64446-003 | Emergency Stop Push Button 1 32 29931-003 | Connector F Push Term 16-14 Ga. .25t 7
5 12797-000 | Switch Spdt - Hi/Low Torque 1 33 63574-099 { Wire, 16 Ga. Black/Wht 1!
6 64443-001 | Contact Block N.O. 2 34 | 29450-099 | Wire, 16 Ga. Blue 3
7 64443-002 | Contact Block N.C. 2 35 | 29620-002 | Connector, Butt 16-14 Ga. 2
8 29925-000 | Cable Connector 1/2* 2 36 25454-099 | Wire, 16 Ga. Red 1
9 29925-011 | Cable Connector 3/4" 1 37 | 05941-099 | Wire, 16 Ga. Green/Black 1
10 29939-002 | Conduit Nut - 1/2° 2 38 29475-099 | Wire, 16 Ga. Blue/Black 1
11 29939-003 | Conduit Nut - 3/4" 1 39 29453-099 | Wire, 16 Ga. Orange 1
12 29928-003 | Terminal Block 6 Place 1 40 | 29480-099 | Wire, 10 Ga. Red 2
13 11715-006 | Screw, Rd Hd 6-32unc x 3/4 4 41 29401-099 | Wire, 16 Ga. Yellow 1
14 11248-047 Locknut, 6-32 UNC 8 42 29825-002 Diode 2
15 64545-000 | Control Box Wing, RH 1 43 29455-099 | Wire, 16ga Green 1
16 64545-001 | Control Box Wing, LH 1 44 29932-002 | Terminal jumper 1
17 63613-002 | Controller Hanger 1 45 29610-001 | Connector Fork Term 22-18 Ga. #6 5
18 26551-007 | Rivet 1/8 Dia. x 1/4-5/16 Grip 6 46 29610-006 | Connector Fork Term 16-14 Ga. #6 2
19 11253-004 | Screw, HHC 5/16-18unc x 1/2 4 *Not ShOWﬂ

i oo 1
Q@A
RE0 —_—

7

O F LKA
@) N7
S0 S C A — = i
227y i e i
SKITCH ] E_’ |
() S iy
GRVEL
RED tOGA SRR + D {
- ¥
X
@ !
R

N
. ®
EMERGENCY 22 18]
S0P %D 106 =
T TONTROLLER

i
CABLE FROM CONIRQLLER @
{ FORE / AFT

- Q@
i3 ~Q

!
! |

:
. 3 |
| Y o A
) . YEL :
! %0 1064 1 ! l A I 8 RECEPTACLE '
; i
: |

;
. :
i {

)

{ONTROLLER BOX l

7-32 SL.26/30SL Work Platform



SL26/30SL Work Platform 7-33



Il1lustrated Parts Breakdown

HOSE KIT, SL26/30 HOSE KIT, SL26/30
DuaL FueL, SEr. NOS. THRU 9965 DigseL, SER. NOS. THRU 9965
64008-005 64008-006
ltem Part Déscription Qty. Item Part Description Qty.
1 64157-006 | Hose Assy x 41 1 64157-007 | Hose Assy x 68
2 64156-002 | Hose Assy x 23 2 64156-002 | Hose Assy x 23
3 64156-019 | Hose Assy x 67 3 64156-033 | Hose Assy x 94
4 64156-028 | Hose Assy x 63 4 64156-028 | Hose Assy x 63
5 64156-032 | Hose Assy x 30 5 64156-032 | Hose Assy x 30
6 64156-021 | Hose Assy x 42 6 64156-021 | Hose Assy x 42
7 64156-022 | Hose Assy x 54 7 64156-022 | Hose Assy x 54
8 64156-023 | Hose Assy x 78 8 64156-023 | Hose Assy x 78
9 64156-024 | Hose Assy x 52 9 64156-024 | Hose Assy x 52

10 64156-019

Hose Assy x 67

10 64156-019

Hose Assy x 67

11 64156-025

Hose Assy x 75

11 64156-025

Hose Assy x 75

12 61131-010

Hose Assy x 83 1/2

12 61131-010

Hose Assy x 83 1/2

13 61131-007

Hose Assy x 64

13 61131-007

Hose Assy x 64

14 61132-007

Hose Assy x 103

14 61132-007

Hose Assy x 103

15 61351-022

Hose Assy x 30

15 61351-022

Hose Assy x 30

16 | 61351-006

Hose Assy x 53

16 61351-006

Hose Assy x 53

17 61351-008 | Hose Assy x 41 17 | 61351-008 | Hose Assy x 41
18 61351-015 | Hose Assy x 56 18 61351-015 | Hose Assy x 56
19 60460-012 | Hose Assy x 66 19 60460-012 | Hose Assy x 66
20 64156-017 | Hose Assy x 33 20 64156-017 | Hose Assy x 33
21 60460-008 | Hose Assy x 84 21 60460-008 | Hose Assy x 84
22 60460-009 | Hose Assy x 90 22 60460-009 | Hose Assy x 90
23 60460-010 | Hose Assy x 93 23 60460-010 | Hose Assy x 93
24 60460-011 | Hose Assy x 89 24 60460-011 | Hose Assy x 89

25 61351-016

Hose Assy 1/8 Synflex x 8

25 61351-016

Hose Assy 1/8 Synflex x 8

26 61351-018

Hose Assy x 16

U ¥ ) [ R PR NS FNCY ENCTS DU NG UICW) U DU JUIPS) JURFY) JUIS U DU DS DU QUS| NG IS DI JUSYY Y

26 61351-018

Hose Assy x 16

R G 1Y) [ JER R R INCY NS PSRN NS S Y IR DN DY) JEF PR JICS IS PN JUEY NG UCY Y DU DU

HOSE KIT, SL26/30 HOSE KIT, SL26/30

DuaL FueL, SEr. Nos. 9966 To CURRENT DigseL, SER. N0s. 9966 TO CURRENT

64008-021 64008-022

ltem Part Description Qty. Item Part Description Qty.

1 64488-006 | Hose Assy x 41 1 1 64488-007 | Hose Assy x 68 1
2 64156-002 | Hose Assy x 23 1 2 64156-002 | Hose Assy x 23 1
3 64156-019 | Hose Assy x 67 1 3 64156-033 | Hose Assy x 94 i
4 64156-028 | Hose Assy x 63 1 4 64156-028 | Hose Assy x 63 1
5 64156-032 | Hose Assy x 30 2 5 64156-032 | Hose Assy x 30 2
6 64156-021 | Hose Assy x 42 1 6 64156-021 | Hose Assy x 42 1
7 64156-022 | Hose Assy x 54 1 7 64156-022 | Hose Assy x 54 1
8 64156-023 | Hose Assy x 78 1 8 64156-023 | Hose Assy x 78 1
9 64156-024 | Hose Assy x 52 1 9 64156-024 | Hose Assy x 52 1
10 64156-019 | Hose Assy x 67 1 10 | 64156-019 | Hose Assy x 67 1
11 64156-025 | Hose Assy x 75 1 11 64156-025 | Hose Assy x 75 1
12 | 61131-010 | Hose Assy x 83 1/2 1 12 | 61131-010 | Hose Assy x 83 1/2 1
13 61131-007 | Hose Assy x 64 1 13 61131-007 | Hose Assy x 64 1
14 61132-007 | Hose Assy x 103 1 14 61132-007 | Hose Assy x 103 1
15 61351-022 | Hose Assy x 30 1 15 61351-022 | Hose Assy x 30 1
16 | 61351-006 | Hose Assy x 53 1 16 | 61351-006 | Hose Assy x 53 1
17 61351-008 | Hose Assy x 41 2 17 61351-008 | Hose Assy x 41 2
18 | 61351-015 |} Hose Assy x 56 1 18 61351-015 | Hose Assy x 56 1
19 | 60460-012 | Hose Assy x 66 2 19 60460-012 | Hose Assy x 66 2
20 64156-017 | Hose Assy x 33 2 20 64156-017 | Hose Assy x 33 2
21 60460-008 | Hose Assy x 84 1 21 60460-008 | Hose Assy x 84 1
22 60460-009 | Hose Assy x 90 1 22 60460-009 | Hose Assy x 90 1
23 60460-010 | Hose Assy x 93 1 23 60460-010 { Hose Assy x 93 1
24 60460-011 Hose Assy x-89 1 24 60460-011 Hose Assy x 89 1
25 61351-016 | Hose Assy 1/8 Synflex x 8 6 25 61351-016 | Hose Assy 1/8 Synflex x 8 6 ]
26 | 61351-018 | Hose Assy x 16 1 26 | 61351-018 | Hose Assy x 16 Ll

SL26/30SL Work Platform



IIlustrated Parts Breakdown

Section
7.2

1 bl

=]
| .
e © O =
S JOLNVTO 5 8
5 ® 1 10E =
; [

HYORALLIC
RESERVOIR

r}
©O)6)
T
T |\_J
660
FRONT AXLE
Il
Rl () (0)(@)
=
!
|
NO®

LIFT

Y
=

|
i
| In}
L@
HE
1]
iI
i o
lll g
! =
P =
i
[ —
2 HE
S ®

SUCTEON

HYD DUTLET | YORALICL ) HYD INLET
PINP

PRESSURE

]

RIGHT REAR BRAKE

& DRIVE MOTOR

SL26/30SL Work Platform

7-35



LABEL INSTALLATION, SL26

I1lustrated Parts Breakdown

LABEL INSTALLATION, SL30

DuaL FueL DuaL FusL

64006-015 64006-021

Item Part Description Qty. lten Part Description Qty.
1 60588-007 | Manual, User 1 1 60588-007 | Manual, User 1
2 10076-000 | Manual Case 1 2 10076-000 | Manual Case 1
3 10076-001 | Label - Safety Rules 1 3 10076-001  }label - Safety Rules 1
4 11248-004 | Locknut, 1/4-20 UNC Hex 4 4 11248-004 |Locknut, 1/4-20 UNC Hex 4
5 11252-008 | Screw, 1/4-20 UNC HHC x 1 2 5 11252-008 | Screw, 1/4-20 UNC HHC x 1 2
6 11252-016 | Screw, 1/4-20 UNC HHC x 2 2 6 11252-016 | Screw, 1/4-20 UNC HHC x 2 2
7 66568-000 | Label - Lower Platform 1 7 66568-000 ] Label - Lower Platform 1
8 64189-000 | Label - Vapor Withdrawi 1 8 64189-000 | Label - Vapor Withdrawal 1
9 60197-000 | Label - Hydraulic Fluid 1 9 60197-000 | Label - Hydraulic Fluid 1
10 66557-007 | Label - Load 1500 Lbs 1 10 66557-005 Label - Load 1300 Lbs 1
11 61205-000 | Label - Name Plate 1 11 61205-000 | Label - Name Plate 1
12 | 66552-000 |Label - Danger Hydrogen Gas 1 12]  66552-000 |Label - Danger Hydrogen Gas 1
13 | 61220-001 |label - Ansi Requirement 1 13| 61220-001 |Label - Ansi Requirement 1
14 60577-000 | Ansi Manual 1 14 60577-000 | Ansi Manual 1
15 | 62524-001 | Label - Emergency Lowering 1 15] 62524-001 |Label - Emergency Lowering 1
16 | 66550-002 |Label - Danger Instructions 1 16]  66550-005 | Label - Danger Instructions 1
17 | 66555-000 |label - Caution Relief Valve 2 17} 66555-000 | Label - Caution Relief Valve 2
18 64048-000 | Label - $I-26 4 x 40 5 18 64539-001 Label - SI-30 4 x 40 5
19 64049-000 |Label-S51-26 7 1/4 x 68 1/2 2 19 64539-000 |Label -SI-307 1/4 x 68 1/2 2
20 | 66562-000 |Label - Tire Pressure 50 P.S.1. 1 20f  66562-000 [Label - Tire Pressure 50 P.S.1. 1
21 64166-000 | Label - Gas Unleaded 1 21 64166-000 | Label - Gas Unleaded 1
22 65368-000 | Tack 4 22 65368-000 | Tack 4
23 25427-002 Handle 4 23 25427-002 Handle 4
24 26553-002 Rivet Pop 16 24 26553-002 Rivet Pop 16
25 60830-000 ] Safety Walk 4 25 60830-000 | Safety Walk 4
26 | 674231-000 | Label - Speed Level 2 26} 674231-000 |Label - Speed Level 2
27 | 66551-002 |label - Tipping Hazard 3 271  66551-002 |Label - Tipping Hazard 3
28 64421-000 | Switch Fuels 1 28 64421-000 | Switch Fuels 1
29 | 63423-000 |Label - Brake Release 1 29]  63423-000 |Label - Brake Release 1
30 | 64444-000 |label- Usa 4 30] 64444-000 |Label - Usa (See Note-1) 4
31 64551-000 | Manual Case Bracket 1 31 64551-000 ] Manual Case Bracket 1
32 66551-003 | Label - Tipping Hazard 1 32 66551-003 | Label - Tipping Hazard 1
33 66563-000 ] Label - Before Leaving 1 33 66563-000 | Label - Before Leaving 1
34 | 64414-000 |Label - Controls 1 34]  64414-000 {Llabel - Controls 1
35 65791-000 |} Label - Controller 1 35 65791-000 | Label - Controller 1
36 61515-000 | Label - Lift 1 36 61515-000 |Label - Lift 1
37 66554-000 | Label - Read 1 37 66554-000 | Label - Read 1
38 | 64374-000 |lLabel - Level 1 38 64374-000 [|label - Level 1
39 | 66551-004 |Label - Danger 1 39] 66551-004 |Label - Danger 1

7-36

SL.26/30SL Work Platform




SL26/30SL Work Platform 7-37



Section

7.2

Illustrated Parts Breakdown

LABEL INSTALLATION, SL26

LABEL INSTALLATION, SL30

DIiESEL DIiESEL

64006-016 64006-022

ltem Part Description Qty. Item Part Description Qty.
1 60588-007 | Manual, User 1 1 60588-007 | Manual, User 1
2 10076-000 | Manual Case | 1 2 10076-000 {Manual Case 1
3 10076-001 | Label - Safety Rules 1 3 10076-001 | Label - Safety Rules 1
4 11248-004 | Locknut, 1/4-20 UNC Hex 4 4 11248-004 Locknut, 1/4-20 UNC Hex 4
5 11252-008 |Screw, 1/4-20 UNC HHC x 1 2 5 11252-008 | Screw, 1/4-20 UNC HHC x 1 2
6 11252-016  [Screw, 1/4-20 UNC HHC x 2 2 6 11252-016 | Screw, 1/4-20 UNC HHC x 2 2
7 66568-000 | Label - Lower Platform 1 7 66568-000 | Label - Lower Platform 1
9 60197-000 | Label - Hydraulic Fluid 1 9 60197-000 | Label - Hydraulic Fluid 1
10 66557-007 | Label - Load 1500 Lbs 1 10 66557-005 Label - Load 1300 Lbs 1
11 61205-000 | Label - Name Plate 1 11 61205-000 |Label - Name Plate 1
12 66552-000 | Label - Danger Hydrogen Gas 1 12 66552-000 | Label - Danger Hydrogen Gas 1
13 | 61220-001 | Label - Ansi Requirement 1 13 | 61220-001 |Label - Ansi Requirement 1
14 60577-000 | Ansi Manual 1 14 60577-000 | Ansi Manual 1
15 62524-001  1label - Emergency Lowering 1 15 62524-001 ILabel - Emergency Lowering 1
16 { 66550-002 |]label - Danger Instructions 1 16 | 66550-002 |Label - Danger Instructions 1
17 | 66555-000 |Label - Caution Relief Valve 2 17 66555-000 | Label - Caution Relief Valve 2
18 64048-000 {Label-5l-26 4 x 40 5 18 64539-001 Label - SI-30 4 x 40 5
19 64049-000 |Llabel-Sl-26 7 1/4 x 68 1/2 2 19 64539-000 JlLabel-SI-307 1/4x681/2 2
20 66562-000 | Label - Tire Pressure 50 P.S.1. 1 20 66562-000 | Label - Tire Pressure 50 P.S.1. 1
21 27898-000 | Label - Diesel Fuel 1 21 27898-000 | Label - Diesel Fuel 1
22 65368-000 |} Tack 4 22 65368-000 |} Tack 4
23 25427-002 Handle 4 23 25427-002 | Handle 4
24 26553-002 Rivet Pop 16 24 26553-002 | Rivet Pop 16
25 60830-000 | Safety Walk 4 25 60830-000 | Safety Walk 4
26 | 64231-000 |Label - Speed Level 2 26 | 64231-000 fLabel - Speed Level 2
27 | 66551-002 | Label - Tipping Hazard 3 27 | 66551-002 |Label - Tipping Hazard 3
29 | 63423-000 | Label - Brake Release 1 29 63423-000 {Label - Brake Release 1
30 | 64444-000 |Label - Usa (See Note-1) 4 30 | 64444-000 |Llabel - Usa (See Note-1) 4
31 64551-000 | Manual Case Bracket 1 31 64551-000 | Manual Case Bracket 1
32 66551-003 | Label - Tipping Hazard 1 32 66551-003 | Label - Tipping Hazard 1
33 66563-000 | Label - Before Leaving 1 33 | 66563-000 |Label - Before Exiing 1
34 64414-000 | Label - Controls 1 34 64414-000 |} Label - Controls 1
35 65791-000 | Label - Controller 1 35 65791-000 |Label - Controller 1
36 61515-000 | Label - Lift 1 36 61515-000 | Label - Lift 1
37 66554-000 | Label - Read 1 37 66554-000 | Label - Read 1
38 | 64374-000 |Label - Level 1 38 | 64374-000 [{Label - Level 1
39 | 66551-004 |Label - Danger 1 39 | 66551-004 |label - Danger 1

7-38 SL.26/30SL Work Platform




I1lustrated Parts Breakdown

, //A////y—/ ]
7 y
// ﬁﬁim)/ ®"
A\ /7 / | R\"// o~ S

Ja—— @ /ﬁ -
'@ 7 =%

\, N
=)
(&
s &)
/,Ij / \

SL26/30SL Work Platform



23 Il1lustrated Parts Breakdown

OPTION: KUBOTA DUAL FUEL ENGINE

DuaL FurL
30755-000
Item Part Description Qty. Item Part Description Qty.
1 64505-000 | Engine, Dual Fuel, Kubota 1 35 63957-000 | Propane Conversion Kit 1
* 63936-011 Filter, Oil 1 * 63934-002 Regulator, L.P. Gas 1
* 64505-005 Switch, Oil Pressure 1 * 63934-003 Solenoid, Propane 1
* 64505-008 Filter, Air 1 * 63934-004 Solenoid, Gasoline 1
* 64505-009 Filter, Fuel 1 * 63934-005 Adapter, Carburetor 1
2 11934-019 | Fitting Adapter 1 36 11275-006 | Screw 10-32 UNC HHC x 3/4 2
3 63941-000 | Solenoid, Throttle & Choke 2 37 11249-003 | Locknut 10-32 UNC Hex 2
4 12739-099 | Hose 1/4 1D 5 38 63945-001 Switch, Pressure 1
5 03495-001 Fitting Adapter 1 39 11760-004 | Rod End 1
6 11238-004 | Lockwasher 1/4 Dia Split 2 40 64423-000 | In-line Swivel 1
7 10178-003 | Fitting Adapter 3 41 11250-005 | Nut 5/16-18 UNC Hex 4
8 11254-010 | Screw 3/8-16 UNC HHC x 1 1/4 8" 42 11287-008 | Screw 5/16-18 UNC Soc Hd x 1 8
9 11238-006 | Lockwasher 3/8 Dia Split 8 43 63946-030 § Screw 10M x 1.25 HHC x 30MM 12
10 11254-008 | Screw 3/8 - 16 UNC Hex x 1 12 44 18024-002 | Tube 3/8 OD x .049 Wall x 7/8 1
1 11248-006 | Locknut 3/8-16 UNC Hex 12 45 11252-014 | Screw 1/4-20 UNC HHC x 1 3/4 1
12 11252-006 | Screw 1/4-20 UNC HHC x 3/4 11 46 30624-019 | Choke Angle 1
13 11240-004 | Washer 1/4 Dia Std Flat 6 47 11261-004 | Nut 1/4-28 UNF Hex 3
14 11248-004 | Locknut 1/4-20 UNC Hex 10 48 30624-022 | Com. Lever Control 1
15* | 30624-016 | Module Tray Weldment 1 49 | 11240-010 | Washer, Flat 3/8 2
16 | 63902-014 | Pump, Hydraulic 1 50* | 64157-000 | Hose, Hydraulic Return 1
* 64488-009 Hose, Pump Supply 1 51* | 64156-000 | Hose, Hydraulic Supply 1
* 64156-033 Hose, Pump Return 1 52 | 64275-034 | Cable, Batt. x 34 1
17 63125-008 | Clamp 5 53 27962-000 | Relay, Choke 1
18 | 30624-008 | Choke Sol Bracket 1 * 29601-014 Conn., Ring 14-16 1/4 Dia 1
19 30624-009 | Coil Bracket 1 * 29458-099 Wire, 16 AWG THHN Strd Cop Vio 4
20 30624-020 | Choke Rod 1 * 29459-099 Wire, 16 AWG THHN Strd Cop Blu/Wht 4'
21 01253-006 | Screw 5/16-18 HHC x 3/4 2 54 27963-000 | Socket, Relay 1
22 30624-013 | Muffler Weldment 1 55 11248-047 | Locknut 6-32 UNC Hex 2
23 30624-007 | Angle Mount 2 56 11715-006 | Screw 6-32 UNC x 3/4 2
24 30624-021 | Spacer, Engine 2 57 30624-017 | Wire Loom 1
25 63939-000 | Drive Plate 1 58 63917-000 | Switch, Choke Push Button 1
26 63938-000 | Flywheel Cover 1 59 29610-002 | Conn, Fork 16-14 x #8 2
27 30624-014 | Muffler Tail Pipe 1 60 29451-099 | Wire 16 AWG Wht 1
28 11253-010 | Screw, 5/16-18 HHC x 1 1/4 4 61 63936-006 | Switch, Key 1
29 30624-011 Reg. Bracket 1 - 63936-015 Key (only) 1
30 30624-012 | Air, Fuel & Gas Bracket 1 63 30624-024 | Label, Choke Button 1
31 11240-006 | Washer 3/8 Dia Sid Flat 10 64 29601-014 | Conn., Ring 16-14 Ga 1/4 Dia. 1
32 29610-002 | Conn., Fork 14-16 #8 9 65 29601-021 Conn., Ring 12-10 Ga 3/8 Dia. 1
33 27972-000 | Starter Sol. 1 66 29452-099 | Wire, 16 Ga Blk 5
34 | 11238-005 | Lockwasher 5/16 Dia Split 14 *Not Shown
=
— = .
L
s T8 |
Fa s} RECEPTALLE!
B f
@ | “ e
E EMERBENCY FF $85 .
) Siop - R 7 LF !
! CONTROLLER
{ I :
BRI ’° g
A S B TORBUE v ;
B 8 2 ;
[ R _
L\j CONTROLLER BOX

7-40 S1.26/30SL Work Platform



Section
7.2

Illustrated Parts Breakdown

7-41

SL26/30SL Work Platform



Illustrated Parts Breakdown

OPTION: GENERATOR

DuaL FugL, KoHLER ONLY

63994-001

ltem Part Description Qty.

1 11254-008 | Screw 3/8-16 UNC HHC X 1 14
2 11248-006 | Locknut 3/8-16 UNC Hex 10
3 11240-006 | Washer 3/8 Dia Std Flat 8
4 11238-006 | Lockwasher 3/8 Dia Split 4
5 27979-000 | Generator 1
6 63918-000 | Drive Shaft 1
7 63949-043 | Pulley 1
8 63949-040 | Pulley 1
9 11675-090 | Belt-V 1
10 19102-006 | Bar 1/4 Sq X 3/4 CRS 1
11 64210-000 | Guard 1
12 | 64212-000 | Cord Assy 1°
13 | 64041-000 | Bracket-Propane Tank 2
14 12797-000 | Switch 1
15 29610-002 | Conn Term 7
16 29452-099 | Wire 16 AWG THHN Strd Black .57
17 64211-000 | Label - Off On 1
18 29825-002 | Diode 2

P @ O O CONTROLLER
[ Ml g g o' BX
| _j

[
f;]

I ey
| SYITH

I

- [
se 3
il B

. Lal

JTE- CONTROL NODLLE
j\@ COWECTIONS DETATL

WLTI-CINUCYR (48

FROM ACC RELAY *A' TERM, oo o
NOTE (ONTROL MIDULE DETAIL ololo
CONTROLLER :

CONNECTIONS DETAIL i
e [o]e)?

e e o

7-42 SL.26/30SL Work Platform



I1lustrated Parts Breakdown

SUPPLIED WITH ITEM #5

SL26/30SL Work Platform

7-4:




Illustrated Parts Breakdown

OPTION: GENERATOR

DiESEL
63994-002

Item Part Description Qty.
1 11994-009 | V-Belt 1
2 27979-000 | Generator 1
3 63949-040 | Pulley 1
4 11937-004 | Fitting 90° 2
5 12797-000 | Switch, Toggle 1
6 64211-000 | Label, On-Off 1
7 64212-000 | Cord Assy 1
8 11254-010 | Screw 3/8-16 HHC X 1 1/4" Lg 4
9 11240-006 | Washer 3/8 Std Flat 4
10 11248-006 | Locknut 3/8-16 UNC 4
11 29457-099 | Wire 16 Awg Grn 2.5
12 29454-099 | Wire 16 Awg Red 2.5"
13 | 29452-099 | Wire 16 Awg Blk 2.5’
14 29451-099 | Wire 16 Awg Wht 2.7’
15 29456-099 | Wire 16 Awg Yel 2.7’
16 29601-013 | Conn. Ring 16-14 #10 1
17 29617-002 | Conn. M Tab 16-14 .25 1
18 29610-004 | Conn. Fork 16-14 #10 4
19 64389-000 | Spacer Generator 1

N Moo S T
» 22 Vi ol :
1 © ) FRE /KT
PN ;O |
| 2 SHICH 2 ;
1 L '
' [___ﬁ_,j (Y @@Zﬁsm&xmi
o] i 0 @ 0! -- :
s [ 7
C SITCH Prime—e _!
I & ' CONTROLLER:
S | |
l : !
S
t !_OE, 30 | I
| gﬁi%mi 0520 i C OO0
, {O410] I 1 OOO}
l 000
L. -
H
N ]
P e :
s 1S Q?[ fo00! |
N R I 2 13 :
! & SHITCH |
W :
L

7-44

SL26/30SL Work Platform



Illustrated Parts Breakdown

w0

K3TA dB1 AVl 3M0OW 33M0d
S370H ONTINTOW J0LYE3N3I

Ivi3a 75
— — p #
MV\WWWA ‘. w
T ’ ’ 3N
/f 03ADW3S 38 01
O — SINIT 21 TVAOAH
bowe 271 ——ape= 1L .m, ;
] /
pES G
|
RURRLIEY
81 oM \
B SNy %L P
J
m F rtlLHR\R\hHHHHHv
B I o
ﬁ Ll M
i
@yl E
i
Il
D) |
D % ;
RINEI \\:
01 9md

"WOOT FYIA JIBWISSYIA 'NMOHS SV SIHIM
VIS B W00 JOLVNIILTY 3 A01VIN93Y 3A0WI
“J0IS ¥3IHLO 3HL ND 37BW3SSY B J0IVIN93Y IACW3S

NAOHS SY SINIT ONTISIX3 B SONT1LT3 AIN F78W3SSY
NHOHS SY 3TN00W W34 S3INIT DI MVA0AH 3ADWS

37404 $87 S-£ HLIA .CE/S 1337430

ONOHS 1738 "03141D3dS SV 38YAOIVH ONTINIOW H1IH
JANI3S 24 WILT ONTADW AB [#f W3LT 01 NOISN3L A'ddY
JEDE]

THOIVALS ¥ ONISH 3NIINT ONY TE71TVavd 38 0N0HS

B4 W3LT 1A WILT ONITWISNT 390438 €4 W3L1

40 INANDITY XJ3H ONV NKOHS SY SW3LT TWISNI

|

“SIUON

£4 w311 40 13Yd W34S 135 C3UON

ZH W31 40 13vd A3 S3L0N

o€

/

7-45

SL26/30SL Work Platform



Illustrated Parts Breakdown

OPTION: HORN & FLASHING BEACON
Dual FurL & DIESEL

63999-001
Item Part Description Qty.

1 12848-004 | Light 12-24 Volt 2
2 63193-000 | Light Mount Bracket 2
3 29702-000 | Fuse Holder 1
4 29704-002 Fuse 2 Amp 1
5 29610-002 | Term, Fork 5
6 29601-013 | Term. Ring 1
7 29620-002 | Connect, Butt 1
8 29452-099 | Wire 16 GA Blk 17
9 11249-003 | Locknut 10-32 Hex 4
10 11826-004 | Screw 10-32 Rd Hd Mach x 1/2 4
1 29958-001 Horn 12v 1
13 | 63917-000 | Switch 1°
14 29918-010 | Tie Down 5
15 26551-007 | Pop Rivet 1/8 x .251 Crip 5
16 | 29452-099 | Wire 16 AWG Black .5'
17 29931-003 | Conn. Fm Push 16-14 1/4 2
18 29601-014 | Conn. Ring 16-14 1/4 1
19 11248-004 | Locknut 1/4 - 20 UNC Hex 1
20 11252-006 | Screw 1/4 - 20 UNC HHC x 3/4 1

7-46

SL26/30SL Work Platform



Illustrated Parts Breakdown

Section
7.2

SflTCHls 20 DRIVE/LIFTBOX 1

[BWSWCH g_”

3

CONTROLLER

229

\— 70 HORN
ELECTRIC SCHEMATIC

DUAL™ FUAL

: 0@ GyTCH ' <:>
i el i
womvsviel 4
MULTI-CONDUCTOR
CABLE

SWHCB seo| [ VE/UFT BOX i

1

SHTTCH )

fig Fl
HQE B
! SWITEH B o LSk
CONTRULLER}
EMG.STOP
[eo0] gyyry :
RMWH_CH _________
MULII CONDUCTOR
CABLE

\— 10 HORN
ELECTRIC SCHEMATIC

DIESEL

10 BROND—"

TERMINAL i

SD

ot 55

SL26/30SL Work Platform

7-47



Illustrated Parts Breakdown

OPTION: DECK EXTENSION, S1.26 ONLY
DuaL FurL & DiIEsSEL
64251-000

Item Part Description Qty.
64241-000 | Weldment - Side Rail

64242-000 | Weldment - Side Rail

64243-000 [ Weldment - Front Rail
64245-000 [ Weldment - Front Rail
64255-000 | Floor - Diamond Aluminum
63727-000 | Block

64233-000 | Wheel

64234-000 | Wheel

64235-000 | Washer

64239-000 {Clip - Guardrail

64425-000 [ Weldment Slide Bracket
63990-003  |Axle

64249-000 | Bushing - Spanner

64256-000 |} Bearing Strip

64265-000 | Gusset Plate

64267-000 | Bumper Pad

64273-000 | Bracket - Rear Wheel

64270-000 | Handle

63926-001 | Cap

64248-000 | Pin - Quick Release

26553-008 | Rivet - Pop 3/16 Dia 1/2-5/8 Grip
26553-002 Rivet - Pop 3/16 Dia 1/8-1/4 Grip
11240-004 | Washer 1/4 Std. Flat

64240-000 | Bushing

11254-018 | Screw - Cap 3/8-16 x 2 1/4
11252-008 | Screw - Cap 1/4-20 x 1
11254-010 | Screw - Cap 3/8-16x 1 1/4
11252-024 | Screw - Cap 1/4-20x 3

DI ENII-00 =g [N =g bl =l INS I | S TS N TN EN [N [NY [N INY BN NSNS INT B P By By B

WHW W (W [N N[RN[R RN = = |2 [ s e [ [ | =
wN—‘OkOOO\IO\U'I-waAOkoooc\m.uwN_AOWOQ\l@W-PWN—‘

11248-004 Locknut 1/4-20 16
12553-008 | Screw 1/4-20 UNC Soc Hd x 1 4
11248-006 | Locknut 3/8-16 16
11240-006 | Washer 3/8 Std Flat 16
34 10080-006 | Tree Clip 6
35 64259-000 | Slide Weldment R.H. 1
36 64260-000 | Slide Weldment L.H. 1
37 11240-002 | Washer #8 6
38 64247-000 | Guide Slide 2
39 | 11254-020 [Screw - Cap 3/8-16x2 1/2 6
40 | 11252-016 | Screw - Cap 1/4-20 x 2 4
41 11252-012 | Screw - Cap 1/4-20x 1 1/2 2
42 66550-004 | Label, Danger 1
43 66551-003 Label, Danger 1
44 | 66557-001 }label, Caution 500 Ibs. Cap. 1

7-48 SL26/30SL Work Platform



I1lustrated Parts Breakdown m




Illustrated Parts B_reakdown

NOTES

7-50 SL26/30SL Work Platform



- UpRight

Call Toll Free in U.S.A.

1-800-926-LIFT

UpRight, Inc.
1775 Park Street
Selma, California 93622
TEL: 559/891-5200
FAX: 559/896-9012 :
PARTS: 1-888-UR-PARTS P/N 60587-005
PARTSFAX: 559/896-9244 6/%6D



